YANMAR PARTS CATALOG

0CK10-M37602EN

Last update May., 2015




PREFACE

1. This Parts Catalog carries Yanmar crawler back-hoe Vio20-2.

2. Parts catalog history

Parts catalog NO. Published Remarks

1st edition 000Y00K3760 Oct., 2000 Disuse old edition

1st revised 000Y00K3761 Sep., 2001 Disuse old edition

2nd revised 000Y00K3762 Oct., 2003

3. Model name
SECT ION Golumn Model name M/# Manufactured

(A) Vio20-2 C(JP)

I (Vehicle) B) Vio20-2 P(JP) 20501 ~ 2000/7~
D) Vio20-2 P(EX)

II (Engine) (A) 3TNE74-ENBV N04801~ 2000/5~

(Note) C:Cabin spec.

4. Your understanding is asking that this parts catalog is not a technical data manual setting

P:Canopy spec.

JP:Japan EX:export except U.S.A. & Australia

forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in

repairing causes such as an early breakage, for instance.

YO0K376223-0309 V1020-2 (JP, EX)




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



A TS
VEHICLE PAINTED COLOR

13

ROPS X+ / Eit#k
ROPS CANOPY SPEC

86

96

@

1anana) (%4 47%0%4%97%8 10502

YANMAR Grayish Green

(;EJlZéJ\ Dﬁﬂ? ”i%@ V‘JWLEE% ”i*-l'%ﬂl:ﬁlg% (Palnt Part NO)
olor eSG— j
Code | ription Painted Color Munsel No. 16L4E (16L Can) | 4L%& (4L Can) | 27" b~ (SPRAY)
7 NoR—FT—TFI—> _ _ _
88 422222222 YARMAR Now Docp Green 0.6B2.2/4.2 981101-09588 | 977620-40880 | 977620-30881
| vow—tF—avsFdy—> ~ N _
97 AR Peacook Gron 3.85BG5. 31/9. 15 981101-09597 | 977620-40970 | 977620-30971
XY=L RSRTY—2 _ _ _
96 TR ol 7 4. 84GY8. 42/6. 99 981101-09599 | 977620-40990 | 977620-30991
Yor—F—9AIV—T5L— | ovooome | _ _
72 YARMAR Dark 01 ve Grag 5.39Y2. 92/0.78 977620-40720 | TOR-90460003
FFasuRI4 et rmae | o | _
15 Nataral B ito 1.386Y7. 15/0. 48 977620-30301
Yoe—o—-L5L— | anme 0\ 1 ____ _
78 NN oiaR worm Gy 7¥6.3/0.8 TOR-90450003
N | Yow—TS5vH
12 §§§§§§§§§ AR Bl ace 4.90PB0.08/0.41 | @ ——— TOR-91220001 | TOR-90220003
YoR—FHTLAvady—> ~ N _
86 [:::::::] YARMAR Now Gravish Green 2. 62BG4. 76/2. 87 981101-09616 | 977620-40860 | 977620-30861
83 W AR 2.14G 4.87/1.52 981101-09615 | 977620-40830 | 977620-30N41

YO0K376223-0309 V1020-2 (JP, EX)




YOOK3762

fmER (1)

"""'IE‘EB%\

PICTURESQUE INDEX (1) - - - MAIN PARTS

- — - $a4% Fig. 1~5
msE &PESE Fig 12 Ny T Fig 19 LABEL
SUCTION PIPE & EXHAUST PIPE  BATTERY Xv/ES5v7 Fig 23| |&esiR Fig 6~10
T UuTYyk Fig 15 E—#4 Fig 24 CANOPY LAMP SAFETY LABEL
ENGINE MOUNT _ HEATER _ ¥ P> Fig 54~58 4B Fig. 11
SVI—42 & Tk Fig. 16 Aty b Fig. 51,52 CABIN ACCESSORY
RADIATOR & MOUNT BONNET ¥+ /F Fig 5960 FEX Y b Fig 109~115
PRE A > Fig 17 44~ Fig 53 CANOPY KIT PARTS FOR REMODEL
FUEL TANK DUCT =
g1 7 Fig 18 B2 Y Fig 83 A 2\x Fig 47
FUEL LINE HYD. OIL TANK INSTRUMENT PANEL
S—h&Y— kT b Fig 48~50
_ SEAT & SEAT MOUNT
AEREE Fig 84~02
HYD. OIL PIPTNG g

D—5 527 Fig. 22

WORK 'LAMP

J—1L Fig 98

Bow - 7o)l Fig 13

%O_M%FZ\EKQTT" h Fig. 99 ACCELERATOR

TR yFTH) Fig 14
ONE TOUCH DECEL

J—L S Fig 63, 64
BOOM CYL INDER

F7—L)F Fig 65
ARM CYLINDER S

/////:>/ %
° REAR
/ A

0
N7~ Fig 105 106 TN
BUCKET % 0 } = ' N
. ' SN A
® () |mg o /:/’ / «}l
D ( Ssze== 7 /
o 0 a i °O ‘l%r: ;:4 ’// :;/
o5 " & - A K
: 4 //’,;:795 £
e
£ . ks LEFT
g / L /::" = -
B o o e i{T:E—/)-‘ F|g 71
/, ; 1% TRAVEL MOTOR
@ 5O 2704y k&O—3F Fig 25
SPROCKET & ROLLER
B FARS&7 xRk Fig 26
FRONT IDLER & ADJUST
S — #0—35 Fig 27
ARA TS Fig 68
SWING CYL INDER CRAWLER
—— IRHEEE Fig 28~36
Bjul\f)E k Fig. 108 CONTROL EQUIPMENT
JE2/NLT Fig 80, 81
——— REMOTE CONTROL VALVE
I B 28 Fie 69 3> kO—)LELE Fig 93~96
BLADE CYL INDER CONTROL PIPING

[=SEREN=]

Baem Fig. 20,21
ELECTRIC PART
ay ka—)NLTE Fig 37
CONTROL VALVE PLATE

E27L—A4 Fig 38
TURNING FRAME
FTI7L—L&EERIANT Y24 Fig. 39
TRACK FRAME & TURNING BEARING
H/\— Fig. 40~44
COVER

—A1 Fig. 100~102 = -
i o E BN JaMEE Fig 61,62
HYD. OIL PUMP & JOINT
EBIE—% Fig. 72
TURNING MOTOR
RARNNLD a2k Fig 713
SWIVEL JOINT
ay ka—)sNLTJ Fig 74~79
CONTROL VALVE
O—4% Y37 Fig. 82
ROTARY VALVE
ATy Fig 45,46 ERET ) — 04 Fig 97
STEP GREASING

N7y hP—L&Y Y

Fig. 103
BUCKET ARM & LINK
Ny REY Fig 107
BUCKET PIN

Ny o UK Fig 66,67
BUCKET CYLINDER
EvFL S Fig 10
HITCH CYLINDER
D4 9 EyF Fig 104
QUICK HITCH

V1020-2 (JP, EX)



YOOK3762

mER (2)

PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

MEAE Fig 84~02
HYD. OIL PIPING

CONTROL PIPING

Jv hO—)LEEE Fig 93~96

EBNmZ o Fig. 83
HYD. OIL TANK

SWING CY

AAT T Fig 68
L INDER

IN

J—L w4 Fig 63,64
BOOM CYL INDER

ARM CYLINDER

F7—Li ) Fig 65

HITC

EvFSULA Fig 70
H CYLINDER

TL— R4 Fig 69
BLADE CYLINDER

N7y FS U F Fig 66,67

BUCKET CYLINDER

HYD. OIL PUMP & JOINT

HEARY T &E#F Fig 61,62

JEI2/NLT Fig. 80,81
REMOTE CONTROL VALVE

S

i
LEFT

EFTE—42 F
TRAVEL MOTOR

ig. 71

[O—% J/)3)LJ Fig 82
ROTARY VALVE

IEEIE—4& Fig. 72
TURNING MOTOR

CONTROL VALVE

a2 kAa—)L/NJLT Fig 74~79

AAN)o3A b Fig 13
SWIVEL JOINT

V1020-2 (JP, EX)



Fig. No.

Fig. Name

LABEL & ACCESSORY

1.

H W

10.

11.

LABEL(CABIN)(JP)

. LABEL(CANOPY)(JP)

. LABEL(ROPS CANOPY)(JP)

. LABEL(QUICK HITCH)(JP)

. LABEL(CANOPY)(EX)

. SAFETY LABEL(CABIN)(JP)

. SAFETY LABEL(CANOPY)(JP)

. SAFETY LABEL(ROPS CANOPY)(JP)

. SAFETY LABEL(QUICK HITCH)(JP)

SAFETY LABEL(CANOPY)(EX)

ACCESSORY

ENGINE RELATED

12.

13.

14.

15.

16.

17.

18.

53.

SUCTION PIPE & EXHAUST PIPE
ACCELERATOR

ONE TOUCH DECEL(OPTIONAL)
ENGINE MOUNT

RADIATOR & MOUNT

FUEL TANK

FUEL LINE

DUCT

ELECTRICAL PARTS

19.

BATTERY

Contents

Fig. No.

20

21

22

Fig. Name
. ELECTRIC PART(WIRING)
. ELECTRIC PART(EQUIPMENT)

. WORK LAMP

AIR CONDITIONER & HEATER

24

TRAVELIN
25
26

27

. HEATER

G
. SPROCKET & ROLLER
. IDLER & ADJUST

. CRAWLER

CONTROL EQUIPMENT

28

29.

30.

31.

32.

33.

34.

35.

36.

37.

. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
CONTROL EQUIPMENT(OPERATION LEVER)
CONTROL EQUIPMENT(BLADE LEVER)

CONTROL EQUIPMENT(SWING PEDAL)

CONTROL EQUIPMENT(LOW-HIGH PEDAL)

CONTROL EQUIPMENT(P.T.O. PEDAL)

CONTROL EQUIPMENT(P.T.O. LINK)

CONTROL VALVE PLATE

0CK10-M37602



Contents

0CK10-M37602

Fig. No. Fig. Name Fig. No. Fig. Name
FRAME 55. CABIN(BODY:1)
38. TURNING FRAME 56. CABIN(BODY:2)
39. TRACK FRAME & TURNING BEARING 57. CABIN(SIDE DOOR)

58. CABIN(FRONT GLASS)

COVER
40. COVER(FRAME) CANOPY
41. COVER(AROUND CONTROL) 23. CANOPY LAMP
42. COVER(CABIN SPEC.) 59. CANOPY
43. COVER(CANOPY & ROPS CANOPY SPEC.) 60. CANOPY(ROPS)

44. COVER(BOOM)
HYDRAULIC OIL EQUIPMENT

AROUND SEAT 61. HYD.OIL PUMP & JOINT
45. STEP(CABIN SPEC.) 62. HYD.OIL PUMP& JOINT(QUICK HITCH SPEC.)
46. STEP(CANOPY & ROPS CANOPY SPEC.) 63. BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.)
47. INSTRUMENT PANEL 64. BOOM CYLINDER(CANOPY SPEC.)
48. SEAT & SEAT MOUNT(CABIN SPEC.) 65. ARM CYLINDER
49. SEAT & SEAT MOUNT(CANOPY SPEC.) 66. BUCKET CYLINDER
50. SEAT & SEAT MOUNT(ROPS CANOPY SPEC.) 67. BUCKET CYLINDER(QUICK HITCH SPEC.)

68. SWING CYLINDER

BONNET 69. BLADE CYLINDER
51. BONNET(1) 70. HITCH CYLINDER
52. BONNET(2) 71. TRAVEL MOTOR

72. TURNING MOTOR
CABIN 73. SWIVEL JOINT

54. CABIN(ACCESSORY) 74. CONTROL VALVE(BUCKET & BOOM 1)



Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.

83.

HYDRAUL
84

85

86.

87.

88.

89.

90.

91.

92.

93.

94,

95.

96.

97.

Fig. Name
CONTROL VALVE(BOOM 2 & TRAVEL:RIGHT)
CONTROL VALVE(P PORT & TRAVEL:LEFT)
CONTROL VALVE(SWING & ARM)
CONTROL VALVE(P.T.O. & T/P PORT)
CONTROL VALVE(TURNING & BLADE)
REMOTE CONTROL VALVE
REMOTE CONTROL VALVE(2-WAY SPEC.)
ROTARY VALVE(4-WAY SPEC.)

HYD.OIL TANK

IC OIL PIPING

. HYD.OIL PIPING(TANK-PUMP-VALVE)

. HYD.OIL PIPING(PUMP,VALVE-TURNING MOTOR)
HYD.OIL PIPING(VALVE-SWIVEL,SWING)
HYD.OIL PIPING(RETURN)

HYD.OIL PIPING(P.T.O.,FRAME END)

HYD.OIL PIPING(TRACK FRAME)

HYD.OIL PIPING(BOOM)

HYD.OIL PIPING(P.T.O.,ARM END)

HYD.OIL PIPING(QUICK HITCH)

CONTROL PIPING(PUMP-VALVE-RETURN)

VALVE:STANDARD,2-WAY SPEC.)

GREASING

CONTROL PIPING(REMOTE CONTROL VALVE-CONTROL

CONTROL PIPING(ROTARY VALVE-CONTROL VALVE:4-WAY SPEC.)

Contents

Fig. No

. Fig. Name

IMPLEMENT

98
99

100.

101.

102.

103.

104.

105.

106.

107.

108.

. BOOM

. BOOM BRACKET

ARM

ARM(LONG ARM SPEC.)
ARM(QUICK HITCH SPEC.)
BUCKET ARM & LINK

QUICK HITCH

BUCKET(S-TYPE)
BUCKET(H-TYPE)

BUCKET PIN(QUICK HITCH SPEC.)

BLADE

OPTIONAL & KIT

109

110.
111.
112.
113.
114.
115.

CONTROL PIPING(REMOTE CONTROL VALVE-ROTARY VALVE:4-WAY SPEC.)

. ONE TOUCH DECEL KIT(OPTIONAL)
4-WAY MULTI VALVE KIT(OPTIONAL)
2-WAY MULTI VALVE KIT(OPTIONAL)
P.T.O. KIT(OPTIONAL)

P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)
P.T.O. KIT(FRAME END)(OPTIONAL)

LONG ARM KIT(OPTIONAL)

0CK10-M37602



0CK10-M37602 LABEL & ACCESSORY 0CK10-M37602 Fig.1

w
(2]

172183-03280 LABEL,LOCK

Fig.1. LABEL(CABIN)(JP) gggzy:ggg_g géj;’; %:V'OZO 2PEX)
©)= (=
No. Lev. Parts No. Description Qty |
| A0 B4 Lo, 112 A (B () O () A
% D B UNo 2 5505 AAE S 1 1 772456-03110  LABELASSY(JP.C) 1
m " 1 ING 250, 1 2 2 172456-03112  LABEL 1
44 » 3 2 172456-03120  LABEL,OIL & WATER 1
31 4 2 172157-03130  LABEL, GREASE 1
—— ) 38 F7 A 5 2 172458-03130  LABEL,GREASE FEED 1
) — ©® »oR3s DEESAL?N‘S)TDE 6 2 172456-03150  LABEL,MODEL 2
VIEWED FROM @ 7 2 172458-03160 LABEL, REAR 1
® »>E3 = . i 8 2 17244403170  LABEL 1
VIEWED FROM @ =" V- 9 2 172444-03180 LABEL 2
19 13 .Jl ' 10 2 17245803181  LABEL, LIFTING 1
1 2 17244403190  LABEL 1
5 34910 @/ 4 42 - 12 2 172458-03190  LABELOILING 1
11 45 DETAILS OF 13 2 17214103202  LABEL,CAUTION 1
TULERNT 46 BONNET INSIDE 14 2 172450-03200  LABEL,BATTERY 1
OPEN THE GRILLE 15 2 172458-03200  LABEL,FAN 1
2 LRI © nBR3 16 2 17244403210 LABEL 1
DETAILS OF VIEWED FROM © 17 2 172458-03210 LABEL,BELT 1
GRILLE INSIDE 18 2 172458-03220  LABEL,ACCELERATOR 1
50 . 19 2 172458-03231  LABEL, HUSE 1
P T O LES 36 E‘;Fl;’L‘;ER 20 2 17244403240  LABEL 1
DETAILS OF 21 2 172173-03250  LABEL 1
P.T.O.PEDAL 18 22 2 17218303250  LABEL,FUEL 1
23 2 17252403271  LABEL 1
2 "= 24 2 172444-03280  LABEL 2
- RIGHT LEVER 25 2 17214203302  LABEL,CAUTION 1
K" /830 L EREE 3 26 2 172455-03340  LABEL 1
L REEE DETA”,;iNg[ L & 27 2 17214103360  LABEL, START SWITCH 1
Rt I A 9 'f ‘ 28 2 172964-03370  LABEL 1
PANEL R 29 g4 ;'! 1 29 2 172964-03481  TAG ASSY, CAUTION 1
! 30 2 172164-03510 LABEL,LOADING 1
{G i 6 31 2 172437-03510  LABEL,HOOK 3
Rl 32 2 172164-03540  LABEL 1
'ﬁm&%ﬁ?:ﬂﬂﬁﬁ ﬁéﬁ'fﬁﬂ?}iﬁﬁo . ndli 33 2 172519-04180  LABEL,WARNING 1
ENGINE No. 1S STAIPED IS STANPED INTO 3 2 17251904290  LABELWARNING !
INTO THIS LOCATION. THIS LOCATION. 31 35 2 121470-44540  LABEL, SUB-TANK 1
2 2 1
37 2 17244403290 MAGNET 1
9 38 2 17215103551  LABEL 1
3| 39 2 172460-03140  LABEL,FRONT 1
W 40 2 17217503170  LABEL 1
S ISR AR R a1 2 172456-03170  LABEL 1
leTJ?E g;’\EEAT'ON 42 2 172445-03180  LABEL 3
43 2 172496-03200  LABEL, OPERATION 1
44 2 17244503220  LABEL 1
MEEZ . 45 2 172445-03230  LABEL 1
VIEWED FROM ’ 46 2 172458-03260  LABEL 1
47 2 172455-03520  LABEL 1
48 2 172490-03210  LABEL, P.T.O. 1
49 2 17216503240  LABEL 1
Remarks 50 2 172458-03240  LABEL,LOCK 1

(1)4-WAY SPEC.
(2)P.T.O. SPEC.

(3)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY
Fig.2. LABEL(CANOPY)(JP)

29 2 RHi LNo. 11
i oo B UNo. 240 548 E R AHET
37 1 INC. 2~48, N
- [ 38
2 =
® »583
VIEWED FROM (A)

47
5 33410 E‘/ 6 4 \ 3-1 oAy kAL
DETAILS OF
1\ BONNET INSIDE
FYLERNT 43
OPEN THE GRILLE
7 LB nERS
DETAILS OF VIEWED FROM
GRILLE INSIDE
48 36 ELnR—
® »583 LEFT LEVER
VIEWED FROM @) 19
26 HL/—
o7 - RIGHT LEVER
6O\ G B
@ \E /83 LSRR 30
DETAILS OF
18R L REPEE PANEL L 0
DETAILS OF
PANEL R

H{ANo. #RANo. TR B
MACHINE SERIAL No.
ENGINE No. |S STAMPED
INTO THIS LOCATION.

17 20

f

I
n

—

© »oR3
VIEHED FROM (©

#iENo. TR E
MACHINE SERIAL No.
1S STAMPED INTO
THIS LOCATION.

MR AR FE
MANUAL CASE

N THE OPERATI ONJ

30

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.2
(D)=VI020-2 P(EX)
(E)=
=

Remarks

(1)4-WAY SPEC.

(2JRUBBER CRAWLER SPEC.
(3)P.T.O. SPEC.

(4)2-WAY SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772456-03100 LABELASSY (JP,P) 1
1-1 1 772456-03101 LABEL SET (VIO20-2 P 1 N
(B=M/#21827)
2 2 172456-03110 LABEL,SPECIFICATION 1
2-1 2 172456-03111 LABEL, SPECIFICATION 1 N
(B=M/#21310)
2-2 2 172456-03112 LABEL 1 N
(B=M/#21827)
3 2 172456-03120  LABEL,OIL & WATER 1
4 2 172157-03130  LABEL, GREASE 1
5 2 172458-03130 LABEL,GREASE FEED 1
6 2 172456-03150  LABEL,MODEL 2
7 2 172458-03160  LABEL, REAR 1
8 2 172444-03170  LABEL 1
9 2 172444-03180  LABEL 2
10 2 172458-03180  LABEL,LIFT POSITION 1
10-1 2 172458-03181 LABEL, LIFTING 1 N
(B=M/#20862)
11 2 172444-03190 LABEL 1
12 2 172458-03190 LABEL,OILING 1
13 2 172141-03202 LABEL,CAUTION 1
14 2 172450-03200  LABEL,BATTERY 1
15 2 172458-03200  LABEL,FAN 1
16 2 172147-03210  LABEL,2 SPEED 1 z
(B=M/#25604)
17 2 172444-03210  LABEL 1
18 2 172458-03210  LABEL,BELT 1
19 2 172458-03220  LABEL, ACCELERATOR 1
20 2 172444-03240  LABEL 1
21 2 172183-03250  LABEL,FUEL 1
22 2 172524-03271 LABEL, REAR 1
23 2 172444-03280  LABEL 2
24 2 172142-03302 LABEL,CAUTION 1
25 2 172455-03340  LABEL 1
26 2 172141-03360  LABEL, START SWITCH 1
27 2 172964-03370 LABEL 1
28 2 172964-03481  TAG ASSY, CAUTION 1
29 2 172164-03510  LABEL,LOADING 1
30 2 172437-03510  LABEL, HOOK 3
31 2 172164-03540  LABEL 1
32 2 172519-04180  LABEL,WARNING 1
33 2 172519-04290  LABEL,WARNING 1
34 2 172165-03240  LABEL 1
35 2 121470-44540  LABEL, SUB-TANK 1
36 2 172183-03280  LABEL, LOCK 2
37 2 172444-03290 MAGNET 1
38 2 172151-03551 LABEL 1
39 2 172458-03140 LABEL, FRONT 1
40 2 172444-03330 LABEL 1
41 2 172151-03540  LABEL,PATTERNA 1
41-1 2 172490-03200  LABEL, OPERATION 1 N

N:Old *ies
++ CONTINUE ++

New, Q:0ld €25 New, R:0ld =5

Yes
Yes' Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY
Fig.2. LABEL(CANOPY)(JP)

29 2 RHi LNo. 11
i oo B UNo. 240 548 E R AHET
37 1 INC. 2~48, N
- 38
2 =
® rsR3
VIEWED FROM (A)

47
5 33410 E‘/ 6 4 \ 3-1 Koy FREREEE
DETAILS OF
BONNET INSIDE
FYNEBENT 43
OPEN THE GRILLE
7 LB nERS
DETAILS OF VIEWED FROM
GRILLE INSIDE
48 36 ELN—
LEFT LEVER
®© »sR3

VIEWED FRoM @) 19

26 HLnR—
. RIGHT LEVER
& 0\f ) -
ek \8 /8H I LERREA
DETAILS OF
/35 ) REBEEHR PANEL L 9
DETAILS OF =
PANEL R

#iENo. TR E
MACHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

H{ANo. #RANo. TR B
MACHINE SERIAL No.
ENGINE No. |S STAMPED
INTO THIS LOCATION.

17 20 9
f
8 B
- IN THE OPERATION
MANUAL CASE
© »oR3 7
VIEHED FROM (©

30

No. Lev. Parts No.

0CK10-M37602 Fig.2
(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
Description Qty
A B () O (E) R

(B=M/#25604)

42 2 172173-03250 LABEL 1 w

(B=M/#20501)

43 2 172458-03270 LABEL 1 W

(B=M/#20580)

43-1 2 172490-03210 LABEL, P.T.O. 1 N

(B=M/#25604)

44 2 172458-03550 LABEL 1 w

(B=M/#20580)

45 2 172458-03560 LABEL 1

(B=M/#20580)

46 2 172458-03570 LABEL 1
(B=M/#20580)
47 2 172458-03230 LABEL,FUSE 1
47-1 2 172458-03231 LABEL, HUSE 1 N

(B=M/#21808)

48 2 172458-03240 LABEL, LOCK 1

Remarks

(1)4-WAY SPEC.

(2)RUBBER CRAWLER SPEC.
(3)P.T.O. SPEC.

(4)2-WAY SPEC.

Yes Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY

Fig.3. LABEL(ROPS CANOPY)(JP)

29 B UNo. 11
m 2 B UNo. 200 BMEBHET,
. - * 1 INC. 2~44 »
b (5 e
7350 L REBEEHR
2 DETAILS OF
PANEL R
® MR
VIEWED FROM (B R\
16 13
43
5 33410 =0\ Ry FREEE
hoBE DETAILS OF
h D BONNET INSIDE
FULERNT
OPEN THE GRILLE ~ VIEWED FROM
1 LRSS 19
DETAILS OF 36 ELiS—
GRILLE INSIDE LEFT LEVER
_ A IR = ]
£/t No. $THIE DETAILS OF
CANOPY SERIAL No. PANEL L HL/5—

IS STAMPED INTO
THIS LOGATION.

M ® »>8R%

=3

© »ra8R3 (;\F

VIEWED FROM (©)

HNo. BN, FTHITLE B
MACHINE SERIAL No.

ENGINE No. IS STAMPED

INTO THIS LOCATION.

© »5R%
VIEWED FROM (©)

RIGHT LEVER
40
44

VIEWED FROM (B

30

H{dNo. TR E
MACHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

RSN R FE P
IN THE OPERATION
MANUAL CASE

30

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.3
(D)=VI020-2 P(EX)
(E)=
=

Remarks
(1)4-WAY SPEC.
(2JRUBBER CRAWLER SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772456-03200 LABEL ASSY (JP,ROPS) 1
1-1 1 772456-03201 LABEL SET(VIO20-2ROP 1 N
(B=M/#21827)
2 2 172456-03110 LABEL,SPECIFICATION 1
2-1 2 172456-03111 LABEL, SPECIFICATION 1 N
(B=M/#21310)
2-2 2 172456-03112 LABEL 1 N
(B=M/#21827)
3 2 172456-03120  LABEL,OIL & WATER 1
4 2 172157-03130  LABEL, GREASE 1
5 2 172458-03130 LABEL,GREASE FEED 1
6 2 172456-03150  LABEL,MODEL 2
7 2 172458-03160  LABEL, REAR 1
8 2 172444-03170  LABEL 1
9 2 172444-03180  LABEL 2
10 2 172458-03181 LABEL, LIFTING 1
11 2 172444-03190 LABEL 1
12 2 172458-03190  LABEL,OILING 1
13 2 172141-03202 LABEL,CAUTION 1
14 2 172450-03200 LABEL,BATTERY 1
15 2 172458-03200 LABEL,FAN 1
16 2 172147-03210  LABEL,2 SPEED 1 z
(B=M/#25604)
17 2 172444-03210  LABEL 1
18 2 172458-03210  LABEL,BELT 1
19 2 172458-03220  LABEL,ACCELERATOR 1
20 2 172444-03240  LABEL 1
21 2 172183-03250  LABEL,FUEL 1
22 2 172524-03271 LABEL 1
23 2 172444-03280  LABEL 2
24 2 172142-03302 LABEL,CAUTION 1
25 2 172455-03340 LABEL 1
26 2 172141-03360 LABEL, START SWITCH 1
27 2 172964-03370  LABEL 1
28 2 172964-03481  TAG ASSY, CAUTION 1
29 2 172164-03510 LABEL,LOADING 1
30 2 172437-03510  LABEL,HOOK 3
31 2 172164-03540  LABEL 1
32 2 172519-04180  LABEL,WARNING 1
33 2 172519-04290  LABEL,WARNING 1
34 2 172165-03240  LABEL 1 2
35 2 121470-44540  LABEL, SUB-TANK 1
36 2 172183-03280  LABEL,LOCK 2
37 2 172444-03290 MAGNET 1 1
38 2 172151-03551 LABEL 1 1
39 2 172460-03140 LABEL,FRONT 1
40 2 172460-03230 LABEL,SEAT BELT 1
41 2 172151-03540 LABEL,PATTERN A 1
41-1 2 172490-03200  LABEL 1 N
(B=M/#25604)
41-1 2 172490-03200  LABEL 1 N

N:Old *ies
++ CONTINUE ++

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY 0CK10-M37602 Fig.3

. (A)=VI020-2 C(JP) (D)=V1020-2 P(EX)
Fig.3. LABEL(ROPS CANOPY)(JP) (B)=VI020-2 POP) )=
(©)= (F)=
No. Lev. Parts No. Description Qty |
29 Rt LNo. 113 (A (B (€) @O (| F)
26 B UNo. 2B 4EEHET . B=M/#25604
1 INC. 2~44 (8= )
37 Goh B ’1 41-1 2 172490-03200  LABEL 1 N
38 O \g (B=M/#25604)
. 42 2 172173-03250  LABEL 1
2 Bémt?(‘ﬁgﬁﬂ 43 2 172458-03230  LABEL,FUSE 1
PANEL R 43-1 2 172458-03231  LABEL, HUSE 1 N
® MeR% . (B=M/#21808)
VIEWED FROM (&) 16 44 2 172460-03240  LABEL,ROPS 1
43
5 33410 =y Ry bR
hoRE DETAILS OF
NS BONNET INSIDE
JULERWNT
OPEN THE GRILLE ~ VIEWED FROM
71 LR 19
DETAILS OF 36 ELsis—
GRILLE INSIDE LEFT LEVER
_ 73H )L L EREEHE
0/ No. TR B DETAILS OF
CANOPY SERIAL No. PANEL L HlN—
IS STAMPED INTO
THIS LOGATION. 40 RIGHT LEVER
44
41 ® »oR3 30
VIEWED FROM (B
T 9
39
© 1583 / XF
VIEWED FROM () =10/ am (C)
H{ANo. #RENo. FTZIGIE B #{ENo. ITZIGIE
MACHINE SERIAL No. MACHINE SERIAL No.
ENGINE No. IS STAMPED IS STAMPED INTO
INTO THIS LOCATION. THIS LOCATION.
4 8
YR AR A A
IN THE OPERATION
MANUAL CASE
© »5R%
VIEWED FROM (©)
30
23
Remarks
(1)4-WAY SPEC.
(2)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY 0CK10-M37602 Fig.4

Fig.4. LABEL(QUICK HITCH)(JP) (w-vioz02 coP) (O)=10202 PEX)
©= (F)=
No. Lew. Parts No. Description Qty |
gﬁ tﬁﬂ ;gmszsaﬁt P A (B () O () ¢
1 INC. 2~16. 1 1 772956-03100 LABELASSY(JP.Q) 1
T =i 4 1 1-1 1 772958-03100  LABEL SET,VIO(QUICK 11
/13 8 » 2 2 172958-03110  LABEL 11
— g I — — 3 2 172958-03120  LABEL 1
S “!" O 4 2 172958-03130  LABEL 1
DETAILS OF MANUAL CASE ) ) gn) ’ 5 2 172958-03140  LABEL 1 1
OPEN THE GRILLE A4 v FBOXRAIFME 6 2 172958-03160 LABEL 1 1
"Egm'fgﬂogox INSIDE 7 2 17295803180  LABEL 101
8 2 172958-03190  LABEL 1 1
9 2 172958-03200  LABEL 2 2
10 2 172958-03220  LABEL 1 1
1 2 172458-03240  LABEL,LOCK 1 1
12 2 172958-03230  LABEL,PIN 1 1 w
(B=M/#20945)
13 2 172958-03310  LABEL,COLLAR 11
(B=M/#21004)
14 2 172958-03300  LABEL,PLUG 1 1
(B=M/#21004)
15 2 172958-03100  LABEL 1 1
16 2 172958-03170  LABEL 1
© »5R3
® s VIEWED FROM (©)
LI LR .
DETAILS OF (&) VIEWED FROM ] o ,'f S
Remarks
(1)P.T.0. SPEC.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY
Fig.5. LABEL(CANOPY)(EX)

41 14 R LNo. 11X
%Z BEHLNo. 2 B5128AFET .

1 INC. 2~51.

’1

BONNET GOVER INSIDE  DETAILS OF
® »oRs MULTI GOVER
VIEWED FROM & ©
6 19\
e 11 Ay kAR
f“‘ L DETAILS OF
BONNET INSIDE
JYLERNT L
OPEN THE GRILLE L]

27

7Y LREIEE HER%
DETAILS OF VIEWED FROM
GRILLE INSIDE

15

© »BR3 22 ELis—
34 VIEWED FROM © LEFT LEVER

) HLN—
IRRIJLREREEH RIGHT LEVER

AL YFBOXEM A4 vFBOXAREM
DETAILS OF DETAILS OF
SWITCH BOX SWITCH BOX INSIDE

DETAILS OF .
PANEL R I3FIL LEREES ® »5R%
DETAILS OF
2 PANEL L VIEWED FRON (®

® noR3
VIEWED FROM (E)

H#ANo. FTZIGLE
MACHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

B{ENo. #EANo. $TZIGIE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

ER SR A AE P
IN THE OPERATION
MANUAL CASE

© =aci

46

0CK10-M37602 Fig.5

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

Remarks
(1)P.T.O. SPEC.
(2JRUBBER CRAWLER SPEC.

(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772469-03140 LABEL ASSY(EX.P) 1
2 2 172458-03140 LABEL, FRONT 1
3 2 172469-03140 LABEL,OIL&WATER 1
4 2 172456-03150 LABEL,MODEL 2
5 2 172458-03160 LABEL, REAR 1
6 2 172472-03160 LABEL,GREASE 1
7 2 172958-03160 LABEL 1
8 2 172472-03170 LABEL,FUSE 1
9 2 172469-03201 LABEL,SPECIFICATION 1
10 2 172490-03200 LABEL 1
11 2 172490-03210 LABEL, P.T.O. 1
12 2  172458-03220 LABEL,ACCELERATOR 1
13 2 172472-03230 LABEL,OPERATION PIN 1
14 2 172437-03241 LABEL,CRAWLER 1
15 2 172458-03240 LABEL,LOCK 2
16 2 172472-03240 LABEL,PIN US 1
17 2 172437-03250 TAG ASSY, CAUTION 1
18 2  172472-03250 LABEL,OPERATION Q US 1
19 2 172472-03260 LABEL,FINGER 1
20 2 172472-03270 LABEL,SAND US 1
21 2 172524-03271 LABEL 2
22 2 172183-03280 LABEL,LOCK 2
23 2 172472-03280 LABEL 1
24 2 172463-03290 LABEL,HYD.OIL US 1
25 2 172472-03290 LABEL,SWITCH 1
26 2 172437-03300 LABEL,MANUAL 1
27 2  172472-03300 LABEL,COVER 1
28 2 172437-03310 LABEL,SLOPE 1
29 2 172437-03321 LABEL,HYD.OIL TANK 1
30 2 172462-03320 LABEL 1
31 2 172463-03330 LABEL,COVER 1
32 2 172437-03341 LABEL, TRANSPORT 1
33 2 172437-03351 LABEL,GREASE CYL. 2
34 2 172141-03360 LABEL, START SWITCH 1
35 2 172437-03360 LABEL,BATTERY 1
36 2 172437-03371 LABEL 1
37 2 172437-03380 LABEL,SWING AREA 1
38 2 172437-03390 LABEL,RADIATOR 1
39 2 172437-03401 LABEL (ENG COVER US 1
40 2 172437-03411 LABEL (ENG ROOM US 1
41 2 172437-03421 LABEL,MUFFLER 1
42 2 172437-03431 LABEL,STEERING 1
43 2 172437-03460 LABEL, BOOM 2
44 2 172437-03470 LABEL,LEVER LOCK 1
45 2 172437-03500 LABEL,FUEL 1
46 2 172437-03510 LABEL,HOOK 4
47 2 172437-03530 LABEL,RE-START 1
48 2 172157-03740 LABEL 1
49 2 172125-03950 LABEL, AIR CLEANER 1
50 2 124764-44810 LABEL,SUB-TANK 1
51 2 124764-44920 LABEL, ANTI-FREEZING 1

Yes

Yes'

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY
Fig.6. SAFETY LABEL(CABIN)(JP)

(A)=VI020-2 C(JP)

0CK10-M37602 Fig.6
(D)=VI020-2 P(EX)

(B)=VI020-2 P(JP) (E)=
©)= =
No. Lev. Parts No. Description Qty |
1 2 3 7 © ©O € ¢
A A 1 1 17244403170  LABEL 1
“ ‘ ||:|(.,’“|| S 2 1 17244403180 LABEL 2
e e || B R A 3 1 17244403190  LABEL 1
Bt 4 1 172141-03202  LABEL,CAUTION 1
p 5 1 172450-03200  LABEL,BATTERY 1
6 1 172458-03200  LABEL,FAN 1
8 10 7 1 17244403210  LABEL 1
‘ 8 1 172458-03210  LABEL,BELT 1
":;7 R Q ml 9 1 17244403240  LABEL 1
,@\ o N 10 1 17244403280  LABEL 2
o 1 1 17214203302  LABEL,CAUTION 1
ISR EE 12 1 172964-03370  LABEL 1
IN THE OPERATION 13 1 172964-03481  TAG ASSY, CAUTION 1
16 MANUAL CASE 14 1 172164-03510  LABEL,LOADING 1
(A ZE S ) 15 1  172164-03540  LABEL 1
e [ Fagmvenseeess | 19 2 16 1 172519-04180  LABEL,WARNING 1
iz, | [ SRR AEE A 17 1 172519-04290  LABEL,WARNING 1
— it fa 18 1 172175-03170  LABEL 1
e ||| EEEE 19 1 172456-03170  LABEL 1
o 1Y 20 1 17244503230  LABEL 1
sesaon 21 1  172455-03520  LABEL 1

Ry AR
DETAILS OF
BONNET [NSIDE

T—W 1814m

0

~
=
F 7 AEREH
DETAILS OF ® "eR3
DOOR INSIDE VIEWED FROM (®)
21
20
© »5R3%

VIEWED FROM (© NSEZ
VIEWED FROM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY 0CK10-M37602 Fig.7

Fig.7. SAFETY LABEL(CANOPY)(JP) (-vioz02 G (O-10202 P9
©= (F)=
No. Lev. Parts No. Description Qty |
7 (A (B (© ©® (B (F
S 1 1 172444-03170  LABEL 1
' A 2 1 172444-03180  LABEL 2
3 1 172444-03190  LABEL 1
4 1 172141-03202  LABEL,CAUTION 1
5 1 172450-03200  LABEL,BATTERY 1
6 1 172458-03200  LABEL,FAN 1
7 1 172444-03210  LABEL 1
8 1 172458-03210  LABEL,BELT 1
9 1 172444-03240  LABEL 1
e 10 1 172444-03280  LABEL 2
1 1 172142-03302  LABEL,CAUTION 1
12 1 172964-03370  LABEL 1
13 1 172164-03510  LABEL,LOADING 1
15 16 14 1 172164-03540  LABEL 1
AESL RS 15 1 172519-04180  LABEL,WARNING 1
B e, || REEEREN 16 1 172519-04290 LABEL,WARNING 1
Bgzperasime | MR 19 17 1 172444-03330  LABEL 1
A“ 18 1 172964-03481  TAG ASSY, CAUTION 1
g?ﬁ%ﬁ’ﬁﬁi&? 19 1 172458-03570  LABEL 1 w
), mxeT (B=M/#20580)
INER AR Ry FRIBEHAE
IN THE OPERATION DETAILS OF
MANUAL CASE BONNET INSIDE
29 A 13
2-WAY SPEC. m
® neR3
VIEWED FROM ()
MRS
VIEWED FROM
Remarks Yes No Yes No
(1)2-WAY SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY
Fig.8. SAFETY LABEL(ROPS CANOPY)(JP)

(A)=VI020-2 C(JP)

0CK10-M37602 Fig.8
(D)=VI020-2 P(EX)

1 2 3 4 6
. 'Y ¥ :‘ A é
A\ o 1= “os
e\ FERY 5707
mEE R s | ICDICON [
Iltﬁ_liﬁﬁ’}ka - =
A Lo — - B
GETRHEELGL
i3 {9
iclS73 BTsn
8 11
== )
AZE
i,

28T 45!
T ———

EREURMAEZEh
IN THE OPERATION
MANUAL CASE

ja

L]

® meR%
VIEWED FRON ()

14 15

eEERSSUZENR,
A5 LI ARBICEY ET.

NS Y S GRF P E
BRELTL SR,
PHEETSBERSBYET.

IYIVREPRROZLEFIT
(KR,

i
LSRR T gbUe e,
ST AR

Ofivay HEHITLCE,
7077 UG
wig,

A E 5 A 25
WS Y OURTERS
gﬁrxw»muu
EFREEIRNE S KLY T
STSRBRIEC RN,
AMELET.

Ry ARG
DETAILS OF
BONNET INSIDE

[
q ‘_.
teElll
MAER3B
VIEWED FROM
19 1 J15
|su]

(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172444-03170 LABEL 1
2 1 172444-03180 LABEL 2
3 1 172444-03190 LABEL 1
4 1 172141-03202 LABEL,CAUTION 1
5 1 172450-03200 LABEL,BATTERY 1
6 1 172458-03200 LABEL,FAN 1
7 1 172444-03210 LABEL 1
8 1 172458-03210 LABEL,BELT 1
9 1 172444-03240 LABEL 1
10 1 172444-03280 LABEL 2
11 1 172142-03302 LABEL,CAUTION 1
12 1 172964-03370 LABEL 1
13 1 172164-03510 LABEL,LOADING 1
14 1 172164-03540 LABEL 1
15 1 172519-04180 LABEL,WARNING 1
16 1 172519-04290 LABEL,WARNING 1
17 1 172460-03230 LABEL,SEAT BELT 1
18 1 172964-03481 TAG ASSY, CAUTION 1
19 1 172460-03240 LABEL,ROPS 1

© »aR%
VIEWED FROM (©

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 LABEL & ACCESSORY 0CK10-M37602 Fig.9
Fig.9. SAFETY LABEL(QUICK HITCH)(JP) (o2 con) (D=vioz0-2 PE

(B)=V1020-2 P(JP) B)=
(©)= (F)=
No. Lev. Parts No. Description Qty |
1 2 3 4 A (B (© (® (E) @
<TT YN s 1 1 172958-03100  LABEL 101
ﬁéﬁf#’éﬁﬁﬁk:“‘“ e vy S — ,:.gi 2 1 172958-03140  LABEL 1 1
KEb, LARENE Y
e G 7 | o ;’E{réu’ﬂﬁ 3 1 172958-03220  LABEL 11
2 BYES. e ey, o 4 1 172958-03230  LABEL,PIN 101
== (B=M/#20945)
*Sigmnncasane ‘ 5 1 172958-03300  LABEL,PLUG 11
Lo g - (AT EVTRERTST ) (B=M/#21004)
lo 755742 FEMMLOAI Bit—, 7497 EvF h-RHEASRE LS,
RELVELTRELT F-RERALTCORRATF Ve b hELHT
(rEL. . o0 (HEw,
€76 9542 HESHATLSRERBLT FE
.791¥!>bl!nn:»m. AL yFMIIR iv)‘757.§$~\§Lf
g ot

FUNERHNT

OPEN THE GRILLE

VIEWED FROM (©

X £
CABIN SPEC.

MrERB j

DETAILS OF (® VIEWED FROM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 LABEL & ACCESSORY
Fig.10. SAFETY LABEL(CANOPY)(EX)

(A)=VI020-2 C(JP)

0CK10-M37602 Fig.10
(D)=VI020-2 P(EX)

(B)=V1020-2 P(JP) B)=
(©)= (F)=
No. Lewv. Parts No. Description ' |
1 2 4 3 4 5 6 1 A) (B) (C) (D) (B) (A
AW e ~SFRRTIG) Fwm 1 1 172472-03240  LABEL,PIN US 1
!@ e — i 2 1 172437-03250  TAG ASSY, CAUTION 1
9 |be sure to pull o sure to resove .
""‘\) B - i e 3 1 172472-03260  LABELFINGER 1
“ IN THE OPERATION sl D A 4 1 172472-03270  LABEL,SAND US 1
MANUAL CASE =) | ESTEERRDNN 16 5 1 172472-03280  LABEL 1
Took Pin *% AWARNTNG 6 1 172437-03300  LABEL,MANUAL 1
"l et e o e Q| o i,
1" i p e e o i i 7 1 172437-03310  LABEL,SLOPE 1
mulmﬂ‘.ﬂ.d & o ¢ moving fan wd bel.
A DANCER Bt et . 8 1 172437-03321  LABEL,HYD.OIL TANK 1
—— 9 1 172437-03341  LABEL,TRANSPORT 1
Bl o, o e 17 10 1 17243703351  LABEL,GREASE CYL. 2
/= 1 1 172437-03360  LABEL,BATTERY 1
12 13 14 15 1o rvrt bk or i portin 12 1 172437-03371 LABEL 1
of attuchnent, never switeh box cover
RN el R ot s 13 1 172437-03380  LABEL,SWING AREA 1
A oancer .d =rr 14 1 172437-03390  LABEL,RADIATOR 1
=k é e 0 15 1 172437-03401  LABEL (ENG COVER US 1
e AR 16 1 172437-03411  LABEL (ENG ROOM US 1
= 17 1 172437-03421  LABEL,MUFFLER 1
18 1 172437-03431  LABEL,STEERING 1
T 19 1 172437-03460  LABEL, BOOM 2
o e
s ™ 20 1 172437-03470  LABEL,LEVER LOCK 1
,- 5 16
Hl
&/ 18 .
7 =
/) I I
MoR3
A
17 VIEWED FROM Rk kA 6
DETAILS OF =20
BONNET INSIDE
R Ry bH—RER
BONNET COVER INSIDE
12
1 7
© »5R% ® neR3
VIEWED FROM ©)  VIEWED FROM (B
© R © »5R3%
DETAILS OF (E)  VIEWED FROM (©
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 LABEL & ACCESSORY 0CK10-M37602 Fig.11

; (A)=VI020-2 C(JP) (D)=V1020-2 P(EX)
Fig.11. ACCESSORY (o2 o) o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172176-07330 BAG, MANUAL 1 1
3 1 172958-03310 LABEL,COLLAR 1 1 1 w
(B=M/#21004)
5 1 172958-07330 CASE, MANUAL 1 1 1
(B=M/#21004)
6 1 172956-08100 COLLARKIT, 35 4 4 4
(B=M/#21004)
8 1 172958-03300 LABEL,PLUG 1 1 1 w
1 (B=M/#21004)
9 1 172958-05100 CASE, PLUG 1 1 1 w
(B=M/#21004)
10 1 172958-05110 RIVET 1 1 1 w
(A=*XXXXX) (B=*XXXXX) (D=*XXXXX)
10-1 1 172958-05110 RIVET 1 1 1 z
11 1 1E3030-78370 CAP, SCREW 4 4 4 w
(B=M/#21004)
N
—5 \
9
\ ~
i 2 1
10
9499y FitEk
QUICK HITCH SPEC.
6
949 9E9F & PTOMK
QUICK HITCH AND P.T. 0. SPEC.
Remarks
(1)QUICK HITCH & P.T.O. SPEC.
(2)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED 0CK10-M37602 Fig.12

Fig.12. SUCTION PIPE & EXHAUST PIPE (10202 cr) (V0202 (e

(B)=VI020-2 P(JP)
©)= (F)=

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
L5 1 1 172456-11310 PIPE, EXTENSION 1 1 1
SUCTION 2 1 172173-11561 CLAMP 1 1 1
3 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
4 1 26366-080002 NUT, M8 1 1 1
5 1 172456-11480 HOSE A,AIR CLEANER 1 1 1
6 1 172456-11490 HOSE B,AIR CLEANER 1 1 1
7 1  172456-11500 HOSE C,AIR CLEANER 1 1 1
8 1 172456-11510 CLEANER ASSY, AIR 1 1 1
9 2 172456-11590 BODY 1 1 1
10 2 172456-11600 COVER ASSY 1 1 1
11 2 129619-12520 ELEMENT 1
11-1 2 119808-12520 ELEMENT 1 1 1
12 2 119808-12540 VALVE, UNLOADER 1 1 1
13 1  172456-11520 BRACKET 1 1 1
14 1 22137-100000 WASHER, 10 2 2 2
15 1 22217-100000 WASHER, SPRING 10 2 2 2
16 1  23000-060000 CLAMP, 60 5 5 5
17 1 26013-080202 BOLT, M8X 20 2 2 2
18 1 26716-100002 NUT, M10 2 2 2
19 1  22137-080000 WASHER, 8 2 2 2
Hm
EXHAUST
%77
MUFFLER
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED 0CK10-M37602 Fig.13

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.13. ACCELERATOR -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-12100 LEVER,ACCELERATOR 1 1 1
1A 2 172A79-12150 GRIP 1 1 1 w
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
2 1 172456-12110 CABLE, ACCELERATOR 1
2-1 1 172456-12111 CABLE, ACCELERATOR 1 1 1 N
(B=M/#20785)

3 1 172456-12120 BRACKET,ACCELERATOR 1 1 1

4 1 172456-12160 BRACKET 1 1 1

5 1 172137-12270 JOINT, CABLE 1 1 1

6 1 172113-12522 PIN 1 1 1

7 1 1C6281-52310 PIN, SNAP 6 2 2 2

8 1 1A1040-56900 PIN, 6X17 1 1 1

9 1 22137-060000 WASHER, 6 2 2 2

10 1 26013-080162 BOLT, M8X 16 2 2 2

11 1 26013-080602 BOLT, M8X 60 1
11-1 1 26013-080502 BOLT, M8X 50 1 1 1 N

(B=M/#20501)
12 1 26013-100252 BOLT, M10X 25 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED
Fig.14. ONE TOUCH DECEL(OPTIONAL)

P/C NEWS No:YOOK3762-4
PUBL | SHED:2007/06

2712 272
% 32 FurFy b
. DECEL KIT
172456-08200
R LNo. 11
REFER T0°| | Bt LNo. 2~405&HET,
Fie. 3 6N 1 INC. 2~40.

0CK10-M37602 Fig.14

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

(B)=VI020-2 P(JP) ()=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172456-08200 DECELERATE KIT 1 1
2 2 172456-12100 CABLE, ACCELERATOR 1 1
3 2 172164-12160 LINK B CMP 1 1
5 3 24550-014200 BUSH, 14X20 1 1
6 2 172164-12200 SHAFT ASSY 1 1
7 2 172456-12200 BASE ASSY 1 1
9 3  24550-014200 BUSH, 14X20 1 1
10 2 172175-12230 LINK A 1 1
11 2 172175-12350 SPRING, RETURN 1 1
12 2 172175-12360 CABLE, ACCELERATOR 1 1
13 2 172175-12370 PLATE 1 1
14 2 172456-14660 BRACKET 1 1
15 2 172137-16560 BAND 1 1
16 2 172460-16570 HARNESS DECEL ASSY 1 1
18 3 29420-200000 FUSE, B 20A 2 2
19 2 172460-17110 BRACKET, TIMER 1 1
20 2 172162-17180 SOLENOID 1 1
21 2 172190-17220 RELEY, TIMER 1 1
22 2 172190-45080 LEVER L CMP(DECEL 1 1
23 2 172176-47870 KNOB 1 1
24 2 1C6281-52310 PIN, SNAP 6 6 6
25 2 1A3809-56915 PIN, 6X20 1 1
26 2 119620-66820 JOINT 1 1
26-1 2 172A21-12250 JOINT 1 1 N
(A=XXX) (B=XXX)
27 2 22137-060000 WASHER, 6 7 7
28 2 22217-100000 WASHER, SPRING 10 1 1
29 2 22351-040025 PIN, SPRING 4.0X25 1 1
30 2 24311-000210 O-RING, 1AP21.0 4 4
31 2 26013-060162 BOLT, M6X 16 2 2
32 2 26013-080202 BOLT, M8X 20 2 2
33 2 26013-120252 BOLT, M12X 25 2 2
34 2 26022-060252 SCREW, M6X25 2 2
35 2  26116-100162 BOLT, M10X 16 PLATED 1 1
36 2 26587-040062 SCREW, M4X 6 1 1
37 2 26716-060002 NUT, M6 1 1
38 2 933152-09280 BAND 170 6 6
39 2 933166-17730 WASHER 1 1
40 2 933168-55770 BAND 146 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED 0CK10-M37602 Fig.15

Fig.15. ENGINE MOUNT (A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

(B)=V1020-2 P(JP) B)=
(©)= F)=

No. Lewv. Parts No. Description

@ B € O E @

1 1 172456-13100 MOUNT PFENG 1 1 1
9 E 2 1 172456-13110 MOUNT LFENG 1 1 1
3 1 172456-13120 MOUNT RR,ENG 1 1 1
4 1 172456-13130 MOUNT LR,ENG 1 1 1
5 1 172456-13140 STOPPER 2 2 2
6 1 172456-13150 STOPPER 1 1 1
7 1 172179-13210 CUSHION 4
7-1 1 172179-13211 RUBBER, ANTI VIBRAT. 4 4 4 N
(B=M/#21808)
8 1 22217-100000 WASHER, SPRING 10 8 8 8
9 1 26013-100252 BOLT, M10X 25 4 4 4
10 1 26013-100252 BOLT, M10X 25 16 16 16
11 1 26013-120202 BOLT, M12X 20 2
11-1 1 26013-100202 BOLT, M10X 20 2 2 2 N
(B=M/#20501)
12 1 26716-100002 NUT, M10 8 8 8
13 1  194145-04810 WASHER 10 4 4 4 w

(B=M/#20501)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED
Fig.16. RADIATOR & MOUNT

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.16

(D)=VI020-2 P(EX)
(E)=
=

Remarks
(1)T=REF.NO.5:36MM,NO.5-1:27MM.
(2)L=REF.NO.10:270MM,NO.10-1:188MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.19-1.
(3)REF.NO.40-1:400X15X10MM.
REF.NO.40-2:390X 8X 5MM.
(M)MISPRINT.

No. Parts No. Description |
(A) € ® B ©
1 1 172444-13210 COCKASSY, 2-WAY 1 1 1
3 2 121250-49121 PLUG, DRAIN 1 1 1
4 2 24311-000160 O-RING, 1AP16.0 1 1 1
5 1 172456-13300 RADIATOR ASSY 1
5-1 1 172487-13300 RADIATOR 1 1 1 S
(B=M/#21858)
6 2 172456-13310 CAPASSY 1 1 1
7 2 172456-13320 COCK 1 1 1
8 2 172456-13330  O-RING 1 1 1
9 1 124766-59050  CLIP, HOSE 12 4 4 4
10 1 172456-13340 SHROUD ASSY 1
10-1 1 172456-13341  SHROUD ASSY 1 1 1 F
(B=M/#21858)
12 172456-13470  RUBBER 100 z
(B=M/#21858)
13 2 172456-13480 TRIM
13-1 172456-13480 TRIM 2 2 K
(B=M/#21858)
14 172183-65541 SEAL, CANOPY z
(B=M/#21858)
15 172456-13350 SEAL, RADIATOR Z
(B=M/#21858)
16 172157-13381 HOSE 1 1
17 172456-13380  BRACKET B
17-1 172456-13381 BRACKET B ASSY 1 1 N
(B=M/#21637)
18 172456-13450  PIPE, WATER
18-1 172456-13451 PIPE, WATER 1 1 N
(B=M/#21637)
19 172422-13460  NET, WIRE
19-1 172487-13460 GUARD, FAN 1 1 S
(B=M/#21858)
20 172456-13460 PIPE, WATER 1 1
21 172456-13500 BRACKETA
21-1 172456-13501 BRACKET AASSY 1 1 N
(B=M/#21637)
22 172165-18940  SEAL
22-1 1 172458-13320  SEAL, RADIATOR 2
22-2 1 172487-13500  SEAL, RADIATOR 2 2 2 N
(B=M/#21637)
23 1 119813-44510 TANK ASSY 1 1 1
29 1 22137-060000 WASHER, 6 3 3 3
30 1 23010-038000 CLAMP, 38 4
30-1 1 23000-041000 CLAMP, 41 4
30-2 1 23001-041000 CLAMP, HOSE 41 4 4 4
31 1 26013-060162 BOLT, M6X 16 3 3 3
32 1 26013-080162 BOLT, M8X 16 2 2 2
33 1 26013-080162 BOLT, M8X 16 2 2 2
34 1 26013-100202 BOLT, M10X 20 7
34-1 1 26013-100202 BOLT, M10X 20 4 4 4 K

(B=M/#21637)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED 0CK10-M37602 Fig.16

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.16. RADIATOR & MOUNT -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
35 1 26022-080162 SCREW, M8X16 2 2 2
36 1 22137-100000 WASHER, 10 7
36-1 1 22137-100000 WASHER, 10 4 4 4 K
7 (B=M/#21637)
PREVIOUS 37 1 124450-44550 BAND 1 1 1
38 1 121256-44600 BRACKET, SUB TANK 1 1 1
39 1 119255-44660 ABSORBER 4 4 4
40 1 172164-54770 SEAL, FRAME 1
40-1 1 172458-13390 SEAL, RADIATOR 1
40-2 1 172487-13450 SEAL 2 2 2 S
(B=M/#21858)
41 1 172734-14620 PIPE L=300, FUEL 1 1 1

Remarks
(1)T=REF.NO.5:36MM,NO.5-1:27MM.
(2)L=REF.NO.10:270MM,NO.10-1:188MM.
INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.19-1.
(3)REF.NO.40-1:400X15X10MM.
REF.NO.40-2:390X 8X 5MM.

(M)MISPRINT. ves No ves No
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 ENGINE RELATED 0CK10-M37602 Fig.17

1 A)=VI020-2 C(JP D)=VI020-2 P(EX
Fig.17. FUEL TANK Voo pom) & ®0
©= G
B — No. Lev. Parts No. Description » ® (C)QII{D) © ® |
1 1 772456-14110  TANKASSY, FUEL 1
" 4 LNO. 114, 11 1 772456-14111  TANKASSY, FUEL 11 1 N
© RHLN. () ~1588HET, (B=M/#21074)
8 1 ING. (1) ~15. 2 2 26557-050122  SCREW, M5X12 5
7 21 2 26022050122  SCREW, M5X12 5 5 5 N
1 (B=M/#21169)
4 4 2 17245614150 GAUGE, FUEL 11 1
5 2 172447-14160  FLOAT 11 1
6 2 17216214200  GASKET 11 1
7 2 17244414200 CAP, FUEL 11 1
8 3 17244414450 CAP 11 1
9 3 17244414460  GASKET 11 1
10 3 17244414470  GASKET 11 1
11 3 17244414480  WASHER 11 1
12 3 172444-14490  SPONGE 11 1
13 2 172458-14201  HOSE,FUEL GAUGE 1
131 2 172458-14202  HOSE, FUEL GAUGE 11 1 N
(B=M/#21074)
14 2 17218314250  FILTER (FUEL 11 1
15 2 23010014000  CLAMP, 14 2
151 2 23000-013000 CLAMP, 13 2 2 2 N
(B=M/#20501)
16 1 104200-11920  COCK, WATER 11 1
17 1 26013-100202  BOLT, M10X 20 3 3 3
_ 18 1 172444-14270  JOINT, DRAIN 11 1
g 19 1 26367100002  NUT, M10 2 2 2
. 20 1 172456-14340  PLATE ASSY(GREEN:97) 11 1
REFER TO Fig 18 § 201 1 172456-14341  PLATE ASSY 11 1 N
v (A=MZzZZ222) (B=MZzz222) (D=MZzzZ222)
21 2 172444-14130 PLATEA 11 1
23 1 172458-14370  SUMP, FUEL 11 1
24 1 172456-14300  CLAMP ASSY, FUEL 11 1
26 2 172456-14330  RUBBER, CLAMP 11 1
27 1 124766-59050  CLIP, HOSE 12 2 2 2
28 1 22137-100000 WASHER, 10 11 1
201 1  23080-013000  CLAMP, 13 11 1
30 1 23080013000 CLAMP, 13 11 1
31 1 26013080202  BOLT, M8X 20 11 1
32 1 26013-100202 _ BOLT, M10X 20 11 1
33 1 172444-14410 HOSE 11 1
3 1 172187-14510  HOSE 1
341 1 172456-14650  HOSE 9.5X700 11 1 N
(B=M/#20501)
342 1 172444-14260 HOSE,FUEL 101 1 s
(B=M/#21745)

|-'-ﬂ1b“%ﬁl§E(iEEE)L1‘:ﬂEFT'G’J’., ‘ 35 1 17245814340  RUBBER PLATE A,FO 101 1 w

.MARKED PART HAS BEEN CHANGED (ADDED). (B=M/#20501)
36 1 22137-100000 WASHER, 10 3 3 3 w

(B=M/#20580)

Remarks
(1)L=REF.NO.34-1:700MM,NO.34-2:670MM.
(M)MISPRINT. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED
Fig.18. FUEL LINE

T I 11
27 29 26 171830 1

T
9

REFER TO
Fig. 51

REFER TO
Fig. 20

0CK10-M37602 Fig.18

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172186-13810 HOSE 1 1 1
5 1 172171-14610 HOSE, FUEL 1 1 1
6 1 172456-14610 HOSE,FO1470 ASSY 1 1 1
10 1 172122-14620 PIPE, FUEL 1 1 1
10-1 1 172A23-14100 PIPE (C), FUEL 1 1 1 N
(A=MXXXXX)
10-2 1 172487-14520 HOSE 1 1 1 N
(A=MZZZ277) (B=Mz2222)
11 1  172456-14630 HOSE,FO 150 ASSY 1 1 1
15 1 129612-52100 PUMP ASSY, FUEL FEED 1 1 1
16 1  129335-55700 SEPARATOR ASSY,WATER 1 1 1
17 2 104200-55321 VALVE, TAPER 1 1 1
18 2 104200-55330 SPRING, VALVE 1 1 1
19 2 104200-55341 HANDLE 1 1 1
20 2  124064-55510 COVER 1 1 1
21 2 102103-55520 O-RING 1 1 1
22 2 110250-55610 RING, RETAINING 1 1 1
23 2 121257-55720 SPRING 1 1 1
24 2 121257-55731 FLOAT 1 1 1
26 2 101720-55750 PLUG, 6 2 2 2
27 2 104200-55750 SCREW, M4 1 1 1
28 2 171081-55910 SCREEN 1 1 1
29 2 23418-060000 GASKET, 6X1.0 2 2 2
30 2  24311-240100 O-RING, 1AP10A 1 1 1
31 1 124766-59050 CLIP, HOSE 12 8 8 8
32 1 172122-79930 CLAMP, HOSE 1 1 1
33 1 22137-060000 WASHER, 6 2 2 2
34 1 22217-080000 WASHER, SPRING 8 1 1 1
35 1 26013-060162 BOLT, M6X 16 2
35-1 1 26013-060202 BOLT, M6X 20 2 2 2 S
(B=M/#20508)
36 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1
37 1 172137-16560 BAND 2 2 2
37-1 1 172126-11510 BAND 5 5 5 N
(A=MZZZ227) (B=Mz2222)
38 1 172126-16540 CLAMP 1 1 1 W

(B=M/#21637)

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ENGINE RELATED

Fig.53. DUCT

1B
PREVIOUS

1B
PREVIOUS

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.53
(D)=VI020-2 P(EX)
(E)=
=

No. Lewv. Parts No. Description |
B ©) ® B ¢
1 1 172456-65700  DUCT 1
1-1 1 172456-65701 DUCT 1 1 N
(B=M/#21637)
2 2 172444-54920  SEAL, WEIGHT 1 1
4 2 172456-65790 RUBBER, SEAL 2
4-1 2 172456-65790 RUBBER, SEAL 1 1 K
(B=M/#21637)
5 2 172456-65800 RUBBER, SEAL 150 2
5-1 2 172456-65800  RUBBER, SEAL 150 1 K
(B=M/#20508)
5-2 2 172456-65800 RUBBER, SEAL 150 1 z
(B=M/#21637)
6 2 172171-65850 RUBBER, SEAL 1
6-1 2 172455-13610 RUBBER, SEAL 1 R
(B=M/#21637)
6-2 2 172162-15320  SEAL 1 1 R
(B=M/#21694)
7 2 172456-65860  RUBBER, SEAL 1 W
(B=M/#20508)
7-1 2 172149-13340 RUBBER, RADIATOR 1 1 N
(B=M/#21637)
8 1 172456-65750 DUCT 1
8-1 1 172456-65751 DUCT 1 1 N
(B=M/#21637)
9 2 172444-54920  SEAL, WEIGHT 1
9-1 2 172175-64810  SEAL 1 1 N
(B=M/#21637)
11 2 172455-65970 RUBBER, SEAL 1
11-1 2 172444-54910  SEAL, WEIGHT 1 1 N
(B=M/#21637)
12 2 172164-66650 RUBBER, SEAL 1
12-1 2 172164-61250 RUBBER, SEAL 1 1 N
(B=M/#21637)
13 1 172456-65770 DUCT, RESERVOIR 1 z
(B=M/#21637)
15 2 172456-65850  SEAL, DUCT 385 1 z
(B=M/#21637)
16 2 172164-66640 RUBBER, SEAL 1 z
(B=M/#21637)
17 1 172456-65820  PLATE,DUCT (GRAY:73) 1 z
(B=M/#21637)
18 2 172444-54910  SEAL, WEIGHT 1 z
(B=M/#21637)
20 1 26013-100202 BOLT, M10X 20 8
20-1 1 26013-100202 BOLT, M10X 20 4 4 K

(B=M/#21637)

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ELECTRICAL PARTS 0CK10-M37602 Fig.19

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Flglg BATTERY EB;:VIOZO-Z PéJP; EE;: &
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172444-16110 HARNES,BATTERY(-) 1 1 1
2 1 172458-16110 BATTERY 1 1 1
3 1 172456-16200 CORD, BATTERY 1 1 1
6 1 172456-16210 CORD, BATTERY 1 1 1
7 1 22137-080000 WASHER, 8 2 2 2
8 1 26716-080002 NUT, M8 1 1 1
9 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2
10 1  172456-16100 BRACKT,BATTERY 1 1 1
10-1 1 172456-16101 BRACKT,BATTERY 1 1 1 N
(A=MZZ2222) (B=Mz2227) (D=Mz2272)
11 2 172444-14130 PLATE, RUBBER 1 1 1
13 1 172725-16160 ROD, BATTERY CLAMP 1 1 1
14 1 172458-16300 CLAMP ASSY, BATTERY 1 1 1
15 1  22137-100000 WASHER, 10 1 1 1
16 1 22157-060000 WASHER, 6 1 1 1
17 1 26013-100202 BOLT, M10X 20 3 3 3
18 1 26716-060002 NUT, M6 2 2 2
19 1 22217-080000 WASHER, SPRING 8 1 1 1
20 1 22217-080000 WASHER, SPRING 8 2 2 2
21 1 172126-16540 CLAMP 1 1 1
(A=MZZ2Z22) (B=MZZ2227) (D=MzZ2272)
22 1  194680-51670 BAND, CLIP 1 1 1
(A=MZZ222) (B=Mz2222) (D=MzZ2222)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ELECTRICAL PARTS 0CK10-M37602 Fig.20

Fig.20. ELECTRIC PART(WIRING) y=vioz02 com 10202 P9
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172456-16500 HARNESS ASSY A 1
1-1 1 172456-16501 HARNESS (A) ASSY 1 N
(B=M/#21581)
1-2 1 172456-16502 HARNESS ASSY A 1 1 1 S
(B=M/#21915)
3 2 172458-16550 HUSE,SLOW BLOW (50A 1 1 1
4 2 172648-16600 DIODE 2 2 2
6 1  172456-16520 HARNESS B 1
6-1 1  172456-16521 HARNESS (B) 1 N
(B=M/#21218)
6-2 1 172456-16522 HARNESS (B) 1 N
(B=M/#21547)
6-3 1 172456-16523 HARNESS (B) 1 N
(B=M/#21581)
6-4 1 172456-16524 HARNESS (B) 1 S
(B=M/#21915)
6-5 1  172456-16525 HARNESS B ASSY 1 1 1 N
(B=M/#25825)
7 1 172456-16530 HARNESS,BOOM LAMP 1 1 1
8 1 172137-16560 BAND 1 1 1
9 1  172458-16560 HARNESS,CANOPY LAMP 1
9-1 1 172458-16561 HARNESS,CANOPY LAMP 1 1 N
(B=M/#211609)
10 1  194440-51620 CLAMP 1 1 1
11 1  22137-120000 WASHER, 12 2 2 2
12 1  22217-050000 WASHER, SPRING 5 1 1 1
13 1 26013-100202 BOLT, M10X 20 1 1 1
14 1 26116-100162 BOLT, M10X 16 PLATED 2
14-1 1 26116-120162 BOLT, M12X 16 PLATED 2 2 2
15 1 26716-050002 NUT, M5 1 1 1
16 1 933171-15801 CORD, ENGINE EARTH 1 1 1
17 1 172126-11510 BAND 300 5 5 5
18 1 172126-11510 BAND 300 1 1 1
19 1 172126-11510 BAND 300 1 1 1
20 1 172126-16540 CLAMP 2 2 2
21 1 22137-100000 WASHER, 10 1 1 1
22 1  22217-120000 WASHER, SPRING 12 2 2 2
23 1 26013-080162 BOLT, M8X 16 1 1 1
24 1 26013-100162 BOLT, M10X 16 1 1 1
25 1 26716-040002 NUT, M4 1 1 1
(B=M/#20501)
26 1 1A1380-59480 CLAMP, CORD 1 1 1
(B=M/#21915)
27 1 26013-100202 BOLT, M10X 20 1 1 1
(B=M/#21915)
28 1 172469-16520 HARNESS B ASSY,US 1
(B=M/#20945)
28-1 1 172469-16521 HARNESS B ASSY 1 N
(B=M/#21310)
28-2 1 172469-16522 HARNESS B ASSY (US 1 N
Remarks _
(1)ROPS CANOPY SPEC. (B=M/#21547)
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ELECTRICAL PARTS 0CK10-M37602 Fig.20

; (A)=VI020-2 C(JP) (D)=V1020-2 P(EX)
Fig.20. ELECTRIC PART(WIRING) (o2 o) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
28-3 1 172469-16523 HARNESS (B) ASSY (US 1 N
(B=M/#21581)
28-4 1 172469-16524 HARNESS B ASSY,US 1 S
(B=M/#21915)
Remarks
(1)ROPS CANOPY SPEC.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ELECTRICAL PARTS

Fig.21. ELECTRIC PART(EQUIPMENT)

SEE— (%
MULTI KIND OF KEY SPEC.

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.21
(D)=VI020-2 P(EX)

©®=
=

19 CABIN SPEC.

HiSAB&
SPARE PARTS

86

2530 24 20
7378 72 68
I_I_rl_l

16
61

25 30 24 20
73 78 72 68
I_I_'_I_I

16

61

Ao —akyy R
EE

INDICATOR BOX

IN SECTION

Remarks

(1)QUICK HITCH SPEC.

(2)Engine start only.

(3)HOUR METER = ANALOG TYPE.
(4)HOUR METER = L.C.D. TYPE.
(5)For bonnet, door.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 1 172458-17100  SWITCH ASSY, STARTER 1
1-1 1 172187-17100  SWITCH ASSY, STARTER 1 1 1
(B=M/#21858)

2 2 172187-17070 CORD ASSY 1 1 1

3 2 172187-17080 COVER 3 3 3

4 2 172187-17090 COVER 2 2 2

6 2 172524-17330 KEY ASSY 1
6-1 2 933110-00301 KEY ASSY 1 1 1

(B=M/#21858)

9 1 172187-17200 BOX, FUSE 1 1 1

10 2 172175-17120  PULLER 1 1 1

12 2 172187-17220 COVER 1 1 1

13 2 29420-050000 FUSE, B 5A 2 2 2

14 2 29420-150000 FUSE, B 15A 6 6 6

15 2 29420-300000  FUSE, B 30A 2 2 2

16 1 172458-17500  BOX,INDICATOR(CANOPY 1 1 3
18 2 172187-17280 SWITCH ASSY, LIGHT 1 1

20 2 172187-17320  PACKING 1 1

22 2 172187-17341 GAUGE ASSY 1 1

23 2 172187-17350 METER ASSY, HOUR 1 1

24 2 172187-17360 PRINT, CIRCUIT 1 1

25 2 172187-17371  CIRCUIT ASSY 1 1

26 2 172187-17380 BULB 4 4

30 2 172187-17470  PLATE 1 1

31 2 172187-17480 BULB 2 2

33 2 172187-17560 CAP 2 2

34 2 172187-17570  GASKET 2 2

35 1 172458-46720 BOLT 1 1 1

36 1 194151-57100 HORN 1 1 1

37 1 172519-63240  BOLT 3 3 3

38 1 119247-77100 RELAY, SAFETY 1 1 1

39 1 129136-77200 RELAY, SAFETY 1 1 1

40 1 129155-77810 REGISTER 1 1 1

41 1  119650-77910 RELAY ASSY, GLOW 2 2 2

44 1 129211-77920 TIMER 1 1 1

45 1 26013-060122 BOLT, M6X 12 4 4 4

46 1 26013-060122 BOLT, M6X 12 1 1 1

47 1 26013-060122 BOLT, M6X 12 2 2 2

48 1 26013-060162 BOLT, M6X 16 2 2 2

49 1 26013-060162 BOLT, M6X 16 1 1 1

50 1 26013-060202 BOLT, M6X 20 2 2 2

51 1 26013-060202 BOLT, M6X 20 2 2 2

52 1 172187-16560 GROMMET 1 1 1

53 1 172165-62800 GROMMET 1 1 1

54 1 22137-060000  WASHER, 6 12 12 12

55 1 172958-17100 BOX,SWITCH 1 1 1 1
56 1 172137-46210 SCREW 3 3 3 1
57 1 172958-64500 PLUG 1 1 1 1
58 1 172187-64900 PLUG 1 1 1 1
59 1 194464-52190  SWITCH, SAFETY START 2 2 2

60 1 26776-180002 NUT, LOCK M18 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ELECTRICAL PARTS

Fig.21. ELECTRIC PART(EQUIPMENT)

SEE— (%
MULTI KIND OF KEY SPEC.

0CK10-M37602 Fig.21

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

19 CABIN SPEC.

HiSAB&
SPARE PARTS

86

2530 24 20
7378 72 68
I_I_rl_l

16
61

25 30 24 20
73 78 72 68
I_I_'_I_I

16

61

Ao —akyy R
EE

INDICATOR BOX

IN SECTION

(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
61 1 172458-17250 BOX,INDICATOR(CABIN) 1
64 2 172187-17280 SWITCH ASSY, LIGHT 1
65 2 172187-17290 SWITCH ASSY, HEATER 1
66 2 172187-17301 SWITCH ASSY, WIPER 1
68 2 172187-17320 PACKING 1
70 2 172187-17341 GAUGE ASSY 1
71 2 172187-17350 METER ASSY, HOUR 1
72 2 172187-17360 PRINT, CIRCUIT 1
73 2 172187-17371 CIRCUIT ASSY 1
74 2 172187-17380 BULB 4
78 2 172187-17470 PLATE 1
79 2 172187-17480 BULB 2
80 1 172958-17130 COLLAR 3
81 1 172458-17171 KEY ASSY 1 1
83 3 172458-17150 HARNESS 1 1
84 3 26022-050102 SCREW, M5X10 5 5
85 2 172458-17161 PLATE 1 1
86 1 172A77-17500 MONITOR ASSY 1 1 1 W
(A=MZZ222) (B=Mz2222) (D=MzZ2222)
87 1 933110-00301 KEY ASSY 1 1 1

Remarks

(1)QUICK HITCH SPEC.

(2)Engine start only.

(3)HOUR METER = ANALOG TYPE.
(4HOUR METER = L.C.D. TYPE.
(5)For bonnet, door.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

New, R:Old £— New, S:Old

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 ELECTRICAL PARTS 0CK10-M37602 Fig.22

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.22. WORK LAMP -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
% 1 1 172456-17400 COVER ASSY, LAMP 1 1 1
\( 1-1 1 172456-17401-1 COVER ASSY, LAMP 1 1 1 N
N (A=MZZ222) (B=MZ2222) (D=MzZ2222)
‘ 2 1 172458-17450 LAMP,WORK 1 1 1
3 2 172187-17540 BULB 1 1 1
4 1 26014-080202 BOLT, M8X 20 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AIR CONDITIONER & HEATER 0CK10-M37602 Fig.24
; (A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
F|g.24. HEATER (B)=VI020-2 P(JP) (E)=
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 172126-11510 BAND 300 5
2 1 172183-16560 CLIP, HOSE 1
3 1 172458-17551 HEATER 1
4 1 172168-17600 CONNECTOR, PT3/8XM16 1
5 1 172456-17600 BRACKET,HEATER (73) 1
6 1 172137-17631 JOINT, HEATER 1
7 1 172425-17630  VALVE ASSY, HEATER 1
8 1 172124-17640  JOINT, PIPE 1
9 1 172456-17650 DUCT, HEATER 1
10 1 172456-17700 HOSE ASSY, HEATER 2
REFER TO Fig. ENGINE 14 1 172458-17700 GRILLE 3
15 1  124465-44950 GASKET, 16 2
16 1 172458-63470 NUT, CAP 4
17 1 172137-66230 GROMMET 2
18 1 22137-100000  WASHER, 10 4
19 1 22217-100000  WASHER, SPRING 10 4
20 1 22877-500120 SCREW, 5X12 8
21 1 23001-022000 CLAMP, HOSE 22 4
22 1 26587-040122 SCREW, M4X12 4

REFER TO Fig. 20

REFER TO Fig. 5

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 TRAVELING 0CK10-M37602 Fig.25

; (A)=VI020-2 C(JP) (D)=V1020-2 P(EX)
Fig.25. SPROCKET & ROLLER 2110202 cOm o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B €© O E G
1 1 172173-29100 SPROCKET 2 2 2
- 2 1 26013-100252 BOLT, M10X 25 18 18 18
ST !
- 3 1 772456-37300 TRACK ROLLER ASSY(88 8
' | 3-1 1 772456-3730L  TRACK ROLLER ASSY(88 8 8 8 R
g (B=M/#21915)
7
g / 7~ 5 2 172173-37320  SEAL, OIL 16
5-1 2 1E6140-73420  SEAL, OIL QLF255218 16 16 16 R
‘ (B=M/#21637)
6 2 172456-37320  SHAFT, ROLLER 8 8 8
7 2 22252-000520 RING, 52 16 16 16
/ 8 2 24101-062054 BEARING, BALL 6205 16 16 16
/ 9 1 26013-120252 BOLT, M12X 25 16 16 16
/ 10 1 172456-37500 PLATE (GREEN:88) 2 2 2 1
) 11 1 26013-100302 BOLT, M10X 30 4 4 4 1
12 1 172110-36010 COLLAR 4 4 4 2
P e e 13 1 172173-37500-1 PLATE,HOSE BAFFLE(88 2 2 2 2
= e / 14 1 172183-37510 COLLAR, 11X16X13 4 4 4 2
S 15 1 172183-37520 COLLAR, 16X24X13 4 4 4 2
/ > 16 1 26013-100352 BOLT, M10X 35 4 4 4 2
A0S 7
(7A
9 /((ﬁ' 3
s
3 10
1
13
15
14
. 12
é} 16
%Y 0—SftHk
IRON CRAWLER SPEC.
Remarks
(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 TRAVELING

Fig.26. IDLER & ADJUST

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.26

(D)=VI020-2 P(EX)
(E)=
=

LY n—5##%
RUBBER CRAWLER SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772456-37100 IDLERASSY, RUBBER 2 2 2
2 2 172456-37100 IDLERASSY 2 2 2
3 2 172456-37120  SHAFT, IDLER 2 2 2
4 2 172456-37130 COVER, IDLER SEAL 2 2 2
5 2 172141-37140 SEAL, 357220 4 4 4
6 2 172456-37140 COVER, IDLER SEAL 2 2 2
7 2 22242-000300 RING, 30 2 2 2
8 2 22252-000720  RING, 72 4 4 4
9 2 24101-062074  BEARING, BALL 6207 4 4 4
10 1 772456-37110 IDLER ASSY, IRON 2 2 2
11 2 172456-37110 IDLER ASSY 2 2 2
12 2 172456-37120  SHAFT, IDLER 2 2 2
13 2 172456-37130 COVER, IDLER SEAL 2 2 2
14 2 172141-37140  SEAL, 357220 4 4 4
15 2 172456-37140  COVER, IDLER SEAL 2 2 2
16 2 22242-000300 RING, 30 2 2 2
17 2 22252-000720 RING, 72 4 4 4
18 2 24101-062074  BEARING, BALL 6207 4 4 4
19 1 172456-37800 TUBE ASSY, ADJUST 2 2 2
19-1 1 172456-37801 TUBE ASSY, ADJUST 2 2 2 N
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
20 1 172122-37843  VALVE ASSY, NIPPLE 2
20-1 1 172122-37844  VALVE ASSY, NIPPLE 2 2 2 N
(B=M/#20697)
21 2 24315-000140 O-RING, 1BP14.0 2 2 2
22 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2
23A 1 172A23-37750  RING, BACK UP 2 2 2 W
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
24 1 172421-37851  SPRING ASSY, ADJUST 2 2 2
25 1  24315-000300 O-RING, 1BP30.0 2 2 2
26 1 26013-100402 BOLT, M10X 40 8 8 8
27 1 933126-38600  SEAL, DUST 2 2 2
28 1 933171-13691 PLUG 2 2 2
29 1 172421-37701  SPRING ASSY, CRAWLER 2 2 2

Remarks
(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 TRAVELING
Fig.27. CRAWLER

LY O—Sitkk
RUBBER CRAWLER SPEC.

WS
REPAIR PART

0CK10-M37602 Fig.27

REPAIR PART

Remarks

(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC.
(3)REPAIR PART.

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI1020-2 P(JP) ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172456-38100 SHOE ASSY, TRACK 250 1 1 1 2
2 2 172421-38110 LINK, CRAWLER 1 1 1
5 2 172456-38110 PLATE,SHOE 250L (88) 44 44 44
6 2 172173-38220 PIN,MASTER 1 1 1
7 2 172173-38300 PIN 4X22,LOCK 1 1 1
8 1 172456-38120 SHOE ASSY, TRACK 250 1 1 1 2
9 2 172421-38110 LINK, CRAWLER 1 1 1
12 2 172456-38130 PLATE,SHOE 250R 44 44 44
13 2 172173-38220 PIN,MASTER 1 1 1
14 2 172173-38300 PIN 4X22,LOCK 1 1 1
15 1 172421-38600 CRAWLER, RUBBER 250 2 2 2 1
16 1  172456-38300 TRACK ASSY, MASTER 1 1 1 3
21 1 172456-38310 TRACK ASSY, MASTER 1 1 1 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT

Fig.28. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)

REFER TO Fig. 8

Fv/ ik 164
CANOPY SPEC.

1

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.28
(D)=VI020-2 P(EX)
(E)=
=

X/ B4
CANOPY SPEC.

No. Lewv. Parts No. Description |
B ©) ® B ¢
1 1 172458-46730 BOLT N6X30 3 3
2 1 172458-46800 STAND, LEVER 1
2-1 1 172458-46801 STAND, LEVER 1 N
(B=M/#20501)
2-2 1 172457-46800 STAND, LEVER 1 N
(B=M/#20580)
2-3 1 172457-46801 STAND, LEVER 1 1 N
(B=M/#21004)
3 2 172141-41360 BUSH 1415 4 4
5 2 172458-46790 SEAL, STAND 1
5-1 2 172458-46790 SEAL, STAND 1 z
(B=M/#21004)
7 2 172458-47020 SPONGE, STAND 1 W
(B=M/#20501)
7-1 2 172458-47020 SPONGE, STAND 1 Z
(B=M/#20580)
8 2 172458-47030 SPONGE, STAND 1 W
(B=M/#20501)
8-1 2 172458-47030 SPONGE, STAND 1 z
(B=M/#20580)
9 1 172455-61720 BOLT M 10X20 4 4
10 1 26013-080162 BOLT, M8X 16 2 2
11 1 1D4070-23580 GRIP 1 1
12 1 172165-45970 SPRING 1 1
13 1 172458-47680 LEVER R (GRAY:72) 1 1
14 1 172458-47710 SHAFT ASSY 1 1
15 1  194464-52190 SWITCH, SAFETY START 1 1
16 1 22351-030032 PIN, SPRING 3.0X32 1 1
17 1 22351-050032 PIN, SPRING 5.0X32 1 1
18 1 24311-000210 O-RING, 1AP21.0 2 2
19 1 26776-180002 NUT, LOCK M18 1 1
20 1  172455-46940 PLATE R,BOOTS (73) 1
20-1 1  172455-46941 PLATE R,BOOTS (73) 1 1 R
(B=M/#21074)
21 1  172458-46950 PLATE (GRAY:73) 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT
Fig.29. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.29

(D)=VI020-2 P(EX)
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1D4070-23580 GRIP 1 1 1
2 1 172458-45850  GUIDE, HOSE 1 1 1
3 1 172124-46200  O-RING 2 2 2
4 1 172458-46600 STAND, LEVER 1 1 1
5 2 172141-41370 BUSH 2015 2 2 2
7 2 24550-025150  BUSH, 25X15 2 2 2
8 1 172162-46690 SPRING 1 1 1
9 1 172458-46730  BOLT N6X30 3 3 3
10 1 172455-46890  SPRING, GAS 1 1 1
11 1 172455-46900  PLATE 1
11-1 1 172455-46901 PLATE L, BOOTS (73) 1 1 1 R
(B=M/#21074)
12 1 172455-46950 BRACKET, SWITCH 1 1 1
13 1 172165-47550 BUSH 1 1 1
14 1 172458-47601  GUIDE, LOCK 1 z
(B=M/#22501)
15 1 172458-47620 LEVER L,LOCK(GRAY:72 1
15-1 1 172458-47621 LEVER L,LOCK(GRAY:72 1 1 1 N
(B=M/#20580)
16 1 172458-47640 ROD,SPRING (GRAY:73) 1 1 1
17 1 172165-47980 SHIM 2 2 2
18 1 172165-47990  WASHER 25.5X42 1 1 1
19 1 22137-080000 WASHER, 8 2 2 2
20 1 22137-080000  WASHER, 8 2 2 2
21 1 22242-000250 RING, 25 1 1 1
22 1 22272-000070 RING, E-7 1 1 1
23 1 22351-035040  PIN, SPRING 3.5X40 1 1 1
24 1 22351-060040  PIN, SPRING 6.0X40 1 1 1
25 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
26 1  24311-000340 O-RING, 1AP34.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 2 2 2
28 1 26013-080162 BOLT, M8X 16 2 2 2
29 1 26013-080202 BOLT, M8X 20 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 z

(B=M/#22501)

15

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT
Fig.30. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)

0CK10-M37602 Fig.30

OrLE
VIEWED FRow ©

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172141-41340 BOOTS 2 2 2
2 1 172456-45100 LEVER L,TRACK(GRAY72 1
2-1 1 172469-45100 LEVER L,TRUCK(GRAY72 1 1 1 N
(B=M/#22514)
3 2 172141-41370 BUSH 2015 2 2 2
5 1  172456-45140 LEVER R,TRACK(GRAY72 1
5-1 1 172469-45140 LEVER R,TRUCK(GRAY72 1 1 1 N
(B=M/#22514)
6 2 172141-41370  BUSH 2015 2 2 2
8 1 172187-45870  GRIP, DRIVE 1 1 1
9 1 172187-45880  GRIP, DRIVE 1 1 1
10 1  22117-040000 WASHER, 4 2 2 2
11 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2
12 1 26587-040122  SCREW, M4X12 2 2 2
13 1 26716-100002 NUT, M10 4 4 4
14 1 172458-45660 BRACKET,TRUCK(GRAY72 1
14-1 1 172472-45660 BRACKET ASSY (TRUCK 1 1 1 N
(B=M/#22514)
15 1 172124-46200 O-RING 3 3 3
16 1 24761-020000 NIPPLE, GREASE PT1/8 2
16-1 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 K
(B=M/#22514)
17 1 26013-100252 BOLT, M10X 25 2 2 2
18 1  172458-45400  STAND ASSY, LINK 1
18-1 1 172458-45401  STAND ASSY, LINK 1 1 1 S
(B=M/#20502)
18-2 1  172458-45402-1 STAND ASSY, LINK 1 1 1 N
(A=MZZ2Z2Z) (B=MZZ2222) (D=MZ22272)
19 1 172458-45510 BRACKET,BOOT(BLACK12 1 1 1
20 1 172187-45760 COVER PAD 1 1 1
21 1 22137-080000 WASHER, 8 2 2 2
22 1 26013-080162 BOLT, M8X 16 2 2 2
23 1 26013-100202 BOLT, M10X 20 6 6 6
24 1 172458-45250 ROD 91 ASSY 2 2 2
25 1 172122-46590 ELBOW 2 2 2
26 1 22117-080000 WASHER, 8 2 2 2
27 1 22417-160160  PIN, COTTER 1.6X16 2 2 2
28 1  26051-080002 NUT, M8 4 4 4
29 1  933110-54100 PIN 4.75X14 2 2 2
30 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2
31 1 24761-020000  NIPPLE, GREASE PT1/8 1
31-1 1 24761-050000 NIPPLE, GREASE C 1 1 1 S

(B=M/#22514)

Remarks
(1)L=REF.NO.18:6.5MM,N0O.18-1:17MM.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT
Fig.31. CONTROL EQUIPMENT(OPERATION LEVER)

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.31
(D)=VI020-2 P(EX)
(E)=
=

14
17
16
Xy B
CABIN SPEC.
E X PA == ] 14
CANOPY SPEC.
12 8
{
X 16
14
—
3—§
1
15
Remarks
(1)A KNOB WITH A BUILT-IN
HORN SWITCH.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172151-45010 BOOT P,LEVER 2 2 2
2 1 172456-45010 LEVER R (GRAY:72) 1 1
3 1 172164-45041 HINGE 1 1
4 1 172164-45050 PIN 8X 22 1 1
5 1 172164-45061 PIN 1 1
6 1 172164-45070 SPRING 1 1
7 1 172165-45071 KNOB ASSY 1 1 1
8 1 172164-45080 SCREW, M6 1 1
9 1 172164-45090 CAP 1 1
10 1 172165-47851 LEVER L, SI 1 1 1
11 1 172165-47871 KNOB ASSY 1 1 1
12 1 172157-58830 KNOB, 6.5X18X35 1 1
13 1 22272-000060 RING, E- 6 1 1
14 1 26587-040062 SCREW, M4X 6 2 2 2
15 1 26776-140002 NUT, LOCK M14 2 2 2
16 1 933168-55770 BAND 146 2 2 2
17 1 172165-47821 LEVER R ASSY, SI(72) 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT 0CK10-M37602 Fig.32

Fig.32. CONTROL EQUIPMENT(BLADE LEVER) -vioz0z o) (0202 PEX
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-45700 LEVER,BLADE(GRAY:72) 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1
4 1 22351-030032 PIN, SPRING 3.0X32 1 1 1
5 1 22351-050032 PIN, SPRING 5.0X32 1 1 1
6 1 24311-000210 O-RING, 1AP21.0 2 2 2
3 4@ 7 1 26116-080202 BOLT, M8X 20 PLATED 2
7-1 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 N
(B=M/#21858)
8 1 26716-080002 NUT, M8 2 2 2
9 1 172456-45800 CABLE, BLADE 1 1 1
1 10 2  172458-45810 JOINT, BALL 1 1 1 W
(B=M/#20501)
6 11 2  26757-050002 NUT, LOCK M5 1 1 1 w
(B=M/#20501)
N 12 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
‘T ‘ 13 1 26051080002  NUT, M8 11 1
4 5 A 14 1 933110-54100 PIN 4.75X14 1 1 1
/ / '. y 15 1 933168-55770 BAND 146 1 1 1 W
¢ (B=M/#20501)

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT 0CK10-M37602 Fig.33

Fig.33. CONTROL EQUIPMENT(SWING PEDAL) (y=Vioz0.2 COP) Ovioz02PEX)
(©)= (F=
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 172458-45180  LINK,SWING (GRAY:72) 101 1
2 2 172141-41370  BUSH 2015 2 2 2
4 1 172458-45200  LINK,PEDAL (GRAY:72) 11 1
5 2 172141-41360 BUSH 1415 2 2 2
REFER T0 Fig. 30 7 1 172458-45230  SHAFT, PEDAL 1 1 1
8 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
9 1 172124-46200 O-RING 2 2 2
10 1 22217-100000 WASHER, SPRING 10 11 1
1 1 24311-000210  O-RING, 1AP21.0 2 2 2
12 1 24761-020000  NIPPLE, GREASE PT1/8 11 1
13 1 24761-040000  NIPPLE, GREASE B 11 1
14 1 26013-080162  BOLT, M8X 16 2 2 2
15 1 26116-080254  BOLT, M8X 25 PLATED 2 2 2
16 1  26116-100202  BOLT, M10X 20 PLATED 101 1
17 1 26716-080002  NUT, M8 2 2 2
18 1 172458-45520  PEDAL,SWING(GRAY:72) 1
18-1 1 172458-45521  PEDAL,SWING(GRAY:72) 11 1 S
(B=M/#20502)
19 1 172458-45540  COVER, PEDAL 1 1 1
20 1 172187-45650  SHAFT, COVER 1
20-1 1 172187-45651  SHAFT 11 1 R
(B=M/#21915)
21 1 172187-45760 COVER PAD 11 1
22 1 172157-45990  BOOTS, PEDAL 11 1
23 1 172165-46340 BOLT 2 2 2
24 1 22137-100000 WASHER, 10 2
24-1 1 22137-100000 WASHER, 10 11 1 K
(B=M/#21915)
25 1 22417-250200  PIN, COTTER 2.5X20 2
25-1 1 22417-250200  PIN, COTTER 2.5X20 11 1 K
(B=M/#21915)
26 1 194200-37780  NUT, M8 1 1 1
27 1 172734-41300  JOINT, BALL 1 1 1
28 1 172456-45160 LOD,SWING 11 1
29 1 172823-45940  ROD 130 COMP. 11 1
T 30 1 172122-46590  ELBOW 2 2 2
PREVIOUS 18 31 1 22117-080000 WASHER, 8 3 3 3
32 1  22417-160160  PIN, COTTER 1.6X16 11 1
© hI3RL 33 1 26051-080002  NUT, M8 5 5 5
VIEWED FROM (© 34 1 933110-54100  PIN 4.75X14 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT 0CK10-M37602 Fig.34

Fig.34. CONTROL EQUIPMENT(LOW-HIGH PEDAL) IVios0s PoP) (o102 PED
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172162-12480 SPRING, RETURN 1 1 1
2 1 1A1040-43900  WASHER, SPRING 1 1 1
3 1  172458-45900 PEDAL  (GRAY:72) 1
3-1 1 172472-45900 PEDAL,LO-HI(GRAY:72) 1 N
(B=M/#21745)
3-2 1 172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 1 N
(B=M/#22138)
4 1  172458-45920 BRACKET,PEDAL(GRAY72 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2
7 1  172458-45950 PAD,PEDAL 1 1 1
8 1  24311-000210 O-RING, 1AP21.0 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT

Fig.35. CONTROL EQUIPMENT(P.T.O. PEDAL)

172456-08700
PTOFvw k&,

HAN. 112Z8BT &L,

P.T.0. KIT
is shown in Fig. 112

172456-08710

P TO&y k(V) 7-MME#E) (X,
HEBNO. 113% 8RBT LY,

P.T.0. KIT(LONG ARM
is shown in Fig. 113.

172456-08720

SPEC.)

PTO¥vw b (GL-AIuF ) (&,
HENO. 114ZBBT XL,

P.T.0. KIT(FRAME END)

is shown in Fig. 114.

P =L ]
CANOPY SPEC.

Fp B
CABIN SPEC.

REFER TO Fig. 30

0CK10-M37602 Fig.35

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172458-03240  LABEL,LOCK 1 1 1
2 1 172068-28490 SPRING 2 2 2
3 1 172068-28490  SPRING 2 2 2
4 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1
5 1 172458-46120 LINK B ASSY, P.T.O. 1
5-1 1 172458-46121 LINK ASSY, PTO 1 1 1 N
(B=M/#20785)
6 2 172141-41370  BUSH 2015 2 2 2
8 1 172124-46200  O-RING 2 2 2
9 1 172458-46230 PEDALA (GRAY:72) 1 1 1
10 2 172141-41360 BUSH 1415 2 2 2
11 2 172110-45050 BUSH 12X12 2 2 2
13 1 172458-46280 PEDALB (72) 1 1 1
14 1 172458-46290  PLATE 1 1 1
15 1 172458-46350  PLATE,LOCK (GRAY:72) 1 1 1
16 1 172458-46370  BASE,PEDAL(BLACK:12) 1
16-1 1 172458-46371 BASE,PEDAL(BLACK:12) 1 1 1 N
(B=M/#20785)
18 2 172458-46380 RUBBER 1 1 1
19 1 172187-46400-4 BRACKET (GRAY:72) 1 1 1
20 1 172187-46430 SHAFT 1 1 1
21 1 172122-46590 ELBOW 2 2 2
22 1 172116-46630 KNOB, LEVER 1 1 1
23 1 22137-080000  WASHER, 8 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1
25 1 22217-100000 WASHER, SPRING 10 1 1 1
26 1  24311-000210 O-RING, 1AP21.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1
29 1 26013-080162 BOLT, M8X 16 3 3 3
30 1 26013-080252 BOLT, M8X 25 2 2 2
31 1 26051-080002 NUT, M8 2 2 2
32 1 26116-080162 BOLT, M8X 16 PLATED 1
32-1 1 26116-080202 BOLT, M8X 20 PLATED 1 N
(B=M/#20785)
32-2 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1 N
(B=M/#21858)
33 1 26116-080304 BOLT, M8X 30 PLATED 1 1 1
34 1  26116-100202 BOLT, M10X 20 PLATED 1 1 1
35 1 26658-080002 NUT, CAP M8 1 1 1
36 1 26716-080002 NUT, M8 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2
38 1 26756-080002 NUT, LOCK M8 1 1 1
39 1 26756-080002 NUT, LOCK M8 1 1 1
40 1 172458-03270  LABEL 1
40-1 1  172490-03210 LABEL, P.T.O. 1 N
(B=M/#25604)
40-1 1 172490-03210 LABEL, P.T.O. 1 N
(B=M/#25604)
40-1 2 172490-03210  LABEL, P.T.O. 1 1 1 N

(B=M/#25604)

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT 0CK10-M37602 Fig.35
Fig.35. CONTROL EQUIPMENT(P.T.O. PEDAL) IVios0s PoP) (o102 PED
©)= (F)=

No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

40-1 2 172490-03210 LABEL, P.T.O. 1 1 N
(B=M/#25604)

172456-08700
PTOFvw k&,

HAN. 112Z8BT &L,

P.T.0. KIT
is shown in Fig. 112

172456-08710
P TO&y k(V) 7-MME#E) (X,
HEBNO. 113% 8RBT LY,

P.T.0. KIT(LONG ARM SPEC.)
is shown in Fig. 113.

172456-08720
PTO¥vw b (GL-AIuF ) (&,
HENO. 114ZBBT XL,

P.T.0. KIT(FRAME END)
is shown in Fig. 114.

REFER TO Fig. 30

Fv/ Bt Fp B
CANOPY SPEC. CABIN SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 CONTROL EQUIPMENT 0CK10-M37602 Fig.36

Fig.36. CONTROL EQUIPMENT(P.T.O. LINK) E‘B\u:gggé géj;’; gzwozo 2PEX)
©)= (F)=
No. Lev. Parts No. Description Qty I R
A B () DO () (A

1 1 19420037780  NUT, M8 1 1 1
2 1 172734-41300  JOINT, BALL 1 1 1
3 1 172823-45000 ROD 54, SPOOL 11 1
REFER TO Fig. 35 4 1 172456-45170  ROD, P.T.0O. 1 1 1
5 1 1A1040-45890 WASHER, 10X36X4.5 101 1
6 1 172458-46100  LINK ASSY, PTO 11 1
7 2 172141-41370  BUSH 2015 2 2 2
9 1 172458-46150 BRACKET,P.T.O. (72) 1 1 1
10 1 172124-46200 O-RING 2 2 2
9 11 1 172122-46590 ELBOW 2 2 2
12 1 22117-080000 WASHER, 8 3 3 3
13 1 22217-100000 WASHER, SPRING 10 11 1
14 1 22417-160160  PIN, COTTER 1.6X16 1 1 1
15 1 24761-050000  NIPPLE, GREASE C 1 1 1
16 1 26013-100202  BOLT, M10X 20 2 2 2
17 1 26051-080002  NUT, M8 5 5 5
16 18 1 26116-100202  BOLT, M10X 20 PLATED 101 1
19 1 933110-54100  PIN 4.75X14 11 1

172456-08700

PTOFv k&,
IRENO. 112ZBBTF LY,

P.T.0. KIT

is shown in Fig. 112

172456-08710

PTOZFw k@yy 7-MERR) 1.
EHENO. 113Z8BT &Ly,

P.T.0. KIT(LONG ARM SPEC.)
is shown in Fig.113.

172456-08720
P TOFv bk (IU-AIV} ) &,

WAN. 114ZBRT S,

P.T.0. KIT(FRAME END)
is shown in Fig.114.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CONTROL EQUIPMENT
Fig.37. CONTROL VALVE PLATE

REFER TO Fig. 74~79

47y A iR
1B
PREVI0US 4-WAY SPEC.

%—REFER TO Fig. 82

45T A%
4-WAY SPEC.

172456-08510

172A02-08510

474 INFIRLTFy bE
HANO. 110EBRT &L,

4-WAY MULTI VALVE KIT

is shown in Fig. 110.

0CK10-M37602 Fig.37

Remarks

(1)4-WAY SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.4-1.
(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.9-1.

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI1020-2 P(JP) ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172165-45490 CUSHION 5 z
(B=M/#21745)
2 1  172458-45600 PLATE ASSY,VALVE 1
2-1 1 172487-45600 PLATE,VALVE(GRAY:72) 1 1 1 F
(B=M/#21745)
3 1 22252-000280 RING, 28 5 Z
(B=M/#21745)
4 1 26106-100352 BOLT, M10X 35 PLATED 5
4-1 1 26013-100402 BOLT, M10X 40 5 5 5 S
(B=M/#21745)
5 1 172165-45490 CUSHION 1 z
(B=M/#22501)
6 1 172456-74200 BRACKET,MULTI 1
6-1 1 172487-74200 BRACKET,MULTI 1 1 F
(B=M/#22501)
7 1 22252-000280 RING, 28 1 z
(B=M/#22501)
8 1 26013-100202 BOLT, M10X 20 3 3
9 1 26106-100352 BOLT, M10X 35 PLATED 1
9-1 1 26013-100352 BOLT, M10X 35 1 1 S
(B=M/#22501)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 FRAME

Fig.38. TURNING FRAME

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.38
(D)=VI020-2 P(EX)
(E)=
=

No. Lev. Parts No. Description Qty |
P/G NEWS No:YOOK3762-4 | A (B (©) () () (F)
PUBLISHED: 2007/06 1 1 172456-53300 WEIGHT, COUNTER 1 1 1

4 2 172458-53370 SEAL, COUNTER 2 2 2 w
(B=M/#20501)

6 1 172456-53320  WEIGHT 11 1

9 1  172458-53330 BRACKET ASSY 2 2 2

10 1 172456-53340  WEIGHT 11 1

13 1 172456-53360 COVER, WEIGHT 1 Z
(B=M/#21637)

14 1 172151-53430 GROMMET, 34 4

14-1 1 172456-53700 GROMMET 4 4 4 N

(B=M/#22186)

15 1 172165-53480 BOLT M16X 60 2 2 2

16 1 172165-53500 WASHER 10 10 10

17 1 22217-160000 WASHER, SPRING 16 8 8 8

18 1 26013-100162 BOLT, M10X 16 3 V4

(B=M/#21637)

19 1 26116-160452  BOLT, M16X 45 PLATED 4 4 4

20 1 26116-160602 BOLT, M16X 60 PLATED 4

20-1 1 26116-160652  BOLT, M16X 65 PLATED 4 4 4 N

(B=M/#20501)
21 1 172456-54100 FRAME,TURNING (97) 1
21-1 1 172456-54101 FRAME, TURNING (97) 1 1 1 S
(B=M/#21703)
21-2 1 172456-54090 FRAME, TURNING (97) 1 1 1 N
(A=XXX) (B=XXX) (D=XXX)

22 2 172171-54750 BUSH 50X65 2 2 2

23 2 172165-81760 SEAL, DUST 50X60X4 2

23-1 2 172448-54120 SEAL, DUST 2 2 2 R

(B=M/#21808)

24 1 24761-040000 NIPPLE, GREASE B 1 1 1

25 1 172165-53500 WASHER 4 4 4

26 1 172456-67210  MOUNT,CANOPY(GRAY:73 11 1

27 1 22217-160000 WASHER, SPRING 16 4 4 4

28 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4

1254
PREVI0US

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 FRAME

Fig.39. TRACK FRAME & TURNING BEARING

IRON CRAWLER SPEC.

0CK10-M37602 Fig.39

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172456-50100 FRAME,LOWER(GREEN:88 1
1-1 1 172456-50101 FRAME,LOWER(GREEN:88 1 R
(B=M/#21637)
1-2 1 172456-50102 FRAME,LOWER(GREEN:88 11 1 F 2
(B=M/#22511)
2 1 172141-50890 GROMMET 2
2-1 1 172458-50480 COVER, FRAME 2 2 2 S 2
(B=M/#22511)
3 1 172730-05250 WASHER 12 12 12 12 1
4 1 172456-50800 GUARD, SHOE 2 2 2 1
5 1 172456-50830 GUARD, SHOE 2 2 2 1
6 1 26013-120352 BOLT, M12X 35 12 12 12 1
7 1 194940-24350 PIN, 10X28 3 3 3
8 1 172456-57600 BEARING,TURNING 1 1 1
9 2 172183-57620 SEAL, TURNING 1 1 1
10 2 172183-57630 SEAL, TURNING 1 1 1
11 1 172141-57650 BOLT M12X 55 PLATED 32 32 32
12 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4 W 2

(B=M/#22511)

Remarks

(1)IRON CRAWLER SPEC.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2-1 &

NO.12.

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 COVER 0CK10-M37602 Fig.40

Fig.40. COVER(FRAME) 2vozz o - voz02p(E1
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172141-50762-1 COVER 1 1 1
1-1 1 172141-50763-3 COVER 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
2 1 172456-61100 COVER 1 1 1
3 1 172456-61110 COVER 1 1 1
4 1 172458-61110 COVER, VALVE 1 1 1
5 1 172456-61130 PLATE A,PUMP(GREEN97 1 1 1
6 1 172458-61150 COVER, FUEL 1 1 1
7 1 172173-61190-1 COVER, TRAVEL 2 2 2
7-1 1 172173-61191 COVER, TRAVEL 2 2 2 N
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
8 1 172456-61200 COVER, FRAME 1 1 1
12 1 26106-100162 BOLT, M10X 16 PLATED 14 14 14
13 1 22217-120000 WASHER, SPRING 12 4 4 4
14 1 172455-61600 PLUG 28X3.2 5 5 5
15 1  22137-100000 WASHER, 10 5 5 5
16 1 26013-100202 BOLT, M10X 20 6 6 6
17 1 26013-100202 BOLT, M10X 20 5 5 5
18 1 26013-100202 BOLT, M10X 20 2
18-1 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2 N
(B=M/#20862)
19 1 26013-100352 BOLT, M10X 35 5 5 5
20 1 26116-120252 BOLT, M12X 25 PLATED 4 4 4
21 1 172456-61260 COVER, FRAME 1 1 1
24 1 172458-61260 WASHER 5
24-1 1 172458-61261 WASHER 5 5 5 N
(B=M/#21169)
25 1 172458-61350 PLATE (GRAY:73) 1
25-1 1 172458-61351 PLATE (GRAY:73) 1 1 1 N
(B=M/#20508)
26 2 172186-13590 TRIM 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 COVER

Fig.41. COVER(AROUND CONTROL)

0CK10-M37602 Fig.41

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172456-61150 COVER ASSY, MULTI 1
1-1 1 172456-61151 COVER ASSY, MULTI 1 1 1 S
(B=M/#21920)
1-2 1 17245661152  COVER ASSY, MULTI 11 1 N
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
1-3 1 172456-61153-2 COVER ASSY, MULTI 1 1 N
(A=MXXXXX) (B=MXXXXX)
3 2 172164-61250 RUBBER, SEAL 1 1 1
4 2  172456-61340 RUBBER, SEAL 105 1 1 1
5 2 172183-61360 TRIM 2
5-1 2 172146-61370 RUBBER, SEAL 1 1 1 S
(B=M/#21920)
6 2 172171-65850 RUBBER, SEAL 1 1 1
7 2 172164-66800 RUBBER, SEAL 60 1 1 1
10 2 172458-61540 SEAL, MULTI COVER 1 1 1 W
(B=M/#21920)
11 1 22417-320200 PIN, COTTER 3.2X20 1 1 1
12 1 26116-060122 BOLT, M6X 12 PLATED 3 3 3
13 1 26013-100202 BOLT, M10X 20 4
13-1 1 26013-100202 BOLT, M10X 20 2 2 2 K
(B=M/#21920)
14 1 172458-45500 PLATE (BLACK:12) 1 1 1
15 1 26013-080162 BOLT, M8X 16 3 3 3
16 1 22217-060000 WASHER, SPRING 6 3 3 3
17 1 22137-100000 WASHER, 10 3
17-1 1 22137-100000 WASHER, 10 2 2 2 K
(B=M/#21920)
18 1 172458-61300 GROMMET 1 1 1
19 1 172142-62300 WING BOLT M10X15 1 1 1
20 1 172146-41320 GROMMET 1 1 1 W
(B=M/#20580)
21 1 172456-64640 COVER, ELECTRIC 1 1 1

B2
PREVIOUS

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 COVER 0CK10-M37602 Fig.42

Fig.42. COVER(CABIN SPEC.) IVios0s PoP) (o102 PED
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

1 1 172456-61730 COVER ASSY 1

2 2 172156-11150 SEAL, ENGINE 1

4 2 172458-64140 SEAL 1

5 2 172165-65460 RUBBER, SEAL 1

6 2 172175-65641 TRIM 1

7 1 172456-61800 BONNET L,CAB(GREEN96 1

8 2 172456-61480 RUBBER, SEAL 95 1

9 2 172456-61490 SEAL 1

10 2 172456-61500 SEAL 1

12 2 172183-65560 RUBBER, SEAL 390 1

13 2 172164-66630 RUBBER, SEAL 1

14 1 172460-61960 SEAL 1

15 1 22137-100000 WASHER, 10 4

16 1 22157-100000 WASHER, 10 4

17 1 26013-100202 BOLT, M10X 20 4

18 1 26013-100252 BOLT, M10X 25 4

19 1 172458-64610 CLIP, TREE 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 COVER

Fig.43. COVER(CANOPY & ROPS CANOPY SPEC.)

0CK10-M37602 Fig.43

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172456-61400 BONNETL 1 1
3 2 172456-61480 RUBBER, SEAL 95 1 1
4 2 172456-61490  SEAL 1 1
5 2 172456-61500 SEAL 1 1
6 2 172183-65560 RUBBER, SEAL 390 1 1
7 1 172458-61600 COVER ASSY 1 1
8 1 172456-61690 COVERASSY 1 1
9 2 172156-11150 SEAL, ENGINE 1 1
11 2 172165-65460  RUBBER, SEAL 1 1
12 2 172458-64140  SEAL 1 1 W
(B=M/#20501)
13 1 22157-100000  WASHER, 10 2 2
14 1 26013-100202 BOLT, M10X 20 5
14-1 1 26013-100202 BOLT, M10X 20 4 4 K
(B=M/#21858)
15 1 26013-100252 BOLT, M10X 25 2 2
16 1 26013-120302 BOLT, M12X 30 2 2
17 1 26013-120302 BOLT, M12X 30 1 1
18 1 172458-64610 CLIP, TREE 3 3
19 1 22137-120000 WASHER, 12 1 1
20 1 22137-100000  WASHER, 10 5 w
(B=M/#20501)
20-1 1 22137-100000 WASHER, 10 4 4 K

(B=M/#21858)

Remarks
(1)NOT APPLIED FOR ROPS CANOPY SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 COVER 0CK10-M37602 Fig.44

; (A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
Fig.44. COVER(BOOM) (B)=V1020-2 P(JP) (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172456-61962 COVER, BOOM 1
1-1 1 172456-61963 COVER, BOOM 1 1 1 S
(B=M/#22501)
2 1 26013-080162 BOLT, M8X 16 2 2 2
=
Q d 3 .
- ! \
=7
[/
Remarks Yes No Yes No
(1)H=REF.NO.1:32MM,NO.1-1:28MM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT 0CK10-M37602 Fig.45

Fig.45. STEP(CABIN SPEC.) (o020 c0r) (0202 (e
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172456-62100 STEP 1

2 1 172456-62170 STEP ASSY 1

5 1  172456-62300 MAT, FLOOR 1

6 1 172456-62320 FLOORMAT C, CAB 1

7 1 172458-62430 WASHER M8 2

8 1 172137-69850 SCREW 2

9 1 22137-100000 WASHER, 10 8

10 1 22157-100000 WASHER, 10 1

11 1 26013-100202 BOLT, M10X 20 8

12 1 26013-100252 BOLT, M10X 25 2

13 1 26013-100352 BOLT, M10X 35 1

14 1 172456-62310 MAT, FLOOR 1

15 1 172456-62520 MAT, FLOOR B(CAB PTO 1

15
P T Oft#k
P.T.0. SPEC.
Remarks Yes No Yes No
(1)P.T.O. SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT 0CK10-M37602 Fig.46

Fig.46. STEP(CANOPY & ROPS CANOPY SPEC.) IVios0s PoP) (o102 PED
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172456-62100 STEP 1 1
2 1 172458-62110 STEP 1 1
3 1 172456-62170 STEP ASSY 1 1
6 1 172456-62500 HOOK,FLOOR MAT (12) 1 1
7 1 22137-100000 WASHER, 10 2 2
8 1 22137-120000 WASHER, 12 2 2
9 1 22157-100000 WASHER, 10 1 1
10 1 26013-100202 BOLT, M10X 20 8 8
11 1 26013-100202 BOLT, M10X 20 2 2
12 1 26013-100252 BOLT, M10X 25 2 2
13 1 26013-100352 BOLT, M10X 35 1 1
14 1 26013-120302 BOLT, M12X 30 2 2
15 1 172456-62800 PLATE 1 z
(B=M/#21745)
19 1 172456-62200 MAT A 1 1
20 1  22137-100000 WASHER, 10 8 8 w
(B=M/#20580)
21 1 172456-62210 MAT, FLOOR (B 1 1
22 1 172458-62430 WASHER M8 1 1
23 1 172137-69850 SCREW 1 1
24 1 172456-62510 MAT, FLOOR B P.T.O. 1 1
25 1 172456-62230 MAT, FLOOR 1
26 1 26013-100252 BOLT, M10X 25 1 Z
(B=M/#21745)
ROP S¥v/ Efttk
ROPS CANOPY SPEC.
Remarks
(1)P.T.O. SPEC.
(2)ROPS CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT 0CK10-M37602 Fig.47

Fig.47. INSTRUMENT PANEL (o202 coP) (@vio202PEX
(©)= F)=
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
~W/#25500 1 1 172458-46720 BOLT 8X20 3 3 3
2 1 172458-46720 BOLT 8X20 2 2 2
3 1  172458-46720 BOLT 8X20 1 1 1
4 1 172458-63100 INSTRUMENT PANEL L 1
4-1 1  172490-61920 INSTRUMENT PANEL ASY 1 1 S
(B=M/#25501)
445k, EXHHR | 29/ HH (BF) 5 2 172490-61950  COVER, PANEL 1 1
4-WAY SPEC. & EX SPEC. | 2-WAY SPEC. (PREVIOUS) AR (BF) (B=M/#25501)
STANDARD SPEC. (PREVI0QUS) 6 2 172458-63110 INSTRUMENT PANEL L,2 1 1
(B=M/#25501)
7 1 172458-63120 INSTRUMENT PANEL L 1 1 1
8 1 172458-63130 INSTRUMENT PANEL R 1 1 1
9 1 172458-63140 INSTRUMENT PANEL R 1 1 1
E#ELE (29 T4 5k) 10 1 172519-63240 BOLT 2 2 2
STANDARD SPEC. (2-WAY NEW) 11 1  172519-63240 BOLT 1 1 1
N/#25501 ~ 12 1 172519-63240 BOLT 2 2 2
13 1  172458-63110 INSTRUMENT PANEL L,2 1
14 1 172458-63100 INSTRUMENT PANEL L 1 1 1

Remarks
(1)STANDARD SPEC.(2-WAY NEW)

(2)2-WAY SPEC.(PREVIOUS)
(3)4-WAY SPEC. & EX SPEC. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT
Fig.48. SEAT & SEAT MOUNT(CABIN SPEC.)

1B
PREVIOUS

B LNo. 1-11%
R LNo I IFEEHET
1-1 INC. 1A~1F.

-1

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.48

(D)=VI020-2 P(EX)
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  172455-64200 SHEET 1
1-1 1 172456-08600 SEAT KIT 1 N
(A=*2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1
(A=*2007.01)
1B 2  172A46-64520 STOPPER ASSY 1
(A=*2007.01)
1C 2 172A46-64500 PLATE ASSY,SEAT 1 W
(A=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 W
(A=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(A=*2007.01)
1F 2 26051-080002 NUT, M8 4 W
(A=*2007.01)
2 1 172187-61421 HANDLE, LOCK 1
3 1 772456-64214 MOUNT,SEAT (GRAY:73) 1
8 2  172164-66480 RUBBER 340, SEAL 1
9 1 172456-64431 PLATE,SEAT (GRAY:73) 1
12 1 172456-64440 GRILLE 1
15 1 172458-64510 COVER, SEAT MOUNT 1
16 1  172458-64590 PLUG 28X3.2 1
17 1 172458-64600 CLIP, TREE 2
18 1 172187-64900 PLUG 1
19 1 22137-100000 WASHER, 10 3
20 1 22137-100000 WASHER, 10 5
21 1 22217-080000 WASHER, SPRING 8 2
22 1 22217-080000 WASHER, SPRING 8 4 z
(A=*2007.01)
23 1 26013-100202 BOLT, M10X 20 4
24 1 26013-100202 BOLT, M10X 20 5
25 1 26013-100252 BOLT, M10X 25 3
26 1 26116-080162 BOLT, M8X 16 PLATED 2
27 1 26716-080002 NUT, M8 4 z
(A=*2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT

Fig.49. SEAT & SEAT MOUNT(CANOPY SPEC.)

132
PREVIOUS

R UNo. 1-1(%
R LNo. 1AH
INC. 1A~1F.

FEIF%S%%?’Q

10

ERREM
DETAILS OF ®

-2
43

1B 4 ??
PREVIOUS  4—1

@ e
DETAILS OF &

124
PREVI0US

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.49
(D)=VI020-2 P(EX)
(E)=
=

Remarks

(1)L1=REF.NO.4-1:24MM,NO.4-2:18.5MM.
(2)L2=REF.NO.10:15MM,NO.10-1:9.5MM.
(3)D=REF.NO.4-1,NO.4-2:M10 SCREW,

REF.NO.4-3,NO.4-4:WITHOUT HOLE.
(M)MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172455-64200  SHEET 1 1
1-1 1 172456-08600  SEATKIT 1 1 N
(B=*2007.01) (D=*2007.01)
1A 2 172A46-64200  SEAT, OPERATOR 1 1
(B=*2007.01) (D=*2007.01)
1B 2  172A46-64520 STOPPER ASSY 1 1
(B=*2007.01) (D=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 1 W
(B=*2007.01) (D=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 4 W
(B=*2007.01) (D=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 2 W
(B=*2007.01) (D=*2007.01)
1F 2 26051-080002 NUT, M8 4 4 W
(B=*2007.01) (D=*2007.01)
2 1 172122-55061 BRACKET, PUMP 2 2
3 1 172187-61421 HANDLE, LOCK 1 1
4 1 772456-64210  MOUNT,SEAT (GRAY:73) 1
4-1 1  772456-64211 MOUNT,SEAT (GRAY:73) 1
4-2 1 772456-64212 MOUNT,SEAT (GRAY,73) 1 S
(B=M/#20862)
4-3 1 772456-64213 MOUNT,SEAT (GRAY:73) 1 S
(B=M/#21920)
4-4 1  772456-64214  MOUNT,SEAT (GRAY:73) 1 1 S
(B=M/#22514)
9 2 172456-64760 RUBBER, SEAL 340 1
9-1 2 172164-66480  RUBBER 340, SEAL 1 1 N
(B=M/#20501)
10 1 172456-64430  PLATE,SEAT (GRAY:73) 1
10-1 1 172456-64431 PLATE,SEAT (GRAY:73) 1 1 S
(B=M/#20862)
13 1 172456-64440 GRILLE 1 1
16 1 172458-64510 COVER, SEAT MOUNT 1 1
17 1 172456-64550  PIPE ASSY 1
17-1 1 172456-64800  PIPE ASSY 1 1 N
(B=M/#20508)
18 2 172445-62010 TRIM 2 2 W
(B=M/#20508)
20 1 172456-64650 HOLDER,GREASE GUN 1 z
(B=M/#20508)
21 2 172445-62010 TRIM 2 z
(B=M/#20508)
23 1 22137-100000 WASHER, 10 3 3
24 1 22137-120000 WASHER, 12 4 4
25 1 26013-060102 BOLT, M6X 10 4 4
26 1 26116-080162 BOLT, M8X 16 PLATED 2 2
27 1 26013-080162 BOLT, M8X 16 2 z
(B=M/#20508)
28 1 26013-100202 BOLT, M10X 20 4 4
29 1 26013-100202 BOLT, M10X 20 5 5
30 1 26013-100252 BOLT, M10X 25 3 3

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT

Fig.49. SEAT & SEAT MOUNT(CANOPY SPEC.)

132
PREVIOUS

10

ERREM
DETAILS OF ®

1B 4 ??
PREVIOUS  4—1

-2
43

R LNo. 1-

1ES

RHLNo. I SIFEEAHFET,
1-1 INC. 1A~1F.

@ e

DETAILS OF ®

124
PREVI0US

0CK10-M37602 Fig.49

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
31 1 26013-120302 BOLT, M12X 30 4 4
32 1 22217-080000 WASHER, SPRING 8 4 4 z
(B=*2007.01) (D=+2007.01)
33 1 26716-080002 NUT, M8 4 4 z
(B=*2007.01) (D=+2007.01)
34 1 26013-120252 BOLT, M12X 25 2 2
35 1 22137-120000 WASHER, 12 2 2
36 1 22217-080000 WASHER, SPRING 8 2 2
37 1 172458-64590 PLUG 28X3.2 1 1
38 1 172458-64600 CLIP, TREE 1
38-1 1 172458-64600 CLIP, TREE 3 3 K
(B=M/#21218)
39 1 22137-100000 WASHER, 10 5 5 w
(B=M/#20862)
40 1 172187-64900 PLUG 1 1 W

(B=M/#22514)

Remarks
(1)L1=REF.NO.4-1:24MM,N0O.4-2:18.5MM.
(2)L2=REF.NO.10:15MM,NO.10-1:9.5MM.
(3)D=REF.NO.4-1,NO.4-2:M10 SCREW,
REF.NO.4-3,NO.4-4:WITHOUT HOLE.
(M)MISPRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT 0CK10-M37602 Fig.50

Fig.50. SEAT & SEAT MOUNT(ROPS CANOPY SPEC.) IVios0s PoP) (o102 PED
€)= (F)=
No. Lev. Parts No. Description Qty |
s B LNo. 1-11% A (B) () O (B ¢
PREV10US RE LNo. IO B IFEEAET 1 1  172455-64200 SHEET 1
1-1 INC. 1A~1F. 1-1 1 172456-08600 SEAT KIT 1 N
1-1 (B=+2007.01)
y 1A 2 172A46-64200 SEAT, OPERATOR 1
(B=+2007.01)
1B 2  172A46-64520 STOPPER ASSY 1
(B=+2007.01)
1C 2 172A46-64500 PLATE ASSY,SEAT 1 W
(B=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 W
(B=+2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(B=+2007.01)
1F 2 26051-080002 NUT, M8 4 W
(B=*2007.01)
2 1 172122-55061 BRACKET, PUMP 2
3 1 172187-61421 HANDLE, LOCK 1
4 1 772456-64211 MOUNT,SEAT (GRAY:73) 1
4-1 1 772456-64212 MOUNT,SEAT (GRAY,73) 1
4-2 1 772456-64213 MOUNT,SEAT (GRAY:73) 1 S
(B=M/#21920)
4-3 1 772456-64214 MOUNT,SEAT (GRAY:73) 1 S
(B=M/#22514)
9 2  172164-66480 RUBBER 340, SEAL 1
10 1 172456-64440 GRILLE 1
13 1 172458-64510 COVER, SEAT MOUNT 1
14 1  172458-64590 PLUG 28X3.2 1
15 1 172458-64600 CLIP, TREE 1
15-1 1 172458-64600 CLIP, TREE 3 K
(B=M/#21218)
16 1 172456-64800 PIPE ASSY 1
17 2 172445-62010 TRIM 2
19 1 172456-64850 PLATE,SEAT (GRAY:73) 1
22 1 22137-100000 WASHER, 10 3
23 1 22137-100000 WASHER, 10 5
24 1 22137-120000 WASHER, 12 4
25 1 22137-120000 WASHER, 12 2
26 1 22217-080000 WASHER, SPRING 8 2
27 1 22217-080000 WASHER, SPRING 8 4 Y4
(B=*2007.01)
28 1 26013-060102 BOLT, M6X 10 4
29 1 26013-100202 BOLT, M10X 20 4
30 1 26013-100202 BOLT, M10X 20 5
31 1 26013-100252 BOLT, M10X 25 3
32 1 26013-120252 BOLT, M12X 25 2
33 1 26013-120302 BOLT, M12X 30 4
34 1 26116-080162 BOLT, M8X 16 PLATED 2
35 1 26716-080002 NUT, M8 4 z
Remarks (8=2007.01)
(1)D=REF.NO.4-1:M10 SCREW, 36 1 172989-64450 SEAT BELT 1
REF.NO.4-2,NO.4-3:WITHOUT HOLE. 36-1 1 172989-64451 BELT, SEAT 1 R
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 AROUND SEAT 0CK10-M37602 Fig.50

Fig.50. SEAT & SEAT MOUNT(ROPS CANOPY SPEC.) Bvioao.2 POR) e e e
©)= (F=
No. Lev. Parts No. Description Qty |
v R Lo, 1-114 A (B © © © ®
PREV | 0US RE LNo. IADBIFEEAET, (B=M/#21597)
1-1 INC. 1A~TF. 37 1 172433-64510  BOLT 7/16-20-UNF 2
-1 38 1 172187-64830  NUT 4
y 39 1 22137-120000 WASHER, 12 4
40 1 933170-01490  SPRING 4
41 1 172187-64900  PLUG 1 w

(B=M/#22514)

Remarks
(1)D=REF.NO.4-1:M10 SCREW,
REF.NO.4-2,NO.4-3:WITHOUT HOLE.

(M)MISPRINT. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 BONNET
Fig.51. BONNET(1)

—8
—17

—19
29
1‘&&
r,
’\\’, EFER TO Fig. 21
AN 3

0CK10-M37602 Fig.51

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194145-04810  WASHER 10 2 2 2
2 1 194145-04810 WASHER 10 2 2 2
3 1 172444-64730 ROD,STOPPER 1 1 1
4 1 172458-65050 SHAFT 1 1 1
5 1 172458-65060 COVER, LOCK 1 1 1
6 1 172457-65100 BONNET A (GREEN:96) 1 1 1
7 2 172458-65070  SEAL 1 1 1
8 2 172458-65080 RUBBER, SEAL 1 1 1
9 2 172457-65110 SEAL 1 1 1
11 2 172457-65120  SEAL 1 1 1
12 1 172456-65150 BRACKETA.LOCK (73) 1 1 1
13 1 172456-65170  BRACKET B,LOCK 1
13-1 1 172456-65171 BRACKET B, LOCK 1 1 1 N
(B=M/#21118)
14 1 172456-65190 BRACKET C 1 1 1
15 1 172187-65210 LEVERASSY, LOCK 1 1 1
16 1 172458-65270 PLATE,LOCK 1
16-1 1  172458-65271 PLATE,ROCK 1 1 1 R
(B=M/#20785)
17 1 172734-65270 SPRING, CATCH 1 1 1
18 1  172124-65480 CATCHER 1 1 1
19 1 172164-66170  KEY ASSY, CYLINDER 1 1 1
24 1 22137-100000 WASHER, 10 2 2 2
25 1 22137-100000  WASHER, 10 2 2 2
26 1 22157-080000 WASHER, 8 1
26-1 1 1A1380-62160 WASHER 1 1 1 N
(B=M/#21637)
27 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
28 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
29 1 26013-100252 BOLT, M10X 25 2 2 2
30 1 26013-100252 BOLT, M10X 25 2 2 2
31 1 26013-100252 BOLT, M10X 25 2 2 2
32 1 26013-100252 BOLT, M10X 25 2 2 2
33 1 26347-100002 NUT, M10 1 1 1
34 1 22157-080000  WASHER, 8 1
34-1 1 22137-080000 WASHER, 8 1 1 1 N

(B=M/#21637)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 BONNET 0CK10-M37602 Fig.52

Fig.52. BONNET(2) gruomicm  prvesses
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  172455-65230 PLATE,KEY (GILT 1 1 1
2 1 172456-65300 BONNET R (GREEN:96) 1
2-1 1 172456-65301 BONNET R (GREEN:96) 1 1 1 N
(B=M/#21637)
3 2 172444-54920 SEAL, WEIGHT 1 1 1
4 2 172434-61190 TRIM 1 1 1
5 2 172458-61500 RUBBER, SEAL 1 1 1
7 1 172456-65440 BRACKET A,BONNET R 1 1 1
8 1 172456-65450 BRACKET B,BONNET R 1 1 1
9 1  172456-65460 BRACKET C 1
9-1 1 172456-65461 BRACKET C 1 1 1 N
(B=M/#21637)
10 1  172456-65500 BONNET B (GREEN:97) 1 1 1
11 1  172456-65510 HINGE, BONNET 1
11-1 1 172456-65511 HINGE, BONNET 1 1 1 N
(B=M/#21637)
11-2 1 172456-65511-3 HINGE, BONNET 1 1 1 N
(A=MIEXXXXX) (B=M/#XXXXX) (D=MHXXXXX)
12 1 172456-65520 PLATE,HOOK 1 1 1
13 1 172458-65530 PLATE,LOCK 1
REFER T0 Fig. 21 13-1 1 172487 65(:53/#2162’;ATE,HOOK 1 1 1 N
14 1 172458-65540 PLATE ASSY,STOPPER 1 1 1
15 1 172458-65560 PLATE,GUIDE 1 1 1
16 1 172458-65580 BRACKET ASSY,GUIDE 1 z
(B=M/#22501)
17 1  172455-65590 PLUG 28X2.3 1 1 1
18 1 172458-65600 CABLE 1 1 1
19 1 172458-65610 HOOK ASSY 1 1 1
20 1 172458-65640 STAY ASSY, WIRE 1 1 1
21 1 172156-65690 SPRING, STOPPER 1 1 1
22 1 172164-66170 KEY ASSY, CYLINDER 1 1 1
27 1 22137-080000 WASHER, 8 2 2 2
28 1 22137-100000 WASHER, 10 2 Z
(B=M/#22501)
29 1 22137-100000 WASHER, 10 1 1 1
30 1 22157-100000 WASHER, 10 8
30-1 1 22157-100000 WASHER, 10 7 7 7 K
(B=M/#21637)
31 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
32 1 26013-100202 BOLT, M10X 20 2 2 2
33 1 26013-100202 BOLT, M10X 20 2 2 2
34 1 26013-100202 BOLT, M10X 20 2 2 2
35 1 26013-100202 BOLT, M10X 20 2 2 2
36 1 26013-100202 BOLT, M10X 20 2
36-1 1 26013-100202 BOLT, M10X 20 1 1 1 K
(B=M/#21637)
37 1 26013-100252 BOLT, M10X 25 1 1 1
38 1 26013-100252 BOLT, M10X 25 2 Z

(B=M/#22501)
39 1 26013-100252 BOLT, M10X 25 6 6 6

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 BONNET 0CK10-M37602 Fig.52

; A)=VI020-2 C(IP D)=VI020-2 P(EX
FIgSZ BONN ET(Z) EB;:VIOZO-Z PéJP; EE;: &
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
40 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
41 1  26347-080002 NUT, M8 1 1 1
42 1 26347-100002 NUT, M10 1 1 1

REFER TO Fig. 21

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CABIN 0CK10-M37602 Fig.54

Fig.54. CABIN(ACCESSORY) -vioz0z o) (0202 PEX
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172165-13220 WASHER 10
2 1 172190-16500 HARNESS, WIRE 1
3 1 172122-55061 BRACKET, PUMP 2
4 1 172458-63580 SPACER 1
- 6 1 172456-68810  SEAL 1
7 1  172456-68820 SEAL 1
8 1 172456-68900 HOLDER, GREASE GUN 1
9 2  172445-62010 TRIM 2
11 1 22217-120000 WASHER, SPRING 12 10
12 1 26013-060102 BOLT, M6X 10 4
13 1 26013-060162 BOLT, M6X 16 2
14 1 26076-120402 BOLT, 10.912X 40 10

REFER TO Fig. 20

7T 14 SWEH)

SAFETY SWITCH(RIGHT)

12—g
3—@ ®

13

8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CABIN

Fig.55. CABIN(BODY:1)

*vEUASSY
CABIN ASSY
172456-68400

IHEINO. 55 R LNO. 11,

IHENO. 55 R i LNO. 2~44&

TRENO. 56D R LNO. 1~28&

THENO. 5T R LNO. 1~31&

IEENO. 58 R LNO. 1~35%BAHFET .

Fig. 55 Ref.No. 1

INC.Fig. 55 Ref.No. 2~44.
Fig. 56 Ref.No.1~28.
Fig. 57 Ref.No. 1~31.
Fig. 58 Ref.No. 1~35.

FrYEVRFIASSY
CABIN BODY ASSY
172456-68310

IHENO. 55D L LNO. 213,
JRENO. 550 R i LNO. 3~44&
IRENO. 56D RH LNO. 1~28%BHFET .

Fig. 55 Ref.No.2
19 20 INC.Fig. 55 Ref. No. 3~44.

Fig. 56 Ref.No.1~28.
. 2
17 »

~

7 3

1

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)

0CK10-M37602 Fig.55

(D)=VI020-2 P(EX)
(E)=

©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 172456-68400  CABIN ASSY 1
2 2 172456-68310  CABIN BODY 1
3 3 172456-68970 LAMP 1
4 3 172456-68870 NUT, SAFETY 1
5 3 172456-68930  WASHER 4
6 3 172456-68750  WASHER, 12X30X2 1
7 3 172456-68650  SCREW, M3.5X12.7 1
8 3 172456-68650  SCREW, M3.5X12.7 2
9 3 172456-68960 ROOM LAMP 1
10 3 172456-68720  CATCH, DOOR 1
11 3 172456-68620 ASHTRAY 1
12 3 172456-68860  CLIP 1
13 3 172456-68640 HOOK 1
14 3 172456-69310  SCREW, M4.8X16 4
15 3 172456-68730 PROTECTOR L 1
16 3  172456-68530 GROMMET, 16X22X3 3
17 3 172456-68670 RIVET 3.2X8 2
18 3 172456-68510 GROMMET 1
19 3 172456-68660 HAMMER 1
20 3 172456-68680  SEAL, BAND 1
21 3 172456-68780 WASHER 1
22 3 172456-68800 SCREW 1
23 3 172456-68950  SCREW, M6X16 2
24 3 172457-68950  SCREW, M6X16 1
25 3 172456-68950  SCREW, M6X16 4
26 3 172456-68370 HOLDER,FRONT WINDOW 1
27 3 172456-68830  SPRING, 1.5X10X50 1
28 3 172456-68770  KNOB, LEVER 1
29 3 172456-68390  BOLT 6X35 4
30 3 172456-68880  CATCH, DOOR 1
31 3 172456-68790  COLLAR, NYLON 1
32 3 172456-68550  STOPPER 4
33 3 172A21-68870 CAP 5
34 3 172456-68850  LINKAGE 1
35 3 172456-68500  WIRE HARNESS 1
36 3 172456-68980  INNER ROOF 1
37 3 172456-68380  PLATE 1
38 3  172456-69300 SUPPORT, ASHTRAY 1
39 3 172456-68010  LOCK LEVER 1
40 3 172456-68360  SEAL, 610 1
41 3 172456-68560  SEAL, 3040 1
42 3 172456-68630  SEAL, 310 1
43 3 172456-68340  CABIN BASE ASSY 1
44 3 172456-68760 LEVER DOOR LOCK 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CABIN

Fig.56. CABIN(BODY:2)

0CK10-M37602 Fig.56

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 3 172456-68610  SCREW, M5X8 2
2 3 172456-68140  WASHER, 6 2
3 3 172456-68180  BOLT 16X30 4
4 3 172456-69990  WASHER, 8 1
5 3 172456-68150 WASHER, 6X18X1 4
6 3 172456-69980  SCREW, M8X16 1
7 3 172456-69910  CAP, NUT M6 2
8 3 172456-69230  STOPPER, DOOR 2
9 3 172456-68020  LAMP, WORK 1
10 3 172456-69210 ARM, WIPER 1
11 3 172456-69220  BLADE, WIPER 1
12 3 172437-68540  WIPER MOTOR 1
13 3 172456-68160  NUT, SEAL M6 2
14 3 172456-68170  NUT, BRASS M6 2
15 3 172456-68110 CAP 2
16 3 172456-68190  WASHER 17X40X4 4
17 3 172456-68200 WASHER 4
18 3 172456-68350  BOLT,BRASS M6X25 2
19 3 172456-69190 SCREW, M5X12 2
20 3 172456-69180  CLIP 2
21 3 172456-69200 COVER, MOTOR 1
22 3 172456-68450  SASH 1
22-1 3 172456-68451  GLASS ASSY 1 N
(A=MXXXXX)
22A-1 4 172A21-69890  LATCH 2
22B-1 4 172A21-69870  STOPPER 1
22D 4 172456-67940  FRAME ASSY, WINDOW 1
22E 4 172456-68461  GLASS, SIDE RF 1
22F 4 172456-68471  GLASS, SIDE RR 1
23 3 172456-68430  GLASS 1
24 3 172456-68440  GLASS 1
25 3  172456-68480  GLASS, SKYLIGHT 1
26 3 172456-68600 SUPPORT, WIPER BLADE 1
27 3 172456-69170  SUPPORT, MOTOR 1
28 3 172456-68490  SEAL, JOINT 300 2

Remarks
*Cabin assy is shown in Fig.55.
*Cabin body assy is shown in Fig.55.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CABIN 0CK10-M37602 Fig.57

Fig.57. CABIN(SIDE DOOR) (B-Ioz0.2 PP o
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 ING 2~31. 1 2 172456-68330 DOOR ASSY 1
1 2 3 172456-69900 NUT, M6 2
' 3 3 172456-68930 WASHER 2
4 3 172456-69090 CAP, 12 2
5 3 172456-69770 SCREW, M6X20 3
6 3 172456-69940 NUT, M12 2
2 7 3  172456-69910 CAP, NUT M6 2
8 3  172456-69750 SPACER, PLASTIC 1
- 17 9 3 172456-69760 WASHER, 8X19X1.5 3
= ﬂ 19 10 3 172456-69240 CAP, NUT 1
i B o 11 3 172456-69830 LOCK ASSY 1
E - @‘ 12 3 172456-69310 SCREW, M4.8X16 2
E_ 13 3 172456-69840 SCREW, M8X40 2
/E 14 3 172456-69780 LOCK, KEY 1
/ ,/ E 15 3 172456-68950 SCREW, M6X16 2
E 16 3 172456-69930 WASHER 12X22.5X2.5 2
i 17 3 172456-69690 SPACER, RUBBER 2
f 18 3 172456-69720 HANDLE, OUTER 1
21 19 3 172456-69920  BOLT BM12X60 2
! 20 3 172456-69080 COVER, LOCK 1
f 21 3 172456-69070 LOCK PLATE 1
//// E 22 3  172456-69060 SEAL, 4070 1
E 23 3  172456-69010 DOOR ASSY 1
9 B 24 4 172456-69460 CIRCLIP 2
E\? 25 4 172456-69050 WASHER,NYLON 8.5X1.6 2
/ 17 QZF 26 4 172456-69040 SHAFT, 8X23 2
19 27 4 172456-69630 GLASS 1
28 4 172456-69640 GLASS 1
29 4 172456-69650 GLASS 1
30 4 172456-69030 FRAME, REAR 1
31 4 172456-69020 FRAME, FRONT 1
>
23
23 INC 24~31.
Remarks Yes No Yes No
*Cabin assy is shown in Fig.55. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CABIN 0CK10-M37602 Fig.58

Fig.58. CABIN(FRONT GLASS) (10202 cr) (V0202 (e

(B)=V1020-2 P(JP) B)=
(©)= F)=

Parts No. Description Qty |

@ B € O E @

P4
o
-
o
<

172456-68320 GLASS ASSY
172456-68030 GLASS ASSY
172456-68100 NUT, M8

172456-69990  WASHER, 8
172A21-69030  CAP, NUT M8
172437-68310 PLUG 8

1 ING 2~35.

1

© 0O NOOOOMWNE

2 1
3 1
4 4
4 4
4 4
4 2
‘ 4 172456-69840 SCREW, M8X40 4
4 172456-69390 BUSH, NYLON 2
2 INC 3~35. 4 172456-68780 WASHER 4
2 10 4 172456-69420 SPACER, NYLON 3
11 4 172456-68800 SCREW 2
12 4 172456-68800 SCREW 2
13 4 172456-68570 PLUG 2
14 4 172437-68690 LOCK L,UPPER WINDOW 1
15 4 172437-68710 LOCK R,UPPER WINDOW 1
16 4 172456-68950 SCREW, M6X16 4
17 4 172456-69380 GRIP 2
18 4 172456-69430 WASHER, NYLON 1
19 4  172456-68550 STOPPER 2
20 4  172456-68840 SCREW, M8X20 2
21 4 172456-68070 SPRING, GAS 2
22 4  172456-68270 SEAL, NYLON 440 2
23 4 172456-69410 SEAL, 780 2
24 4 172456-68080 GUIDE 1
25 4 172456-68090 GUIDE 1
26 4 172456-68060 LINK 1
27 4 172456-68040 GLASS ASSY 1
28 5 172456-68050 FRAME,FRONT GLASS 1
29 5 172456-69370 GLASS 1
30 4 172456-68280 GLASS ASSY 1
31 5 172456-69550 LOCK L, UNDER GLASS 1
31-1 5  172456-69551 LOCK, L UNDER GLASS 1 N
(A=MXXXXX)
32 5 172456-69560 LOCK R, UNDER GLASS 1
32-1 5 172456-69561 LOCK, R UNDER GLASS 1 N
(A=MXXXXX)
33 5 172456-69570 SCREW, M5X25 4
34 5 172456-68290 GLASS 1
35 5 172456-69580 SEAL, 590 1
30 INC 31~35.
Remarks Yes No Yes No
*Cabin assy is shown in Fig.55. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CANOPY 0CK10-M37602 Fig.23

i (A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
Fig.23. CANOPY LAMP (-v10202 COP or
©)= (F)=
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

1 1 172458-17400 LAMP 150X95 1 1
2 2 172458-17420 BULB 1 1
3 1 172458-17410 STAY, LAMP 1 1
4 1 22137-100000 WASHER, 10 1 1
5 1 26346-100002 NUT, M10 1 1

E R PA =
CANOPY SPEC.

ROP S¥+v/ Ettk
ROPS CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CANOPY 0CK10-M37602 Fig.59

; A)=VI020-2 C(IP D)=VI020-2 P(EX
FIgSg CANOPY EB;:VIOZO-Z PéJP; EE;: &
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172730-05250 WASHER 12 6 6
2 1 172458-67090 CAP 6 6
3 1 172458-67100 ROOF ASSY,CANOPY 1 1
4 1 172458-67110 POLE (WHITE:15) 1 1
5 1 22217-160000 WASHER, SPRING 16 6 6
6 1 26013-120302 BOLT, M12X 30 6 6
7 1 26076-160402 BOLT, 10.916X 40 6 6

REFER TO Fig. 38

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 CANOPY 0CK10-M37602 Fig.60
i A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.60. CANOPY(ROPS) Voo pom) & )
©)= (F)=
No. Lev. Parts No. Description Qty I
A B © O E ¢

172469-66300 CANOPY ASSY, ROPS
172149-66550  WASHER
22217-120000  WASHER, SPRING 12

22217-160000 WASHER, SPRING 16
26076-120402 BOLT, 10.912X 40
26076-160402 BOLT, 10.916X 40

o bh|lwNE
N N
o MO AR

REFER TO Fig. 38

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.61. HYD.OIL PUMP & JOINT

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602
(D)=VI020-2 P(EX)
(E)=
=

Fig.61

112 INC. 113~132.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172168-71101 COVER, FLYWHEEL 1 1
2 1 26013-100302 BOLT, M10X 30 8 8
3 1 172165-71200 COUPLING 1 1
4 1  26450-120402 BOLT, M12X 40 3 3
5 1 172456-73100 PUMP ASSY 1 1
6 2 172456-73110 SHAFT ASSY 1 1
7 3  172456-73120 SHAFT 1 1
8 3  172456-73130 SEAL, CASE 1 1
9 3 172456-73140 SEAL, OIL 1 1
10 3 172456-73150 O-RING 1 1
11 3 172456-73160 CIRCLIP 1 1
12 3 172456-73170 KEY 1 1
13 3 172456-73180 PIN BUSH 1 1
14 3 172179-73220 BEARING, 1 1
15 3 22242-000200 RING, 20 1 1
17 3 172179-73250 COVER 1 1
18 3 24321-000450 O-RING, 1AG45.0 1 1
19 3 26450-060122 BOLT, M6X 12 4 4
20 2 172179-73130 ROTORY SET 1 1
21 2 172179-73190 BUSHING 1 1
22 2 172456-73280 COVER ASSY 1 1
23 3 172179-73270 BEARING 1 1
24 3 172179-73280 GASKET 1 1
25 3 172456-73290 CONTROL PLATE 1 1
26 3 172650-73450 BOLT,8X55HEX SOCKET 2 2
27 3 172456-73600 ORIFICE 2 2
28 3 172456-73610 FILTER 1 1
29 3  172164-73670 CIRCLIP 1 1
30 3 22312-060120 PIN, PARALLEL M6X12 2 2
31 3 26450-080202 BOLT, M8X 20 2 2
32 3 26450-080402 BOLT, M8X 40 1 1
33 2 172164-73470 VALVE ASSY, RELIEF 1 1
36 3 172164-73380 SPRING 1 1
37 3  172164-73390 NUT 1 1
38 3  172164-73990 SHIM, 6.5X12X0.5 1
38-1 3 172164-73510 SEAT, SPRING 1 1 R
(B=M/#21745)
39 3 172141-74430 O-RING 1 1
40 2 172456-73650 SPRING ASSY, CONTROL 1 1
41 3 172179-73400 SEAT, SPRING 1 1
42 3 172179-73430 SCREW, ADJUST 1 1
43 3 172179-73460 NUT 1 1
44 3 172456-73660 COVER 1 1
45 3 172456-73670 SPRING 1 1
46 3 172456-73680 SPRING 1 1
47 3 172456-73690 SEAT, SPRING 1 1
48 3 172456-73700 PLATE, SPRING 1 1
49 3 172456-73710 SHIM 1 1
50 3  172456-73720 SHIM 1 1
51 3  172456-73730 SHIM 1 1
52 3 24311-000090 O-RING, 1AP9.0 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.61. HYD.OIL PUMP & JOINT

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602
(D)=VI020-2 P(EX)
(E)=
=

Fig.61

112 INC. 113~132.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
53 3 24311-000180 O-RING, 1AP18.0 1 1
54 3 26450-060202 BOLT, M6X 20 1 1
55 2 172456-73740 PISTON ASSY, CONTROL 1 1
56 3 172168-71500 PARALLEL PIN 1 1
57 3 172168-71510 O-RING 1 1
58 3 172168-71520 SPRING 2 2
59 3 172168-71530 RETAINER 1 1
60 3 172179-73510 PISTON 1 1
61 3  172179-73540 O-RING 2 2
62 3 172456-73750 CYLINDER 1 1
63 3 172456-73770 PISTON, HYDRAULIC 2 2
64 3 26450-060202 BOLT, M6X 20 2 2
65 2 172456-73790 PUMP ASSY, GEAR 1 1
66 3 172141-71520 RING 1 1
67 3 172141-71550 O-RING 2 2
68 3  172141-71560 RING 2 2
69 3 172141-73220 PLATE 1 1
70 3 172141-73230 GUIDE 2 2
71 3 172456-73800 COVER 1 1
72 3 172456-73810 COUPLING 1 1
73 3 172456-73840 CIRCLIP 1 1
74 3  172456-73850 PLATE 1 1
75 3  24315-000060 O-RING, 1BP6.0 1 1
76 3 24321-000900 O-RING, 1AG90.0 1 1
7 3 26450-100252 BOLT, M10X 25 2 2
78 2 172456-73860 VALVE ASSY 1 1
79 3 172164-73030 COVER, SUPPORT 1 1
80 3 172164-73040 BAND, BINDER 2 2
81 3 172164-73490 CLAMP 1 1
82 3 172164-73500 WASHER 1 1
83 3 172456-73580 SOLENOID (A 1 1 W
(B=M/#20501)
83-1 3 172989-73160 SOLENOID (A 1 1 R
(A=MXXXXX) (B=MXXXXX)
84 3  172456-73590 SOLENOID (B 1 1 W
(B=M/#20501)
84-1 3 172989-73150 SOLENOID (B 1 1 R
(A=MXXXXX) (B=MXXXXX)
85 3 172456-73880 SPRING 1 1
86 3 172456-73900 BALL, STEEL 1 1
87 3 172456-73930 ELEMENT, FILTER 1 1
88 3 172456-73960 O-RING 2 2
89 3 172142-74590 PLUG 1 1
90 4 172142-74650 PLUG 1/8 1 1
91 4  24315-000080 O-RING, 1BP8.0 1 1
92 3 172142-74600 PLUG 1 1
93 4 172142-74660 PLUG 1/4 1 1
94 4 24315-000110 O-RING, 1BP11.0 1 1
95 3  172165-74740 SPRING 2 2
96 3  24311-000160 O-RING, 1AP16.0 2 2
97 3 26450-040102 BOLT, M4X 10 5 5
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.61

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.61. HYD.OIL PUMP & JOINT -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

98 3 26450-080302 BOLT, M8X 30 2 2
99 2 172142-74670 PLUG, 3/8 1 1
100 2  172456-75430 PLUG 1 1
101 2 172456-75440 PUMP ASSY, TROCHOID 1 1
102 3 172456-75450 GEAR 1 1
103 3 172456-75460 PIN, SPRING 1 1
104 3  172456-75480 PLATE 1 1
105 3 172187-75860 CASE 1 1
106 3 172187-75870 PLATE A ,SIDE 1 1
107 3 172187-75880 O-RING 1 1
108 3 172187-75910 PLATE B ,SIDE 1 1
109 3 172187-75920 PIN,SPRING 1 1
110 3 26450-050122 BOLT, M5X 12 3 3
111 2 24315-000140 O-RING, 1BP14.0 2 2
112 1 172456-73070 SEAL SET 1 1
113 2 172456-73140 SEAL, OIL 1 1

111 21 100 114 2 172456-73150  O-RING 101
115 2  24321-000450 O-RING, 1AG45.0 1 1
116 2 172179-73280 GASKET 1 1
117 2 172456-73610 FILTER 1 1
118 2 172141-74430 O-RING 1 1
119 2 24311-000090 O-RING, 1AP9.0 1 1
120 2  24311-000180 O-RING, 1AP18.0 1 1
121 2 172168-71510 O-RING 1 1
122 2 172179-73540 O-RING 2 2
123 2 24315-000060 O-RING, 1BP6.0 1 1
124 2  24321-000900 O-RING, 1AG90.0 1 1
125 2 172456-73930 ELEMENT, FILTER 1 1
126 2 172456-73960 O-RING 2 2
127 2  24315-000080 O-RING, 1BP8.0 1 1
128 2 24315-000110 O-RING, 1BP11.0 1 1
129 2 24311-000160 O-RING, 1AP16.0 2 2
130 2 172187-75880 O-RING 1 1
131 2 24315-000140 O-RING, 1BP14.0 2 2
132 2 172141-71550 O-RING 2 2
133 1 26013-120302 BOLT, M12X 30 2 2

112 INC. 113~132.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.62. HYD.OIL PUMP& JOINT(QUICK HITCH SPEC.)

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.62

(D)=VI020-2 P(EX)
(E)=
=

108 39 97

109 INC. 110~129.

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172168-71101 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8
3 1 172165-71200 COUPLING 1 1 1
4 1 26450-120402 BOLT, M12X 40 3 3 3
5 1  172956-73100 PUMP Q ASSY 1 1 1
6 2 172456-73110 SHAFT ASSY 1 1 1
7 3  172456-73120 SHAFT 1 1 1
8 3  172456-73130 SEAL, CASE 1 1 1
9 3 172456-73140 SEAL, OIL 1 1 1
10 3 172456-73150 O-RING 1 1 1
11 3 172456-73160 CIRCLIP 1 1 1
12 3 172456-73170 KEY 1 1 1
13 3 172456-73180 PIN BUSH 1 1 1
14 3 172179-73220 BEARING, 1 1 1
15 3 22242-000200 RING, 20 1 1 1
16 2 172956-73110 VALVE ASSY 1 1 1
17 3 172956-73120 VALVE, SOLENOID 1
17-1 3 172956-73121 VALVE, SOLENOID 1 1 1 R
(B=M/#22138)
18 3  172456-73580 SOLENOID (A 1 1 1 w
(B=M/#20501)
18-1 3 172989-73160 SOLENOID (A 1 1 1 R
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
19 3  172456-73590 SOLENOID (B 1 1 1 W
(B=M/#20501)
19-1 3 172989-73150 SOLENOID (B 1 1 1 R
(A=MXXXXX) (B=MXXXXX) (D=MXXXXX)
20 3 172456-73870 SPRING 2 2 2
21 3 172456-73880 SPRING 1 1 1
22 3 172456-73890 PLUG ASSY 1 1 1
23 3 172456-73900 BALL, STEEL 1 1 1
24 3 172456-73910 COVER 1 1 1
25 3 172456-73920 BAND 2 2 2
26 3  172456-73930 ELEMENT, FILTER 1 1 1
27 3  172456-73940 WASHER 1 1 1
28 3 172456-73950 CLAMP 1 1 1
29 3 172456-73960 O-RING 2 2 2
30 3 172456-73970 PLUG ASSY 1 1 1
31 3 24311-000160 O-RING, 1AP16.0 2 2 2
32 3 26450-040102 BOLT, M4X 10 5 5 5
33 3 26450-080302 BOLT, M8X 30 2 2 2
35 3 172179-73250 COVER 1 1 1
36 3 24321-000450 O-RING, 1AG45.0 1 1 1
37 3 26450-060122 BOLT, M6X 12 4 4 4
38 2 172179-73130 ROTORY SET 1 1 1
39 2 172179-73190 BUSHING 1 1 1
40 2 172456-73280 COVER ASSY 1 1 1
41 3 172179-73270 BEARING 1 1 1
42 3 172179-73280 GASKET 1 1 1
43 3  172456-73290 CONTROL PLATE 1 1 1
44 3 172650-73450 BOLT,8X55HEX SOCKET 2 2 2

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes
Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.62. HYD.OIL PUMP& JOINT(QUICK HITCH SPEC.)

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.62

(D)=VI020-2 P(EX)
(E)=
=

108 39 97

109 INC. 110~129.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
45 3 172456-73600 ORIFICE 2 2 2
46 3 172456-73610 FILTER 1 1 1
47 3 172164-73670 CIRCLIP 1 1 1
48 3 22312-060120 PIN, PARALLEL M6X12 2 2 2
49 3 26450-080202 BOLT, M8X 20 2 2 2
50 3 26450-080402 BOLT, M8X 40 1 1 1
51 2 172164-73470 VALVE ASSY, RELIEF 1 1 1
54 3 172164-73380 SPRING 1 1 1
55 3  172164-73390 NUT 1 1 1
56 3 172164-73990 SHIM, 6.5X12X0.5 1
56-1 3  172164-73510 SEAT, SPRING 1 1 1 R
(B=M/#21745)
57 3 172141-74430 O-RING 1 1 1
58 2 172456-73650 SPRING ASSY, CONTROL 1 1 1
59 3 172179-73400 SEAT, SPRING 1 1 1
60 3 172179-73430 SCREW, ADJUST 1 1 1
61 3 172179-73460 NUT 1 1 1
62 3 172456-73660 COVER 1 1 1
63 3 172456-73670 SPRING 1 1 1
64 3 172456-73680 SPRING 1 1 1
65 3 172456-73690 SEAT, SPRING 1 1 1
66 3  172456-73700 PLATE, SPRING 1 1 1
67 3  172456-73710 SHIM 1 1 1
68 3 172456-73720 SHIM 1 1 1
69 3 172456-73730 SHIM 1 1 1
70 3 24311-000090 O-RING, 1AP9.0 1 1 1
71 3 24311-000180 O-RING, 1AP18.0 1 1 1
72 3 26450-060202 BOLT, M6X 20 1 1 1
73 2 172456-73740 PISTON ASSY, CONTROL 1 1 1
74 3 172168-71500 PARALLEL PIN 1 1 1
75 3 172168-71510 O-RING 1 1 1
76 3  172168-71520 SPRING 2 2 2
77 3 172168-71530 RETAINER 1 1 1
78 3 172179-73510 PISTON 1 1 1
79 3  172179-73540 O-RING 2 2 2
80 3 172456-73750 CYLINDER 1 1 1
81 3 172456-73770 PISTON, HYDRAULIC 2 2 2
82 3 26450-060202 BOLT, M6X 20 2 2 2
83 2 172456-73790 PUMP ASSY, GEAR 1 1 1
84 3 172141-71520 RING 1 1 1
85 3 172141-71550 O-RING 2 2 2
86 3 172141-71560 RING 2 2 2
87 3 172141-73220 PLATE 1 1 1
88 3 172141-73230 GUIDE 2 2 2
89 3 172456-73800 COVER 1 1 1
90 3 172456-73810 COUPLING 1 1 1
91 3 172456-73840 CIRCLIP 1 1 1
92 3 172456-73850 PLATE 1 1 1
93 3  24315-000060 O-RING, 1BP6.0 1 1 1
94 3  24321-000900 O-RING, 1AG90.0 1 1 1
95 3 26450-100252 BOLT, M10X 25 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.62

Fig.62. HYD.OIL PUMP& JOINT(QUICK HITCH SPEC.) -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

96 2 172142-74670 PLUG, 3/8 1 1 1
97 2 172456-75430 PLUG 1 1 1
98 2  172456-75440 PUMP ASSY, TROCHOID 1 1 1
99 3 172456-75450 GEAR 1 1 1
100 3 172456-75460 PIN, SPRING 1 1 1
101 3 172456-75480 PLATE 1 1 1
102 3 172187-75860 CASE 1 1 1
103 3 172187-75870 PLATE A ,SIDE 1 1 1
104 3 172187-75880 O-RING 1 1 1
105 3 172187-75910 PLATE B ,SIDE 1 1 1
106 3 172187-75920 PIN,SPRING 1 1 1
107 3  26450-050122 BOLT, M5X 12 3 3 3
108 2 24315-000140 O-RING, 1BP14.0 2 2 2
109 1 172456-73070 SEAL SET 1 1 1
110 2  172456-73140 SEAL, OIL 1 1 1
111 2 172456-73150 O-RING 1 1 1

108 39 97 112 2 172456-73930  ELEMENT, FILTER 101 1
113 2  172456-73960 O-RING 2 2 2
114 2 24311-000160 O-RING, 1AP16.0 2 2 2
115 2 24321-000450 O-RING, 1AG45.0 1 1 1
116 2 172179-73280 GASKET 1 1 1
117 2 172456-73610 FILTER 1 1 1
118 2 172141-74430 O-RING 1 1 1
119 2  24311-000090 O-RING, 1AP9.0 1 1 1
120 2  24311-000180 O-RING, 1AP18.0 1 1 1
121 2 172168-71510 O-RING 1 1 1
122 2 172179-73540 O-RING 2 2 2
123 2 24315-000060 O-RING, 1BP6.0 1 1 1
124 2 24321-000900 O-RING, 1AG90.0 1 1 1
125 2 172187-75880 O-RING 1 1 1
126 2 24315-000140 O-RING, 1BP14.0 2 2 2
127 2 24315-000080 O-RING, 1BP8.0 1 1 1
128 2 24315-000110 O-RING, 1BP11.0 1 1 1
129 2  172141-71550 O-RING 2 2 2
130 1 26013-120302 BOLT, M12X 30 2 2 2

109 INC. 110~129.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.63
Fig.63. BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.) RV (Dyvi0202 PEX)

(B)=V1020-2 P(JP) B)=
(©)= F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 172456-72200 COVER, SLIDE 1 1
2 1 172457-72230 COVER ASSY, CYLINDER 1 1
3 1 172457-72240 COVER, CYLINDER 1 1
B LNO. 41 4 1 172469-72400  CYLINDER ASSY, BOOM 1 1
BH LN 5~31%5aHET, 5 2 172143-72010  SEAL SET, PISTON 70 1
4 INC 5~31. 5-1 2 172460-72070  SEAL SET, PISTON 1 1 N
(B=M/#21915)
8 2 172456-72010 SEAL SET, HEAD 70 40 1 1
16 2  172456-72110 TUBE, BOOM 1 1
17 3 172168-72410 BUSH 40X50X40 1 1
18 3 172165-81750 SEAL, DUST 40X50X5 2
18-1 3  172448-72650 SEAL, DUST 2 2 R
(B=M/#21808)
19 2 172456-72130 LOD ASSY,BOOM 40 1 1
20 3 172168-72390 SEAT, SCREW M10X34.3 1 1 W
(B=M/#20501)
21 3 172168-72410  BUSH 40X50X40 1 1
22 3  172165-81750 SEAL, DUST 40X50X5 2
22-1 3 172448-72650  SEAL, DUST 2 2 R
(B=M/#21808)
23 2 172456-72190  PISTON 70 27 11
24 2 172457-72190 COLLAR, 27 38 1 1
25 2 172457-72200 PLUNGER 50,CUSHON 1 1
26 2  172141-72250 NUT 1 1
27 2 172469-72410 HEAD ASSY,70 40 1 1
29 3 933135-14600 BUSH 40 30, ROD 1
29-1 3 24550-040300 BUSH, 40X30 1 1 R
(B=M/#21581)
30 2 172141-72420 WASHER 70, LOCK 1 1
31 2  24761-020000 NIPPLE, GREASE PT1/8 2 2
32 1 172186-72480  GUIDE, SLIDE 2 2
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4 4
37 1 933147-03400  WASHER, BRAKE ARM 11
38 1 933168-14170 SPRING 2 2

\\
\\

\

ST

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.64. BOOM CYLINDER(CANOPY SPEC.)

RH LNo. 11%
Rt LNo.2~28%&8HF T,
1 INC 2~28.

0CK10-M37602 Fig.64

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172456-72100 CYLINDER ASSY, BOOM 1 1
2 2 172143-72010  SEAL SET, PISTON 70 1
2-1 2 172460-72070  SEAL SET, PISTON 1 1 N
(B=M/#21813)
5 2 172456-72010 SEAL SET, HEAD 70 40 1 1
13 2 172456-72110 TUBE, BOOM 1 1
14 3 172168-72410  BUSH 40X50X40 1 1
15 3 172165-81750  SEAL, DUST 40X50X5 2
15-1 3 172448-72650  SEAL, DUST 2 2 R
(B=M/#21808)
16 2 172456-72130 LOD ASSY,BOOM 40 1 1
17 3 172168-72390  SEAT, SCREW M10X34.3 1 1 W
(B=M/#20501)
18 3 172168-72410  BUSH 40X50X40 1 1
19 3 172165-81750  SEAL, DUST 40X50X5 2
19-1 3 172448-72650  SEAL, DUST 2 2 R
(B=M/#21808)
20 2 172456-72170  HEAD ASSY 70 40 1 1
22 3 933135-14600  BUSH 40 30, ROD 1
22-1 3 24550-040300  BUSH, 40X30 1 1 R
(B=M/#21581)
23 2 172456-72190  PISTON 70 27 1 1
24 2 172457-72190  COLLAR, 27 38 1 1
25 2 172457-72200  PLUNGER 50,CUSHON 1 1
26 2 172141-72250  NUT 1 1
27 2 172141-72420  WASHER 70, LOCK 1 1
28 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
29 1 172456-72200 COVER, SLIDE 1 1
30 1 172457-72230 COVER ASSY, CYLINDER 1 1
31 1 172457-72240  COVER, CYLINDER 1 1
32 1 172186-72480 GUIDE, SLIDE 2 2
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4 4
37 1 933147-03400 WASHER, BRAKE ARM 1 1
38 1 933168-14170  SPRING 2 2

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.65. ARM CYLINDER

1

4

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)

0CK10-M37602 Fig.65

(D)=VI020-2 P(EX)
(E)=

R UNo. 11
RHLNo. 2~23%2E#FT .
1 INC 2~23.

©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172456-72300 CYLINDER, ARM 1 1 1
2 2 172456-72020  SEAL SET, HEAD 65 35 1 1 1
8 2 172171-72130  NUT, M24 1 1 1
9 2 172456-72310 TUBE, ARM 1 1 1
10 3 172168-72410 BUSH 40X50X40 1 1 1
11 3 172165-81750 SEAL, DUST 40X50X5 2
11-1 3 172448-72650  SEAL, DUST 2 2 2 R
(B=M/#21808)
12 2 172173-72330  HEAD ASSY, 65 35 1 1 1
14 3 933111-01600 BUSH 35 30, ROD 1
14-1 3 24550-035300 BUSH, 35X30 1 1 1 R
(B=M/#21581)
15 2 172456-72330 LOD ASSY,ARM 1 1 1
16 3 172168-72410  BUSH 40X50X40 1 1 1
17 3 172165-81750  SEAL, DUST 40X50X5 2
17-1 3 172448-72650  SEAL, DUST 2 2 2 R
(B=M/#21808)
18 2 172173-72351 PISTON 65 24 1
18-1 2 172173-72352 PISTON 65 24 1 1 1 S
(B=M/#21813)
19 2 172142-72560 WASHER 65, LOCK 1 1 1
20 2 172148-72940  SEAL SET, PISTON 1
20-1 2 172148-72941  SEAL SET, PISTON 1 1 1 F
(B=M/#21813)
23 2 24761-040000 NIPPLE, GREASE B 2 2 2

N

Remarks
(1)W=REF.NO.18:9MM,REF.NO.18-1:11MM.
(2)W=REF.NO.20:9MM,REF.NO.20-1:11MM
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.18-1.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.66

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.66. BUCKET CYLINDER -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172456-72500 CYLINDER ASSY 1
1-1 1 172456-72501 CYLINDER ASSY 1 R
(B=M/#21783)
1-2 1 172456-72502 CYLINDER ASSY 1 1 R
(B=M/#22194)
2 2 172456-72030 SEAL SET, HEAD 55 30 1
2-1 2 172456-72031 SEAL SET, HEAD 55 35 1 1 S

Rt LNo 112
B LNo. 2~26%S#HFET . (B=M/#21783)

1 INC 2~26. 8 2 172456-72040  SEAL SET, PISTON 55 1

81 2 172449-72320  GASKET 1 S
(B=M/#21783)
e 8-2 2 172449-72321  GASKET ASSY, RGU55 11 N
PREVIOUS (B=M/#21808)
10-1 3 172449-72390  BEARING, PWL 55 2 2 S
(B=M/#21783)
12 2 172171-72130  NUT, M24 1
12-1 2 172141-72250 NUT 101 s
(B=M/#22194)
13 2 172173-72461 ROD ASSY,BUCKET 1
13-1 2 172456-72560  LOD CMP,BUCKET 1 s
(B=M/#21783)
13-2 2 172456-72561 ROD ASSY, BUCKET 1 1 S
(B=M/#22194)
13-3 2 172456-72600 ROD ASSY,BUCKET 11 N
(A=XXX) (B=XXX)
14 3 172141-72561  BUSH (35-45-30 1 1
15 3 172171-81280  SEAL, DUST 35X45X4 2
15-1 3 172448-81610  SEAL, DUST 35X45X4 2 2 R
(B=M/#22194)
16 2 172173-72490  HEAD ASSY, 55 30 1
16-1 2 172449-72410  HEAD CMP B,55-35 11 s
(B=M/#21783)
18 3 933111-01800  BUSH 30 30 1
18-1 3 24550-030300 BUSH, 30X30 1 R
(B=M/#21581)
18-2 3 24550-035300  BUSH, 35X30 11 s
(B=M/#21783)
19 2 172173-72512  PISTONA 1
19-1 2 172449-72310  PISTON 55(24-28 1 S
(B=M/#21783)
19-2 2 172449-72311  PISTON 55(24-28 1 N
(B=M/#21808)
19-3 2 172456-72580  PISTON 55 (27-27 1 1 S
Remarks (B=M/#22194)
(1)D1=REF.NO.2.NO.16:30MM, 20 2 172456-72510  TUBE, BUCKET 1
ngg&%ig‘%;géﬁ?ﬁ&m 4 20-1 2 172456-72511-4 TUBE, BUCKET 1 N
REF.NO.13-1:D2=35MM,S=M24, (B=M/#20580)
REF.NO.13-2:D2=35MM,S=M27. 20-2 2 172456-72512  TUBE, BUCKET 1 1 S
(3)D3=REF.NO.19,N0O.19-1,NO.19-2:24MM, (B=M/#21783)
REF.NO.19-3:27MM. 20-3 2 172456-72590 TUBE ASSY, BUCKET 101 N
(4)L=REF.NO.20-1:49.5MM, (=000 (B=000

REF.NO.20-2:55.5MM.

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.66

; (A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
Fig.66. BUCKET CYLINDER (w0202 o) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
21 3 172141-72561 BUSH (35-45-30 1 1
22 3 172171-81280 SEAL, DUST 35X45X4 2
22-1 3 172448-81610 SEAL, DUST 35X45X4 2 2 R
(B=M/#21808)
23 2 172173-72550 ROCK WASHER 55 1 1
24 2 172173-72560 PISTON B 1 Z
Bt LNo. 1% (B=M/#21783)
BiliLNo. 2~26%8#F T, 25 2 172173-72570 COLLAR 2 Z
1 INC 2~26. (B=M/#21783)
26 2 24761-040000 NIPPLE, GREASE B 1 1

B

PREVIOUS

Remarks
(1)D1=REF.NO.2,NO.16:30MM,

REF.NO.2-1,NO.16-1:35MM.
(2)REF.NO.13:D2=30MM,S=M24,
REF.NO.13-1:D2=35MM,S=M24,
REF.NO.13-2:D2=35MM,S=M27.

(3)D3=REF.NO.19,NO.19-1,NO.19-2:24MM,
REF.NO.19-3:27MM.
(4)L=REF.NO.20-1:49.5MM,
REF.NO.20-2:55.5MM.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT

Fig.67. BUCKET CYLINDER(QUICK HITCH SPEC.)

1
4

ST

R LNo. 11
RHLNo. 2~23%8AF T,
1 INC 2~23.

\

N

\
\w

0CK10-M37602 Fig.67

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172956-72500 CYLINDER ASSY 1
1-1 1 172956-72501 CYLINDER ASSY 1 1 1 N

(B=M/#22194)

2 2 172457-72050  SEAL SET, HEAD 1 1 1
8 2 172171-72120  PISTON 1
8-1 2  172956-72560 PISTON 60 1 1 1 S
(B=M/#22194)
9 2 172171-72130 NUT, M24 1
9-1 2  172141-72250 NUT 1 1 1 S
(B=M/#22194)
10 2 172137-72452 SEAL SET, PISTON 60A 1
10-1 2 172137-72453 SEAL SET, PISTON 60A 1 1 1 N
(B=M/#21915)
13 2 172956-72510 TUBE, BUCKET 1
13-1 2  172956-72511 TUBE, BUCKET 1 1 1 N
(B=M/#20580)
14 3 172141-72561  BUSH (35-45-30 1 1 1
15 3  172171-81280 SEAL, DUST 35X45X4 2
15-1 3 172448-81610  SEAL, DUST 35X45X4 2 2 2 R
(B=M/#21808)
16 2 172956-72530 ROD,BUCKET Q 1
16-1 2 172956-72531 ROD ASSY, BUCKET (Q) 1 1 1 S
(B=M/#22194)
17 3 172141-72561 BUSH (35-45-30 1 1 1
18 3 172171-81280 SEAL, DUST 35X45X4 2
18-1 3 172448-81610 SEAL, DUST 35X45X4 2 2 2 R
(B=M/#21808)
19 2 172141-72540 HEAD 6035, CYLINDER 1 1 1
21 3 933111-01600 BUSH 35 30, ROD 1
21-1 3 24550-035300 BUSH, 35X30 1 1 1 R
(B=M/#21581)
22 2 24761-040000  NIPPLE, GREASE B 1 1 1
23 2  933125-59600 WASHER 60 B, LOCK 1 1 1

Remarks
(1)D=REF.NO.8:24MM,NO.8-1:27MM.
(2)S=REF.NO.16:M24,N0O.16-1:M27.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.68

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.68. SWING CYLINDER (y=vioz0-2 oOr) (D1 v0202P(EX)
€)= (F)=
No. Lev. Parts No. Description Qty |
28—§ ® (B € © B ®
1 1 172456-72700 CYLINDER ASSY, SWING 1 1 1
2 2 172143-72010 SEAL SET, PISTON 70 1
2-1 2 172460-72070 SEAL SET, PISTON 1 1 1 N
(B=M/#21813)
5 2 172456-72050  SEAL SET, HEAD 11 1
1 2 172456-72190  PISTON 70 27 11 1
12 2 172141-72250 NUT 1 1 1
13 2 172141-72420 WASHER 70, LOCK 1 1 1
14 2  172456-72710 TUBE, SWING 1 1 1
15 3 172458-72740 BUSH 40X40,SO 1 1 1
16 3 172165-81750 SEAL, DUST 40X50X5 2
16-1 3  172448-72650 SEAL, DUST 2 2 2 R
(B=M/#21808)
17 2 172456-72740 ROD ASSY,SWING 1 1 1
18 3 172165-72310 BUSH 40X40 1 1 1
19 3 172165-81750 SEAL, DUST 40X50X5 2
19-1 3 172448-72650  SEAL, DUST 2 2 2 R
i LNo. 11 (B=M/#21808)
Iﬁ_ﬁ é’gi g;zs{—sﬁit 20 2 172421-72750  HEAD ASSY,70 40 1
. 20-1 2 172143-72400  HEAD 70 40 11 1 R
1 /,/ ’| (B=M/#20501)
! 22 3  933135-14600 BUSH 40 30, ROD 1
! 22-1 3 24550-040300 BUSH, 40X30 1 1 1 R
! (B=M/#21581)
! 23 2 24761-050000 NIPPLE, GREASE C 1 1 1
J 24 1 172456-72790 COVER, SWING 1 1
- 26 2  172456-72830 SEAT, COVER 1 1
2 26-1 2 172164-62431 SHEET 1 1 R
(B=M#XXXXX) (D=M/#XXXXX)
27 1 22217-100000 WASHER, SPRING 10 1 1 1
28 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1
29 1 933147-03400 WASHER, BRAKE ARM 1 1
30 1 933168-14170 SPRING 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602  Fig.69

Fig.69. BLADE CYLINDER (B-Ioz0.2 PP o
(©)= (F)=
No. Lev. Parts No. Description Qty |
R UNo. 11, W B © ©® E @

RH UNo. 2~24%E#HF T 1 1 172421-72700  CYLINDER ASSY, BLADE 1 1 1
1 INC. 2~24. 2 2 172168-72010  SEAL SET, CYLINDER 1 z
(B=M/#21813)
3 3 172168-72020  SEAL SET, HEAD 70X40 1 1 1
8 3 172168-72030  SEAL SET, 70X40 1
8-1 3 172460-72070  SEAL SET, PISTON 1 1 1 N
(B=M/#21813)
1 3 172141-72420  WASHER 70, LOCK 1 1 1
12 3 933111-26600  RING 55, SPRING 11 1
13 2 172143-72400  HEAD 70 40 1 1 1
15 3 933135-14600  BUSH 40 30, ROD 1
15-1 3 24550-040300  BUSH, 40X30 11 1 R
(B=M/#21581)
16 2 172175-72550  NUT 1 1 1
17 2 172421-72710  TUBE ASSY, BLADE 1 1 1
18 3 172168-72240  BUSH 38X50X40 1 1 1
19 3 172168-81270  SEAL, DUST 2 2 2
20 2 172421-72730 ROD COMP.,BLADE 11 1
21 3 172168-72240  BUSH 38X50X40 1 1 1
22 3 172168-81270  SEAL, DUST 2 2 2
23 3 23871-005000  PLUG, RO05 11 1
24 2 172421-72770  PISTON 70 30 1 1 1
25 1 17242272790 COVER, BLADE 1 1 1
25-1 1 172422-72791  COVER, BLADE 11 1 N
(A=MZ2Z772) (B=MZZ2Z72) (C=MZzZz277)
25-2 1 172A23-72800-1 COVER ASSY, BLADE 1 1 1 N
(A=MZ2222) (B=MZ2z22227) (C=MZ22277)
26 1 26013-100202  BOLT, M10X 20 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.70. HITCH CYLINDER

1

4

R UNo. 11&.
BH LNo. 2~25%8#FT,
1 INC. No.2~25.

0CK10-M37602 Fig.70

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172956-72800 CYLINDER ASSY, HITCH 1 1 1
2 2 172156-72400 NUT 1 1 1
3 2  172956-72810 TUBE, HITCH 1 1 1
5 3  172956-72880 BUSH (25-33-14.5 2 2 2
6 2 172956-72830 ROD ASSY, HITCH 1 1 1
7 3 172155-81260 BUSH 20X26X30 1
7-1 3  172156-84440 BUSH 25X 35 1 1 1 N
(B=M/#20501)
8 2  172956-72860 HEAD ASSY 45 25 1 1 1
10 3 172956-72880 BUSH (25-33-14.5 1
10-1 3 24550-025150 BUSH, 25X15 1 1 1 N
(B=M/#20501)
11 2 172956-72890 PISTON 45 25 1 1 1
12 2 172956-72900 SEAL SET, HEAD 45 25 1 1 1
17 2  172956-72910 SEAL SET, PISTON 1 1 1
20 2 172958-72950 O-RING 1 1 1
21 2 172958-72960 O-RING 1 1 1
22 2  172956-72980 VALVE 1
22-1 2 172958-72981 CHECK VALVE(GREEN:97 1 N
(B=M/#20501)
22-2 2 172958-72982 CHECK VALVE(GREEN:97 1 1 1 N
(B=M/#21915)
23 2 23871-005000 PLUG, R005 2 2 2
24 2  24761-050000 NIPPLE, GREASE C 1
24-1 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 N
(B=M/#20501)
25 2  26450-060352 BOLT, M6X 35 4 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.71. TRAVEL MOTOR

(A)=VI020-2 C(JP)

0CK10-M37602 Fig.71

(D)=VI020-2 P(EX)

(B)=VI020-2 P(JP) (E)=
(F)=
No. Lewv. Parts No. Description ' |
A B © ©® E @
1 1 17245673300 MOTOR ASSY,TRAVEL 2 2 2
2 2 1A6240-37360  PLUG 4 4 4
3 2 172147-70220  PLUG 4 4 4
4 2 17245073620  CYLINDER BLOCK KIT 2 2 2
14 2 17214870301  PLUG 6 6 6
16 2 17214170450  SEAT, SPRING 4 4 4
17 2 17216270780  PLUG 2 2 2
18 2 17216871950  SPRING 4 4 4
19 2 17263873330  PLATE 2 2 2
20 2 172456-73340  GEAR, REDUCTION 2 2 2
21 3 17214170110  SCREW 8 8 8
22 3 172147-70120  GAUGE ASSY 8 8 8
23 3 17214170150  GAUGE, W/ROLLER 6 6 6
24 3 17214170160  RACE, INNER 6 6 6
25 3 17214870301 _ PLUG 4 4 4
26 3 17212270350  BALL 198 198 198
27 3 172122-70350  BALL 20 20 20
28 3 172450-73330  PLUG 4 4 4
29 3 17242173350  GEAR, PLANETARY 6 6 6
30 3 172456-73350  NUT, RING 2 2 2
31 3 172456-73360  GEAR, PLANETARY 8 8 8
32 3 172456-73370  INNER RACE 8 8 8
33 3 172456-73380  GEAR, SUN 2 2 2
34 3 172456-73390  SNAP RING 2 2 2
35 3 17245673400  HOLDER 2 2 2
36 3 17245673410  GEAR, DRIVE 2 2 2
37 3 172456-73420  THRUST PLATE 2 2 2
38 3 17212273430  PLUG 4 4 4
39 3 17245673430  THRUST PLATE 2 2 2
40 3 172456-73440  THRUST PLATE 2 2 2
41 3 172456-73450  COVER 2 2 2
43 3 172183-73520  BEARING 2 2 2
44 3 172183-73560  WASHER, THRUST 8 8 8
45 3 172183-73570  PLATE, THRUST 2 2 2
46 3 172183-73660  WIRE 2 2 2
49 2 172421-73400 _ SPRING 2 2 2
50 2 172456-73460  PLATE 2 2 2
51 2 17212273470 PIN 2 2 2
52 2 172456-73330  BASE PLATE ASSY 2 2 2
55 4 172141-70410  VALVE, CHECK 4 4 4
56 4 172141-70420  SPRING 4 4 4
58 4 17242173380 PLUG 4 4 4
59 4 172456-73490  SPOOL 2 2 2
61 2 17212273480  PIN 4 4 4
63 2 172456-73500  SPRING 4 4 4
64 2 17245073510  BALL,STEEL 4 4 4
65 2 17245673510  CAP 4 4 4
66 2 172456-73520  ORIFICE 4 4 4
67 2 172456-73540  VALVE ASSY 2 2 2
68 3 172148-71580  SPRING 4 4 4
Remarks 69 3 172456-73550  BODY, VALVE 2 2 2
(M)MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.71

1 A)=VI020-2 C(JP. D)=VIO020-2 P(EX
Fig.71. TRAVEL MOTOR (y=vioz02 c0r) (Q=vi0z02 P(Ex
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
70 3 172456-73560 CHECK VALVE 4 4 4
74 3 24315-000120 O-RING, 1BP12.0 2 2 2
75 2 172450-73550 PISTON ASSY 4 4 4
76 2 172456-73570 BOLT,SOCKET HEAD 6 6 6
7 2 172183-73670 SHAFT 2 2 2
78 2 172183-73780 PLUG 2 2 2
79 2 172183-73870 PLUG 4 4 4
80 2 172312-74790 ORIFICE 8 8 8
81 2  24101-060024 BEARING, BALL 6002 2 2 2
82 2 24101-060044 BEARING, BALL 6004 2 2 2
87 2 26450-080202 BOLT, M8X 20 12 12 12
88 1 172456-73050 KIT,TRAVEL MOTOR 2
88-1 1 26013-100252 BOLT, M10X 25 16 16 16
89 1  172456-73320 SEAL SET 2 2 2
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.72

1 A)=VI020-2 C(JP. D)=VIO020-2 P(EX
Fig.72. TURNING MOTOR (y=vioz02 c0r) (Q=vi0z02 P(Ex
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
UL 1 1 172456-73310 MOTOR,SWING 1 1 1
. 192117 10 2 2 172456-77100  VALVE 11 1
‘ : 3 3 172456-77110 SEAL SET, VALVE 1 1 1
| 7 3 172456-77130 BOLT 6*65 2 2 2
8 3 23871-010000 PLUG, RO1 6 6 6
9 2 172456-77140 MOTOR,SWING 1 1 1
10 3  172137-70490 PLUG 4 4 4
11 3  172137-70570 PIN 2 2 2
12 3  172137-70580 SPRING 2 2 2
13 3 172148-73350 PLATE, VALVE 1 1 1
14 3  172173-73510 BOLT 12X40 4 4 4
15 3  172173-73520 COLLAR 1 1 1
16 3  172173-73570 GEROLLER 1 1 1
17 3 172168-73580 BALL 2 2 2
18 3 172173-73580 DRIVE 1 1 1
19 3  172168-73590 PLUG 2 2 2
20 3 172173-73590 HOLDER 1 1 1
21 3 172168-73600 SPRING 2 2 2
22 3 172173-73600 PLANETARY, GEAR A 1 1 1
23 3 172173-73690 SNAP RING 1 1 1
24 3  172173-73700 CIRCLIP 1 1 1
25 3  172456-77150 HOUSING, BEARING 1 1 1
26 3  172456-77160 FLANGE, MOUTING 1 1 1
27 3 172456-77170 GEAR, PINION 1 1 1
28 3 172456-77180 PISTON, HYDRAULIC 1 1 1
29 3 172456-77190 RING 1 1 1
30 3 172456-77200 CIRCLIP 1 1 1
31 3 172456-77210 PLATE,FRICTION 6 6 6
32 3 172456-77220 PLATE 7 7 7
33 3 172456-77230 SPRING 8 8 8
34 3  172456-77240 FRONT BEARING 1 1 1
35 3 172456-77250 NEEDLE BEARING 1 1 1
36 3  172141-77260 DRIVE, VALVE 1 1 1
37 3  172456-77270 BOLT 6*65 8 8 8
38 3  172456-77280 HOUSING, VALVE 1 1 1
39 3 172456-77290 SEAL SET 1 1 1
51 3 172141-77400 PLUG, BLIND 2 2 2
52 1  172456-77050 KIT,TURNING MOTOR 1
52-1 1 26013-120402 BOLT, M12X 40 4 4 4
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.73
Fig.73. SWIVEL JOINT (A)=VIO20-2 C(JP) (D)=VI020-2 P(EX)

(B)=V1020-2 P(JP) B)=
(©)= F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 172444-73802 JOINT ASSY, SWIVEL 1 1 1
2 2 172444-73810 SHAFT ASSY, SWIVEL 1 1 1
3 2 172444-73840 FLANGE, SWIVEL 1 1 1
4 2 172444-73831 HUB, SWIVEL 1 1 1
5 2 172137-73860 SPACER, SWIVEL 1 1 1
6 2 172444-73880 SEAL SET, SWIVEL 1 1 1
7 3 172142-73800 O-RING 1 1 1
8 3 172458-73820 SEAL, SWIVEL 7 7 7
9 3 172148-73870 RING EL, BACK UP 1 1 1
10 3 24311-000750 O-RING, 1AP75.0 1 1 1
11 3 24321-000700 O-RING, 1AG70.0 1 1 1
12 2 22242-000451 RING, 45 1 1 1
13 2 23871-020000 PLUG, R02 7 7 7
14 2 26013-100352 BOLT, M10X 35 3 3 3
15 1 26013-100402 BOLT, M10X 40 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.74

Fig.74. CONTROL VALVE(BUCKET & BOOM 1) IVios0s PoP) (o102 PED
©= F=
No. Lewv. Parts No. Description ' |
Ny b A B (© O (E) ¢

BUCKET 1 1 172456-74100  VALVE ASSY,CONTROL 1 1 1
2 2 172456-74380  SECTION, BOOM LOCK 101 1
3 3 172447-74230  ANTI-CAVITATION 11 1
4 3 172456-74260 BOOM LOCK ASSY 1 1 1
5 4  172458-74290  VALVE, REVERSE 101 1
6 4 172458-74360  SPRING, VALVE 11 1
7 4 172456-74410  O-RING, 1B S 16.0 11 1
8 4 172456-74420  O-RING, AS 1B17.0 101 1
9 4 172458-74640  STAY, VALVE 11 1
10 4 172458-74650  STAY, VALVE 101 1
17 1 4 24311-000060  O-RING, 1AP6.0 11 1
12 4 24315-000080  O-RING, 1BP8.0 2 2 2
13 4 24315-000110  O-RING, 1BP11.0 2 2 2
14 4  24315-000140  O-RING, 1BP14.0 101 1
15 4 24315-000180  O-RING, 1BP18.0 11 1
16 2 172456-74390  SECTION, BUCKET 101 1
17 3 172456-74280  VALVE ASSY, RELIEF 2 2 2 2
18 3 172458-74610  SECTION ASSY, BUCKET 11 1
19 4 172458-74150  VALVE, REVERSE 11 1
20 4  172458-74160  SPRING, VALVE 101 1
21 4 172458-74230 _ O-RING 2 2 2
22 4 172458-74240  COVER, PILOT 101 1
. . 23 4  172458-74250  COVER, PILOT 101 1
;ﬁR’bf \;\il\;é\ﬁésjYA ssYy 24 4  172458-74260  SWP HEX.BOLT 5X20 4 4 4
179456-74100 ~ 25 4 172458-74620  SPOOL ASSY, BUCKET 11 1
IEENO. 740 B H LNO. 1%, I~ 26 4 172458-74630 STAY, VALVE 1 1 1
EENOC. TAD R H LNO. 2~33& P 27 4 24315-000110  O-RING, 1BP11.0 11 1
IREINO. 750 R i LNO. 1~28& - 28 2 17245874720  O-RING 2 2 2
IEENO. 760 R LNO. 1~25& - 29 2 172458-74730  BOLT L380 4 4 4
Egng: ;gg;ﬁ tug: }:ggi - 30 2 26716-080002  NUT, M8 4 4 4
EENO. 790 RH LNO. 1~25%2#HET, ///’ 31 2 24315-000090 O-RING, 1BP9.0 1 1 1
Fig. 74 Ref.No. 1 o7 32 2 24315-000100  O-RING, 1BP10.0 1 1 1
INC.Fig. 74 Ref. No. 2~33. 33 2 24311-000180  O-RING, 1AP18.0 2 2 2
Fig. 75 Ref. No. 1~28. 34 1 26013-100162  BOLT, M10X 16 3 3 3

Fig. 76 Ref.No. 1~25.
Fig. 77 Ref. No. 1~30.

Fig. 78 Ref.No. 1~34.
Fig. 79 Ref.No. 1~25.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.75

Fig.75. CONTROL VALVE(BOOM 2 & TRAVEL:RIGHT) IVios0s PoP) (o102 PED
©)¢= GS
No. Lev. Parts No. Description Qty |
ar kA= TASSY A B € ©O E ¢
CONTROL VALVE ASSY 1 2 172456-74190  SECTION ASSY, TRAVEL 11 1
172456-74100 2 3 17245874130  DUST WIPER 101 1
TE EINO. 74 R H LNO. 11, 3 3 172458-74140  RETAINER, SEAL 11 1
IRENO. 740> R HH LNO. 2~33 & 4 3 172458-74170  CAP, SPRING 11 1
Esug- ;gw;i tng' }~§§i 5 3 172456-74230  SPOOL ASSY, TRAVEL 11 1
HENO. 778 Bt UNO. 1 ~302 6 3 172458-74290  VALVE, REVERSE 11 1
EENO. 78D ELE LNO. 1~34& 7 3 172458-74360  SPRING, VALVE 11 1
HENO. 79D EH LN 1~25%5&#HET, 8 3  172458-74460 PLUG GPM1/32 2 2 2
: 9 3 172458-74640  STAY, VALVE 11 1
Fig. 74 Ref.No. 1
INC.Fig. 74 Ref.No. 2~33. 10 3 24311-000120  O-RING, 1AP12.0 101 1
Fig. 75 Ref.No. 1~28. 1 3 24315000110  O-RING, 1BP11.0 101 1
Fig. 76 Ref. No. 1~25. 12 3 26450-050102  BOLT, M5X 10 2 2 2
Fig. 77 Ref. No. 1~30. 13 3 26450-050182  BOLT, M5X 18 2 2 2
Fig. 78 Ref. No. 1~34. 14 2 17245674370  SECTION, BOOM 11 1
Fig. 79 Ref.No.1~25.  5_ ) » 15 3 172456-74240  SECTION ASSY, BOOM 11 1
16 4  172458-74150  VALVE, REVERSE 101 1
17 4 172458-74160  SPRING, VALVE 11 1
18 4 172458-74230  O-RING 2 2 2
19 4 172458-74240  COVER, PILOT 11 1
20 4 172456-74250  SPOOL ASSY, BOOM 11 1
21 4 172458-74250  COVER, PILOT 11 1
£ () 22 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
TRAVEL ®) 23 4 172458-74630  STAY, VALVE 11 1
25
24 4 24315-000110  O-RING, 1BP11.0 11 1
25 3  172456-74280  VALVE ASSY, RELIEF 2 11 1
26 2 17245874720  O-RING 2 2 2
27 2 24311-000180  O-RING, 1AP18.0 11 1
28 2 24311-000060  O-RING, 1AP6.0 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.76

Fig.76. CONTROL VALVE(P PORT & TRAVEL:LEFT) IVios0s PoP) (o102 PED
(©)= (F)=
No. Lev. Parts No. Description Qty |
avkE—LSLTASSY A B © O (E ¢
CONTROL VALVE ASSY 1 2 172456-74170  SECTION ASSY, TRAVEL 1 1 1
172456-74100 2 3 172458-74130  DUST WIPER 101 1
THENO. 740 R UNO. 11, 3 3 172458-74140  RETAINER, SEAL 1 1 1
IRENOC. 740 R i LNO. 2~33& 4 3 172458-74170  CAP, SPRING 11 1
Iﬁﬁng- ;g”ﬂﬁi Lng- }"gg": 5 3 172456-74180  SPOOL ASSY, TRAVEL 11 1
RENO. 76D R LNO. 1~25& 6 3 172458-74290  VALVE, REVERSE 1 1 1
RENO. 7T RH LNO. 1~30L 7 3 172458-74360  SPRING, VALVE 1 1 1
IEENO. 78 R LNO. 1~34¢& : '
EENO. 79D EH LNO. 1~25%58#ET, 8 3  172458-74460 PLUG GPM1/32 2 2 2
: 9 3 172458-74640  STAY, VALVE 11 1
Fig. 74 Ref.No. 1
INC. Fig. 74 Ref.No. 2~33. 10 3 24311-000120  O-RING, 1AP12.0 1 1 1
Fig. 75 Ref.No. 1~28. 1 3 24315-000110  O-RING, 1BP11.0 11 1
Fig. 76 Ref.No.1~25. P—HR—k 12 3 26450-050102  BOLT, M5X 10 2 2 2
Fig. 77 Ref.No. 1~30. P-PORT 13 3 26450-050182  BOLT, M5X 18 2 2 2
Fig. 78 Ref.No. 1~34. 19 14 2 172456-74350  VALVE, CNTROL INLLET 1 1 1
Fig. 79 Ref.No.1~25. 15 3 172456-74400  VALVE, RELIEF 210/20 2 2 2
16 3 172458-74520  SECTION ASSY 1 1 1
17 4 172458-74230  O-RING 2 2 2
18 4 172458-74240  COVER, PILOT 11 1
- 19 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
20 4 172458-74530  SEAT, SPRING 1 1 1
21 4 172458-74540  SPRING, RETURN 11 1
22 4 172458-74550  COVER, PILOT 1 1 1
_ 23 2 172458-74720  O-RING 2 2 2
EfT (&) 24 2 24311-000060  O-RING, 1AP6.0 2 2 2
TRAVEL (L) - - * ;
25 2 24311-000180  O-RING, 1AP18.0 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.77

Fig.77. CONTROL VALVE(SWING & ARM) gggzy:ggg_g géj;’; EE;:V'OZO 2PEX)
©)= (F=
No. Lev. Parts No. Description Qty |
ay rO—LSLTASSY A B () DO () (A
CONTROL VALVE ASSY 1 2 172456-74320  SECTION, ARM 1 1 1
172456-74100 2 3 172456-74150  SECTION ASSY, ARM 1 1 1
IEENO. 7400 R 1 LNO. 11, 3 4  172458-74150  VALVE, REVERSE 11 1
HENO. 740 R H LNO. 2~33 &
FENO. 50 B LNO. 1~28 5 4 4 172456-74160  SPOOL ASSY, ARM 11 1
AENO. 760 B LNO. 1~255 5 4 17245874160  SPRING, VALVE 101 1
TEENO. 77 R H LNO. 1~30& 6 4 17245874230  O-RING 2 2 2
TEENO. 780 R Hi LNO. 1~34& 7 4 17245874240  COVER, PILOT 11 1
HENO. 9D R LNO. 1~25%&8#F T, 8 4 172458-74250  COVER, PILOT 1 1 1
Fig. 74 Ref.No. 1 9 4 17245874260  SWP HEX.BOLT 5X20 4 4 4
INC.Fig. 74 Ref. No. 2~33. 10 4 172458-74630  STAY, VALVE 1 1 1
F;g: ;g 2:;: ng: }:gg: 11 4 24315000110  O-RING, 1BP11.0 101 1
Fig 77 Ref. No. 1~30. 12 3 172447-74221  PORT RELIFE VALVE 11 1
Fig 78 Ref. No. 1~34. PO, 13 3 172447-74230  ANTI-CAVITATION 1 1 1
Fig. 79 Ref.No.1~25. SWING 14 2 172456-74330  SECTION, SWING 1 1 1
15 3 172447-74230  ANTI-CAVITATION 11 1
16 3 172456-74290  RELIEF VALVE PLUG 11 1
17 3 172458-74420  SECTION ASSY, SWING 101 1
18 4 17245874130  DUST WIPER 11 1
19 4 172458-74140  RETAINER, SEAL 11 1
20 4 172458-74150  VALVE, REVERSE 101 1
21 4 17245874160  SPRING, VALVE 11 1
22 4 17245874430  SPOOLASSY, SWING 11 1
23 4 17245874630  STAY, VALVE 1 1 1
24 4 24311-000120  O-RING, 1AP12.0 11 1
25 4 24315000110  O-RING, 1BP11.0 1 1 1
26 4 26450-050102  BOLT, M5X 10 2 2 2
27 4 26450-050182  BOLT, M5X 18 2 2 2
28 4  172458-74170  CAP, SPRING 11 1
29 2 172458-74720  O-RING 2 2 2
30 2 24311-000180  O-RING, 1AP18.0 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.78

Fig.78. CONTROL VALVE(P.T.O. & T/P PORT) IVios0s PoP) (o102 PED
(©)= (F)=
No. Lev. Parts No. Description Qty |
avrA—LISLTASSY (A) (B) (C) (D) (E) (F)

CONTROL VALVE ASSY 1 2 172456-74310  SECTION, CONFLUENE 1 1 1
172456-74100 2 3 172456-74130  SECTION ASSY 1 1 1
ggmg: ;23%& tmg: 125:53 . 3 4 172456-74140  SPOOL ASSY 11 1
EENO. 750 R H LNO. 1~28& 4 4 172457-74190  LIMITTER, M6 0.9 11 1
EENO. 760 B LNO. 1~25& 5 4 172458-74230 O-RING 2 2 2
IHANO. 770 R H LNO. 1~30& 6 4 172458-74240  COVER, PILOT 11 1
IHENO. 78D R H LNO. 1~34& 7 4 172458-74250 COVER, PILOT 11 1
EENO. 79D R LNO. 1~25%&#HFET, 8 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
Fig. 74 Ref. No. 1 9 4 172458-74290  VALVE, REVERSE 2 2 2
ING. F:g: ;g Eg? ng f:gg 10 4 17245874360  SPRING, VALVE 2 2 2
Fig. 76 Ref. No. 1~25. 1 4 172458-74640  STAY, VALVE 2 2 2
Fig. 77 Ref. No. 1~30. PTO 9 12 4 172458-74660  PLUG NPT1/16,SCREW 2 2 2
Fig. 78 Ref.No. 1~34. P.T.0. 13 4 172458-74670  PLUG,PF1/8 2 2 2
Fig. 79 Ref.No. 1~25. ' 14 4 24315-000080  O-RING, 1BP8.0 2 2 2
15 4 24315-000110  O-RING, 1BP11.0 2 2 2
16 3 172456-74270  VALVE, RELIEF 170/20 1 1 1
17 2 172458-74780  SECTION, PTO 101 1
. 18 3 172458-74380  SECTION ASSY, PTO 11 1
TT/P/_ Fl’:(')l?;_ k 19 4 172458-74130  DUST WIPER 11 1
20 4  172458-74140  RETAINER, SEAL 1 1 1
21 4 172458-74150  VALVE, REVERSE 11 1
22 4 172458-74160  SPRING, VALVE 1 1 1
23 4 172458-74170  CAP, SPRING 1 1 1
24 4 172458-74390  SPOOLASSY, PTO 11 1
25 4 172458-74630  STAY, VALVE 1 1 1
26 4 172458-74650  STAY, VALVE 2 2 2
27 4 24311-000120  O-RING, 1AP12.0 1 1 1
28 4 24315-000110  O-RING, 1BP11.0 1 1 1
29 4 24315-000140  O-RING, 1BP14.0 2 2 2
30 4 26450-050102  BOLT, M5X 10 2 2 2
31 4 26450-050182  BOLT, M5X 18 2 2 2
32 3 172458-74740  SHUT OFF VALVE 2 2 2
33 2 172458-74720  O-RING 2 2 2
34 2 24311-000180  O-RING, 1AP18.0 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.79

Fig.79. CONTROL VALVE(TURNING & BLADE) IVios0s PoP) (o102 PED
©= F)=
No. Lev. Parts No. Description Qty |
Ay rO—JLLTASSY (A (B (© O () B

CONTROL VALVE ASSY 1 2 172456-74110  SECTION ASSY 11 1
172456-74100 2 3 172456-74120  SPOOL ASSY, SWING 1 1 1
IHEINO. 740> R LNO. 11, 3 3 172458-74150  VALVE, REVERSE 11 1
IREINO. 740 R Hi LNO. 2~33 & 4 3 172458-74160  SPRING, VALVE 11 1
HE ng- ;g”’ﬁﬁ Lng- }:%gi 5 3 172458-74230  O-RING 2 2 2
ESNOZ 773; i tNo: 1~30% 6 3 172458-74240  COVER, PILOT 11 1
IEENO. 78D B4 LNO. 1~34& 7 3 172458-74250 COVER, PILOT 1 1 1
IBENO. 79 R LNO. 1~25%3#ET, 8 3 172458-74260  SWP HEX.BOLT 5X20 4 4 4
Fig. 74 Ref.No. 1 9 3 172458-74630  STAY, VALVE 1 1 1
INC.Fig. 74 Ref.No. 2~33. 10 3 24315-000110  O-RING, 1BP11.0 1 1 1
Fig. 75 Ref.No.1~28. 11 2 172458-74750  SECTION, BLADE 1 1 1
Fig. 76 Ref.No.1~25. 12 3 172458-74110  SECTION ASSY, BLADE 1 1 1
Fig. 77 Ref.No.1~30. 13 4 172458-74120  SPOOL ASSY, BLADE 1 1 1
Fig. 78 Ref.No. 1~34. 14 4 17245874130  DUST WIPER 101 1
Fig. 79 Ref.No.1~25. o 15 4  172458-74140  RETAINER, SEAL 11 1
TURNING 8 16 4 172458-74150  VALVE, REVERSE 101 1
17 4 172458-74160  SPRING, VALVE 1 1 1
18 4 172458-74170  CAP, SPRING 11 1
19 4 172458-74630  STAY, VALVE 1 1 1
20 4 24311-000120  O-RING, 1AP12.0 11 1
21 4 24315-000110  O-RING, 1BP11.0 11 1
22 4 26450-050102  BOLT, M5X 10 2 2 2
23 4 26450-050182  BOLT, M5X 18 2 2 2
24 3 172458-74700  VALVE, RELIEF 1 1 1
25 2 172458-74720 O-RING 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602  Fig.80

1 A)=VI020-2 C(JP. D)=VIO020-2 P(EX
Fig.80. REMOTE CONTROL VALVE (y=vioz0-2 oOr) (D1 v0202P(EX)
€)= (F)=
No. Lewv. Parts No. Description ' |
w (1o A% @ _® © O E @
NEW PREVIOUS 1 1  172455-74700 VALVE ASSY, REM-CON. 2
1-1 1  172455-74701 VALVE ASSY, REMO.CON 2 2 2 R
(B=M/#21808)
2 2 172455-74240 SPRING 8 8 8
3 2 172448-74710 SEAL SET 2 z
(B=M/#21808)
4 3 172448-74790 SEAL 8 z
(B=M/#21808)
5 3 172447-74820 SEAL WASHER 4 z
(B=M/#21808)
6 3 172448-74830 O-RING 2 z
(B=M/#21808)
7 3 24315-000200 O-RING, 1BP20.0 8 z
(B=M/#21808)
8 2 172455-74710 BELLOWS 2 2 2
9 2 172448-74740 PLATE, RORT 2 z
(B=M/#21808)
10 2 172448-74750 BUSH 2 Z
(B=M/#21808)
11 2 172448-74760 PLATE 2 2 2
12 2 172448-74770 PLUG 8 8 8
13 2 172448-74780 ROD Q,PUSH 8 8 8
14 2 172448-74910 SEAT, SPRING 8 8 8
15 2 172448-74920 WASHER 8 8 8
16 2 172448-74930 SPRING 8 8 8
17 2 172448-74950 JOINT 2 2 2
) 18 2 172448-74960 PLATE, CIRCLE 2 2 2
REFER T0 Fie. 28 19 2 172448-74970 NUT, ADJUST 2 2 2
20 2 22351-050010 PIN, SPRING 5.0X10 2 z
(B=M/#21808)
21 2 26450-080352 BOLT, M8X 35 4 z
(B=M/#21808)
22 2 172448-74790 SEAL 8 8 8 w
(B=M/#21808)
23 2 24315-000200 O-RING, 1BP20.0 8 8 8 w
(B=M/#21808)
REFER TO Fig. 29
Remarks
(1)NOT APPLIED FOR JP SPEC.
LEFT SIDE FROM M/#25501. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL EQUIPMENT

Fig.81. REMOTE CONTROL VALVE(2-WAY SPEC.)

=

29 31

7
2-WAY SPEC.

172458-08530

29T ARILFNRILTHy ML,
IFENO. 111 EZBRT LN,
2-WAY MULTI VALVE KIT

is shown in Fig. 111,

EFER TO Fig. 28

REFER TO Fig. 28

EFER TO Fig. 29

27 A ik

2-WAY SPEC. %

{%33

35
37

%) 32

34

1R

STANDARD SPEC.

REFER T0 Fig. 29

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.81
(D)=VI020-2 P(EX)
(E)=
=

Remarks
(1)2-WAY MULTI VALVE KIT.
(2)STANDARD SPEC.

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1  172458-74500 REMO-CON.VALVE M2 1 1
2 2 172455-74240 SPRING 4 4
3 2 172455-74710 BELLOWS 1 1
4 2 172448-74720 SLEEVE, SPOOL 1 1
8 3 22351-050010 PIN, SPRING 5.0X10 1 1
9 2 172448-74760 PLATE 1 1
10 2 172448-74770 PLUG 4 4
11 2 172448-74780 ROD Q,PUSH 4 4
12 2 172448-74790 SEAL 4 4
13 2 172448-74810 PLATE, PORT 1 1
14 2 172448-74820 PACKING 2 2
15 2 172448-74830 O-RING 1 1
16 2 172448-74860 O-RING 2 2
17 2 172448-74870 O-RING 1 1
18 2 172448-74880 O-RING 1 1
19 2 172448-74910 SEAT, SPRING 4 4
20 2 172448-74920 WASHER 4 4
21 2 172448-74930 SPRING 4 4
22 2 172448-74950 JOINT 1 1
23 2 172448-74960 PLATE, CIRCLE 1 1
24 2 172448-74970 NUT, ADJUST 1 1
25 2 172448-74980 O-RING 1 1
26 2 172448-74990 DISTANZBUCHSE 1 1
27 2 24315-000200 O-RING, 1BP20.0 4 4
28 2 26450-080652 BOLT, M8X 65 2 2
29 1  172458-03550 LABEL 1 1 1
30 1  172458-03560 LABEL 1 1 1
31 1 172458-03570 LABEL 1 1 1
32 1  172458-08540 LEVER ASS,2W 1 1 1
33 2 1C6141-35370  SPRING, LOCK 1 1
34 2 172458-74470 SHAFT 1 1
35 2 172458-74480 SLEEVE 1 1
36 2 172458-74490 KNOB, LEVER 1 1
37 2 26712-080002 NUT, M8 1 1
38 1 172448-74730 PLUG 1 1 2
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.82

1 A)=VI020-2 C(JP. D)=VIO020-2 P(EX
Fig.82. ROTARY VALVE(4-WAY SPEC.) (0202 ) (Ovi020-2 P(ex)
(©)= F)=
No. Lev. Parts No. Description Qty |
172456-08510 10— A B () O (E) R

172A02-08510 S 1 1 172151-74601  VALVE 1 1
A3z ATINFIRILTHy ME, 15 2 2 182900-16530 COVER 1 1
HAND. 110%BBT &Ly, 3 2 182900-22300 SPRING 1 1
4-WAY MULT! VALVE KIT ; ? 4 2 172151-74740 PLATE, MARK 1 1
is shown in Fig. 110. T 97 5 2 182900-77190 BOLT 8 8
6 2 182900-77200 BOLT 8 8
7 2 182900-77210 DUST SEAL 1 1
8 2 182900-77220 COVER 1 1
9 2 182900-77230 WING BOLT 1 1
10 2 182900-77240 BOLT 2 2
11 2 182900-77250 LEVER 1 1
12 2 24190-100001 BALL, STEEL 5/16 1 1
13 2 24311-000280 O-RING, 1AP28.0 1 1
14 2 24321-000600 O-RING, 1AG60.0 2 2
15 2 953KM0-00220 WASHER 2 2
16 2 953KM0-00220 WASHER 1 1
17 2  953KM0-10894 PLUG 1 1
18 1 26013-100202 BOLT, M10X 20 3 3
19 1 172444-03290 MAGNET 1 1
1 1 1

N
o

172151-03551 LABEL

REFER TO Fig. 48, 49, 50

20
19

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 HYDRAULIC OIL EQUIPMENT
Fig.83. HYD.OIL TANK

R LNO. 11,
BHUNO. 1~30%E#FT,
1 INC. 1~30.

g

1 @—13
O©—14
B
>

\\\‘l

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.83
(D)=VI020-2 P(EX)

©®=
=

4

25

Remarks

(1)T=REF.NO.30 6MM, NO.30-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.25-1.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772456-75090 TANKASSY, RESERVOIR 1
1-1 1 772456-75091  TANKASSY, RESERVOIR 1 R
(B=M/#21764)
1-2 1 772456-75092-1 TANK ASSY, RESERVOIR 11 1 N
(B=M/#22514)
2 2 172175-73700 FILTER ASSY, RETURN 1 1 1
3 3 172175-73710  ELEMENT, FILTER 1 1 1
4 3 172141-73770  VALVE ASSY, BYPASS 1 1 1
5 2 172146-73730  FILTER, SUCTION 1 1 1
6 2 933152-02710  SPRING, CLUTCH 1 1 1
7 2 124766-59050  CLIP, HOSE 12 1 z
(B=M/#21764)
9 3 172455-65490 RUBBER, SEAL 1100 1 W
(B=M/#20501)
9-1 3 172168-65750  RUBBER, SEAL 1 1 1 R
(B=M/#21697)
11 3 172456-75390 SEAL, RADIATOR 1 1 1 w
(B=M/#21764)
12 2 172141-75430 COVER, INTAKE 1
12-1 2 172141-75440 COVER, INTAKE 1 R
(B=M/#21764)
12-2 2 172460-75410 COVER, TANK 1 1 1 R
(B=M/#21697)
13 2 172165-75450  PLATE (YELLOW:87) 1 z
(B=M/#21764)
14 2 172165-75460  GASKET 1 z
(B=M/#21764)
15 2 172165-75481 ELEMENT 1 z
(B=M/#21764)
16 2 172447-75600  GAUGE ASSY 1 1 1
17 3 172455-75290 BOLT M10 2 2 2
18 3 172455-75300 O-RING 4 4 4
21 2 172116-75850 PLUG, OIL FEED 1
21-1 2 172446-75250  CAP, RESERVER 1 1 1 S
(B=M/#21764)
22 2 24311-000380 O-RING, 1AP38.0 1 z
(B=M/#21764)
23 2 24321-001050 O-RING, 1AG105.0 2 2 2
24 2 24341-000300  O-RING, 1AS30.0 1 1 1
25 2 26013-080162 BOLT, M8X 16 4 4 4
25-1 2 26014-080252 BOLT, M8X 25 4 4 4 S
(A=MZZ2Z2Z) (B=MZZ2222) (D=MZ22272)
26 2 26013-080202 BOLT, M8X 20 3 3 3
27 2 26022-050102  SCREW, M5X10 3 z
(B=M/#21764)
28 2 172455-75320 HOSE 1 z
(B=M/#21764)
29 2 172455-75330 DRAIN PLIG 24 1 1 1
30 2 172183-75410  FLANGE,SUCTION (ZN) 1 1 1
30-1 2 172A46-75500 FRANGE, SUCTION 1 1 1 F 1
(A=MZZ2Z2Z) (B=MZZ2727) (D=MZ22272)

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++

Yes

Yes' Yes'



0CK10-M37602 HYDRAULIC OIL EQUIPMENT 0CK10-M37602 Fig.83

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.83. HYD.OIL TANK EB§:V,OZO_2 PEJP; EE;: )
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
31 1 22217-140000 WASHER, SPRING 14 4 4 4
32 1 26116-140352 BOLT, M14X 35 PLATED 4 4 4
33 1 22137-140000 WASHER, 14 4 4 4

R LNO. 11,
26 BHUNO. 1~30%E#FT,
. 1 INC. 1~30.

N

25

Remarks
(1)T=REF.NO.30 6MM, NO.30-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.25-1. N:OId%‘TSNeW, O:Old%New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING

Fig.84. HYD.OIL PIPING(TANK-PUMP-VALVE)

e
HYD. OIL TANK

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.84
(D)=VI020-2 P(EX)
(E)=
=

No. Lev. Parts No. Description Qty |
B A B € ©O E ¢
PREVIOUS 1 1 172422-76100 FLANGE 1 1 1
2 1 172730-75141 ADAPTER 1 1 1
3 1  172142-76181 JOINT ASSY 2 2 2
4 2 24315-000140 O-RING, 1BP14.0 2 2 2
5 1 172157-76300 ELBOW ASSY 1 1 1
6 2 24315-000180 O-RING, 1BP18.0 1 1 1
7 1 172444-76400 TUBE ASSY, SUCTION 1
7-1 1 172487-76410 TUBE ASSY, SUCTION 1 1 1 S
(B=M/#21694)
8 1 22117-100000 WASHER, 10 4 4 4
9 1 24315-000140 O-RING, 1BP14.0 1 1 1
10 1  24321-000400 O-RING, 1AG40.0 1 1 1
11 1 26013-100202 BOLT, M10X 20 2 2 2
11-1 1 26014-100252 BOLT, M10X 25 2 2 2 N
(A=MZ2222) (B=MZ2z22227) (D=MZ22Z22)
12 1 26013-100252 BOLT, M10X 25 4 4 4
13 1 172458-78091 HOSE 39.5 X 52.5 1 1 1
14 1  172456-78100 HOSE 38.1X50.2 1
14-1 1 172456-78101 HOSE 38.1X50.2 1 1 1 S
(B=M/#21694)
15 1  172456-78111 HOSE H206BZ080S 1 1 1
16 1 172456-78120 HOSE H206BZ071S 1 1 1
17 1 172456-78130 HOSE H206CZ061S 1 1 1
18 1 172122-79930 CLAMP, HOSE 1 1 1
. . 19 1 23001-060000 CLAMP, HOSE 60 4 4 4
;ﬂ;lli_cgffpjﬁmp 20 1 23001-070000 CLAMP, HOSE 70 4 4 4
21 1  172142-76181 JOINT ASSY 2 2 2
22 2 24315-000140 O-RING, 1BP14.0 2 2 2
16
= b (24 %)
CONTROL VALVE
O -1 9+ (BUCKET)
00O |90 [}---7-41 (BOOM 1)
OO @L}------ 7" -h2 (BOOM 2), T
@ XuXe) --"fﬁiﬁ (TRAVEL:RIGHT)
FRONT % O®ONTT-----f7:% (TRAVEL:LEFT)
COO[ J----+ AUy (SWING)
< % @Yo == =7-h (ARM)
B=eJcXe) ---P.T.0.
O & ---T,P
ri( 020 - “HE[E (TURN ING)
% HS) ---7"b-}" (BLADE)
B A N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING
Fig.85. HYD.OIL PIPING(PUMP,VALVE-TURNING MOTOR)

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.85
(D)=VI020-2 P(EX)

©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172312-17260 GROMMET 2 2 2
2 1 172730-75141 ADAPTER 2 2 2
3 1 172173-76101 CONNECTOR ASSY 1 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1 1
5 1 172141-76180 CONNECTOR ASSY 1 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1 1
7 1 24315-000140 O-RING, 1BP14.0 2 2 2
8 1 24315-000140 O-RING, 1BP14.0 2 2 2
9 1 172456-78140 HOSE F403BB070S 1 1 1
10 1 172422-78210 HOSE P206BC050S 2 2 2
11 1 172162-76131 ADAPTER 2 2 2
MERY T
HYD. OIL PUMP
11—
avka—isT
CONTROL VALVE
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING
Fig.86. HYD.OIL PIPING(VALVE-SWIVEL,SWING)

17
19
RARLTIL Vb
SWIVEL JOINT
AL Ty 19

SWING CYLINDER HERYTS
(3

A

<&

5

0
g NS
Ko 15>
?‘

U

=N =E WAV A
CONTROL VALVE

S

.%

!

LSRN
A e
< AIEZION

: 2\ \5‘? ‘,

o)
&3

£
W

0CK10-M37602 Fig.86

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

HYD. OIL PUMP

(B)=VI1020-2 P(JP) ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172422-76130 CONNECTOR 2 2 2
2 1 172147-76260 CONNECTOR, 3/8X1/4 1 1 1
3 1 172141-76180 CONNECTOR ASSY 3 3 3
4 2 24315-000110 O-RING, 1BP11.0 3 3 3
5 1 172141-76180 CONNECTOR ASSY 1 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1 1
7 1 172142-76181 JOINT ASSY 4 4 4
8 2 24315-000140 O-RING, 1BP14.0 4 4 4
9 1 172141-76920 CONNECTOR ASSY 1 1 1
10 2 24315-000140 O-RING, 1BP14.0 1 1 1
11 1 24315-000140 O-RING, 1BP14.0 2 2 2
12 1  24315-000140 O-RING, 1BP14.0 3 3 3
13 1 24315-000140 O-RING, 1BP14.0 1 1 1
14 1 24315-000140 O-RING, 1BP14.0 1 1 1
15 1  172456-78150 HOSE F403BC090S 1 1 1
16 1 172456-78170 HOSE P204BC067S 2 2 2
17 1 172422-78200 HOSE P206BC048S 4 4 4
18 1  172456-78200 HOSE F204BC155 1 1 1
19 1 172456-78210 HOSE F204BC215S 1 1 1
20 1 172116-76381 ADAPTER, 64 4
20-1 1 172116-76381 ADAPTER, 64 3 3 3 K
(B=M/#21858)
21 1 172122-79930 CLAMP, HOSE 1 1 1
22 1  172126-11510 BAND 300 1 1 1
23 1 172116-76381 ADAPTER, 64 1
23-1 1 172162-76131 ADAPTER 1 1 1 N
(B=M/#21858)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.87

Fig.87. HYD.OIL PIPING(RETURN) E‘B\;:x:ggg_g géj;’; EE;:V'OZO 2PEX)
©)= (F=
No. Lev. Parts No. Description Qty |
o= A B © © 6 @
PREVIOUS 1 1 172164-76330  JOINT, PF1/4-0.7 2 2 2
2 1 172456-76100  TEE, PT1/2-PF1/2 1
2-1 1 23393-040000  JOINT, 90RGI-1/2 11 1 s
(B=M/#22514)
3 1 17212376121  ADAPTER 101 1
4 1 172164-76131  ELBOW 11 1
5 2 24315-000180 O-RING, 1BP18.0 11 1
6 1  172458-76130 CONNECTOR 1 1 1
7 1 172519-76130 CONNECTOR, 3/8X56 1
71 1 172487-76200 ELBOW 1 1 1 S
(B=M/#22514)
8 1 172131-76150  NIPPLE 1 z
(B=M/#21764)
9 1 172444-76150  JOINT 1 1 1
10 1 172422-76140 CONNECTOR 11 1
11 1 172162-76180  JOINT ASSY, 3-1/4 3 3 3
12 2 24315000110  O-RING, 1BP11.0 3 3 3
RARLSALU ] e e 13 1 172162-76180  JOINT ASSY, 3-1/4 11 1
B S >y ~ SWIVEL JOINT HYD. OIL PUMP 14 2 24315000110 O-RING, 1BP11.0 1 1 1
HYD. OIL TANK N el / o 15 1 172141-76220  NIPPLE 101 1
= s 16 1 24315-000110  O-RING, 1BP11.0 11 1
S 17 1 24315-000110 O-RING, 1BP11.0 2 2 2
27 AE ! A5 18 1 24315-000180 O-RING, 1BP18.0 1 01 1
3 3 2 S B 19 1 26013-100202  BOLT, M10X 20 2 2 2
?' = 20 1 172456-78160 HOSE F403CC806 1 1 1
19 21 1 172456-78260 HOSE G608CCO067S 1 1 1
22 1 172456-78270  HOSE G612YY055S 11 1
23 1 172456-78280 HOSE G608CY057S 1
231 1 172487-78260 HOSE G806YY026 1 1 1 s
(B=M/#22514)
24 1 172458-78290  HOSE F403CC042 11 1
25 1 172458-78300  HOSE F403CCO074 101 1
26 1 17245878310  HOSE F403BC053 11 1
27 1 172165-78412 HOSE G806YY077S 11 1
28 1 172458-78530  HOSE G604YY054S 1 1 1
29 1 172458-78540  HOSE G604YY047S 11 1
30 1 17212279930  CLAMP, HOSE 1 1 1
31 1 23000-013000 CLAMP, 13 2 2 2
32 1 23000-013000 CLAMP, 13 2 2 2
33 1 23001-016000 CLAMP, HOSE 16 1 1 1
34 1 23001-016000 CLAMP, HOSE 16 2 2 2
35 1 23001-035000 CLAMP, HOSE 35 2 2 2
36 1 172141-76180 CONNECTOR ASSY 11 1
37 2 24315-000110 O-RING, 1BP11.0 1 1 1
38 1 172458-76150  NIPPLE, ELBOW 11 1
39 2 24315000110 O-RING, 1BP11.0 11 1
40 1 24315000110 O-RING, 1BP11.0 101 1
41 1 24315000140 O-RING, 1BP14.0 11 1 W
(B=M/#22514)
PREVI0US 42 1 23001-016000 CLAMP, HOSE 16 11 1 w

(B=M/#22514)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.88

Fig.88. HYD.OIL PIPING(P.T.O.,FRAME END) (B-Ioz0.2 PP o
(©)= (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 172162-76130 ADAPTER 1 1 1
2 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1 1
3 1  24315-000140 O-RING, 1BP14.0 2 2 2
4 1 172110-36010 COLLAR 2 2 2
5 1 172456-76800 TUBE 1 1 1
6 1 172456-76880 PLATE (GREEN:97) 1 1 1
7 1 26013-100202 BOLT, M10X 20 2 2 2
8 1 26013-100252 BOLT, M10X 25 2 2 2
9 1 172456-78960 HOSE H208BC056 1 1 1
10 1 172456-78970 HOSE H206BC058 1 1 1
11 1 1A6380-48870 CAP, G3/8 1
12 1 172137-75570 ADAPTER, PF1/2 1
¥ b 5
2y FA—JLLT
CONTROL VALVE
J
o

172456-08700

PTOFwv M,

HENO. 1122 8BTS,

P.T.0. KIT

is shown in Fig. 112.

172456-08710 —0

PTO% v b (1) T-bHHD) 2. s 1

HENO. 113ZBET LY, —3

P.T.0. KIT(LONG ARM SPEC.) .

is shown in Fig. 113. .

172456-08720

PTOXw b (U-hIv) &,

HANO. 1142 BT S,

P.T.0. KIT(FRAME END)

is shown in Fig. 114.

Remarks Yes No Yes No
(1)EX,FRAME END SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.89

Fig.89. HYD.OIL PIPING(TRACK FRAME) IVios0s PoP) (o102 PED
©F= =
No. Lev. Parts No. Description Qty |
(&) (B (€ () ) @
1 1 17273075141  ADAPTER 2 2 2
2 1 17273075141  ADAPTER 4 4 4
3 1 17217376101  CONNECTORASSY 44 4
4 2 24315000110  O-RING, 1BP1L.0 4 4 4
5 1 17212376121  ADAPTER 2 2 2
6 1 172421-76100 CONNECTOR 11 1
7 1 17214176180 CONNECTORASSY 2 2 2
8 2 24315000110  O-RING, 1BP11.0 2 2 2
@nsmn 9 1 17242278760  GROMMET 2 2 2
VIEWED FRO @) 10 1 23393020000 JOINT, 90RGI-1/4 11 1
11 1 24315000110  O-RING, 1BP11.0 2 2 2
12 1 24315000140  O-RING, 1BP14.0 2 2 2
13 1 24315000140  O-RING, 1BP14.0 4 4 4
14 1 17242178120  HOSE F204BBO59W 2 2 2
15 1 172421-78130  HOSE F206BB087S 2
151 1 17242178131  HOSE F206BBO87W 2 2 2 N
(B=M/#25770)
16 1 17245678290  HOSE F206BCO90W 2
161 1 172456-78291  HOSE F206BCO87W 2 2 2 N
(B=M/#25770)
17 1  172456-78300  HOSE F204BC100W 2
RAARS A b 171 1 17245678301  HOSE F204BC100W 2 2 2 N
SWIVEL JOINT (B=M/#25770)
- 18 1 172456-78310  HOSE G704BB083W 2
e oron ) e o) 18-1 1 172456-78311  HOSE G704BB083W 2 N
(B=M/#20501)
182 1 172456-78312  HOSE F204BBO83W 2 2 2 N
(B=M/#25770)
19 1 17264476161  ELBOW, ADJUST 2 2 2
20 2 24315-000140  O-RING, 1BP14.0 2 2 2

TL—Royvs

BLADE CYL INDER

®s38RL
VIEWED FROM ()

S EASEEE GBEE) LIERTY .
..MARKED PART HAS BEEN CHANGED (ADDED).

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 HYDRAULIC OIL PIPING
Fig.90. HYD.OIL PIPING(BOOM)

F—LIYoH
ARM CYL INDER

Ny kYo
BUCKET CYL INDER

172456-08800
avy7—L%y bE,
HEND. 1154 BB TS,

LONG ARM KIT
is shown in Fig. 115,

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)
©)=

0CK10-M37602 Fig.90
(D)=VI020-2 P(EX)
(E)=
=

13
J Ank—;m)w’

Remarks
(1)LONG ARM SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172730-75141 ADAPTER 5 5 5
2 1 172142-76181 JOINT ASSY 1 1 1
3 2 24315-000140 O-RING, 1BP14.0 1 1 1
4 1  24315-000140 O-RING, 1BP14.0 3 3 3
5 1  24315-000140 O-RING, 1BP14.0 1 1 1
6 1 172456-78180 HOSE H206BC270K 1 1 1
7 1 172456-78190 HOSE H206BB227K 1 1 1
8 1 172457-78200 HOSE H206BB072W 2
8-1 1 172957-78150 HOSE H206BB070W 2 2 2 N
(B=M/#20785)
9 1  172456-78220 HOSE H206BC109W 1 1 1
10 1  172456-78230 HOSE H206BC114W 1 1 1
11 1 172456-78241 HOSE H206CX260K 1 1 1
11A 2 172455-79770 NUT, LOCK 1 1 1 W
(A=MHXXXXX) (B=MH#XXXXX) (D=MMH#XXXXX)
12 1 172456-78251 HOSE H206CX250K 1 1
12A 2 172455-79770 NUT, LOCK 1 1 1 w
(A=MAXXXXX) (B=M/#HXXXXX) (D=MH#XXXXX)
13 1 172122-79930 CLAMP, HOSE 1 1 1
14 1  24315-000140 O-RING, 1BP14.0 1 1 1
15 1 172122-79930 CLAMP, HOSE 1 1 1 W
(B=M/#20697)
16 1 172456-78510 HOSE H206BB094W 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.91

Fig.91. HYD.OIL PIPING(P.T.O.,ARM END) IVios0s PoP) (o102 PED
(©)= (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 172183-74820  VALVE, STOP 2 2 2
2 1 172456-76250  JOINT, SWIVEL 3/8 1 1 1
3 2 172456-76260  SEAL SET, 3/8 11 1 w
(B=M/#20501)
4 1 172142-76270  JOINT, SWIVEL 1/2 1 1 1
5 2 172142-77040  SEAL SET 1 1 1
6 1 172456-76700  JOINT ASSY, PTO 1 1 1
7 1 23871-040000 PLUG, R04 2 2 2
8 1 26013-100252  BOLT, M10X 25 4 4 4
9 1 26013-100252  BOLT, M10X 25 2 2 2
10 1 172183-76250  PLATE, SPACER 2 2 2
172456-08700 10-1 1 172187-76690  PLATE 2 2 2 S
PTOFv M, (A=MZZ2Z222) (B=MZZ2222) (D=MZ22222)
REW 2ESRT L 1 1 172456-76600  TUBE ASSY, PTO 101 1
is shown in Fig. 112, 11-1 1 172456-76601  TUBE ASSY, PTO 11 1 F
172456-08710 ” (A=MZz2222) (B=MZz2222) (D=MZ22227)
;g,ﬁ;’gggg;gﬁﬁ) I, 12 1 17217576640 SPACERASSY 1 1 1
P.T.0. KIT(LONG ARM SPEC.) 13 1 172456-76650  TUBE ASSY, PTO 11 1
is shown in Fig. 113. 13-1 1 172456-76651  TUBE ASSY, PTO 1 1 1 F
(A=MZZ2Z222) (B=MZZ2222) (D=MZZ272)
14 1 172458-76680  STAY 2 2 2
15 1 17217576750 CLAMP 1 1 1
16 1 172142-76950-4 CLAMP 4 4 4
17 1 26013-120302  BOLT, M12X 30 2 2 2
18 1 26013-120402  BOLT, M12X 40 2 2 2
18-1 1 26013-120502  BOLT, M12X 50 2 2 2 S
(A=MZ2222) (B=MZ2z22227) (D=MZ22Z22)
19 1 26013-120502  BOLT, M12X 50 2 2 2
19-1 1 26013-120602  BOLT, M12X 60 2 2 2 S
(A=MZZZZ2Z) (B=MZzZz272) (D=MZZ2Z22)
20 1 26013-120552  BOLT, M12X 55 1 1 1
20-1 1 26013-120602  BOLT, M12X 60 101 1 s
(A=MZZ222) (B=MZzz2z2) (D=MZzZ277Z2)
21 1  172456-78910 HOSE H208AB060W 2 2 2
22 1 172456-78920 HOSE H206BB068 1 1 1
23 1 172456-78930  HOSE H208BB065 11 1
24 1 172456-78940  HOSE H208BC090 1 1 1
25 1 172456-78950  HOSE H206BCO077 1 1 1
26 1 172456-78900 HOSE H208AB0S2W 2
27 1 172183-76250  PLATE, SPACER 2 2 2 w
(A=MZZ222) (B=MZzz2z2) (D=MZzZz77Z)

Remarks

(1)LONG ARM SPEC.
(2)Interchangeable by simultaneous
replacement with Ref.No.10-1,18-1,
19-1,27.

(3)T=Ref.N0.10:9mm, No.10-1:16mm. N:Old %New, Q:0ld 25 New, R:0ld €25 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.92

Fig.92. HYD.OIL PIPING(QUICK HITCH) -0z o) 0202 P9
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172958-78160 HOSE G604BB049W 1
REFER TO Fig. 90 1-1 1 172958-78200 HOSE F102BB0O50W 1 N
(B=M/#21004)
1-2 1 172956-78120 HOSE F102BB051W 1 1 1 N
(B=M/#21006)
2 1 172958-76130 ELBOW 2 2 2
3 2 24315-000110 O-RING, 1BP11.0 2 2 2
4 1 172141-76180 CONNECTOR ASSY 2 2 2
5 2  24315-000110 O-RING, 1BP11.0 2 2 2
6 1 172122-79930 CLAMP, HOSE 2 2 2
7 1 172956-76100 TUBE, HITCH 1 1 1
8 1 172110-76170-4 PLATE (GREEN:97) 1 1 1
9 1 172137-76580 COLLAR 1 1 1
10 1 172958-81900 COVER, ARM 1
10-1 1 172956-81900 COVER, ARM 1 1 1 N
(B=M/#21004)
11 1 26013-080162 BOLT, M8X 16 2 2 2
12 1 26013-080162 BOLT, M8X 16 1 1 1
/ 13 1 26013-080252  BOLT, M8X 25 101 1
14 1 172956-78100 HOSE G205BX313K 1 1 1
15 1 172956-78110 HOSE G205BX313K 1 1 1
16 1 172957-78111 HOSE H204BB075K 2 2 2
17 1 172958-78120 HOSE G604BB048W 1
17-1 1 172958-78200 HOSE F102BB0O50W 1 1 1 N

(B=M/#21004)

\

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING
Fig.93. CONTROL PIPING(PUMP-VALVE-RETURN)

IR
VIEWED FROM UPPER

Zfl
LEFT SIDE

RIGHT SIDE FRONT LEFT SIDE

JEavn LI
REMOTE CONTROL VALVE

SMERL T
HYD. OIL PUMP

REFER TO Fig. 87

0CK10-M37602 Fig.93

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI1020-2 P(JP) ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

1 1 172123-76121 ADAPTER 2 2 2

2 1 172187-76210 ELBOW 1 1 1

3 2  24315-000110 O-RING, 1BP11.0 1 1 1

4 1  24315-000110 O-RING, 1BP11.0 4 4 4

5 1 172456-78350 HOSE F403BB120S 1 1 1

6 1 172456-78360 HOSE G804BY140S 2 2 2

7 1 172456-78410 HOSE F403BB102S 1 1 1

8 1 23000-013000 CLAMP, 13 2 2 2

9 1  172455-76220 CONNECTOR 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.94

Fig.94. CONTROL PIPING(REMOTE CONTROL VALVE-CONTROL VALVE:STANDARD,2-WAY SPEC.) (=vi0202 P (91=v10202 PEX)
(©)= F)=
No. Lev. Parts No. Description Qty |
EASE2 A B () O (E) R

VIEWED FROM UPPER 1 1 172123-76121 ADAPTER 1 1 1
6 2 1 172123-76121 ADAPTER 1 1 1
LEFT SIDE 3 1 172123-76121  ADAPTER 8 8 8
4 1 172122-79930 CLAMP, HOSE 2 2 2
5 1 172141-76180 CONNECTOR ASSY 2 2 2
. 6 2 24315-000110  O-RING, 1BP11.0 2 2 2
12—° 7 1 172183-76200 CONNECTOR 1 1 1
3_‘ 8 1 172126-11510 BAND 300 4 4 4
16 % 9 1  24315-000110 O-RING, 1BP11.0 1 1 1
. g . 10 1 24315-000110 O-RING, 1BP11.0 1 1 1
11 1 24315-000110 O-RING, 1BP11.0 1 1 1
RIGHT SIDE FRONT LEFT SIDE 12 1  24315-000110 O-RING, 1BP11.0 8 8 8
13 1 172456-78430 HOSE F403BB156S 1 1 1
YJEaviLg 14 1 172456-78440 HOSE F403BB110S 1 1 1
REMOTE CONTROL VALVE 15 1  172456-78450  HOSE F403BB110S 11 1
ﬁgll-JIT SIDE 16 1 172456-78460 HOSE F403BB110S 1 1 1
Riunl olUk 17 1 172456-78470  HOSE F403BB142S 1 1 1
18 1  172458-78420 HOSE F403BB097S 1 1 1
19 1 172458-78390 HOSE F403BB097S 1 1 1
20 1 172456-78500 HOSE F403BC132S 1 1 1
21 1 172458-78570  SPONGE, HOSE 11 1
22 1 172444-78800 SPONGE, HOSE 1 1 1

= = AV A
CONTROL VALVE

5
REFER TO Fi jﬁ

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.95

Fig.95. CONTROL PIPING(REMOTE CONTROL VALVE-ROTARY VALVE:4-WAY SPEC.) §§§2§:8§3:§ §§j§§ EE;;V"’Z"'Z PE)
©)= (F=
No. Lev. Parts No. Description Qty |
FYNSP A B © © © @

VIEWED FROM UPPER 1 1 172123-76121 ADAPTER 8 8
6 2 1 24315-000110 O-RING, 1BP11.0 8 8
CEFT SiDE & 3 1 172173-76101 CONNECTOR ASSY 2 2
E— 4 2 24315-000110  O-RING, 1BP11.0 2 2
5 1 172141-76180 CONNECTOR ASSY 6 6
9 6 2 24315-000110  O-RING, 1BP11.0 6 6
99— o -3 7 1 172126-11510  BAND 300 4 4
1—8 —9 ' 8 1 172456-78320 HOSE F403BB107S 1 1
‘ 10 R 16 @ 9 1 172456-78330  HOSE F403BB100S 11
) 10 1 172456-78340  HOSE F403BB125S 1 1
Ll @ @ 11 1 172456-78370  HOSE F403BB156S 1 1
RIGHT SIDE FRONT LEFT SIDE ! ~ 5 12 1 172456-78380  HOSE F403BB117S 1 1
. yEILL 13 1 172456-78390 HOSE F403BB152S 11
ﬁgﬂT SIDE \?)) REMOTE CONTROL VALVE 14 1 172456-78400  HOSE F403BB112S 101
s 5 15 1 172458-78570  SPONGE, HOSE 11
UEALSLT 16 1 172458-78790  HOSE F403BB116S 101
REMOTE_CONTROL VALVE 17 1 172444-78800 SPONGE, HOSE 101
18 1 172122-79930  CLAMP, HOSE 3 3

A—4& 1y, uJ

ROTARY VALVE

"

172456-08510
172A02-08510

49T/ RNLFNINTHY ML,
FHANO. 1M0EBET S,
4-WAY MULTI VALVE KIT

is shown in Fig. 110.
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING

Fig.96. CONTROL PIPING(ROTARY VALVE-CONTROL VALVE:4-WAY SPEC.)

172456-08510

172A02-08510

13 49 A INFINTXY ME
HENO. 110&8B|T &L,

4-WAY MULTI VALVE KIT

is shown in Fig.110.

a—41)—/JLJ
ROTARY VALVE

ay kA= T
CONTROL VALVE

N D
:" 2 EFER T0 Fig. 87

9;’ 0.2 Padf -
3 ;‘VQ(,--; SIS ’
S a.;‘f;;;‘%ﬁe&&{&@ SN

W e A7)

&5

‘<@> 6!

, \
3{;\/M
REFER TO Fig. 87 20

0CK10-M37602 Fig.96

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

(B)=VI020-2 P(JP) E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

1 1 172123-76121 ADAPTER 1 1 1

2 1 172123-76121 ADAPTER 1 1 1

3 1 172141-76180 CONNECTOR ASSY 2 2 2

4 2 24315-000110 O-RING, 1BP11.0 2 2 2

5 1 172183-76200 CONNECTOR 1 1 1

6 1  24315-000110 O-RING, 1BP11.0 1 1 1

7 1 24315-000110 O-RING, 1BP11.0 1 1 1

8 1 24315-000110 O-RING, 1BP11.0 1 1 1

9 1 172173-76101 CONNECTOR ASSY 1 1 1

10 2 24315-000110 O-RING, 1BP11.0 1 1 1

11 1 172123-76121 ADAPTER 2 2 2

12 1 172141-76180 CONNECTOR ASSY 5 5 5

13 2 24315-000110 O-RING, 1BP11.0 5 5 5

14 1 24315-000110 O-RING, 1BP11.0 2 2 2
14-1 1 41851-000110 O-RING 2 2 2 N

(A=MHXXXXX) (B=M/XXXXX) (D=MIHXXXXX)

15 1 172456-78420 HOSE F403CE065S 1 1 1

16 1 172458-78610 HOSE F403BE057 1 1 1

17 1 172458-78620 HOSE F403BC030 1 1 1

18 1 172458-78630 HOSE F403BC027 1 1 1

19 1 172458-78640 HOSE F403BC027 1 1 1

20 1 172458-78650 HOSE F403BB055 1 1 1

21 1 172458-78660 HOSE F403BCO030 1 1 1

22 1 172458-78670 HOSE F403BC065S 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 HYDRAULIC OIL PIPING 0CK10-M37602 Fig.97

i A)=VI020-2 C(JP D)=VI1020-2 P(EX
Fig.97. GREASING (-vioz02 G (O-10202 P9
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172186-77100 HOSE P602YY055 1 1 1
2 1 172141-77800  JOINT, GREASE 4 4 4
< ’ 3 1 172147-77800  CONNECTOR, PT1/8 1
‘( 3-1 1 172312-77820 FITTING, GREASE 1 1 1 N
(B=M/#20501)
— 4 1 172151-77801 HOSE P602YY045 1 1 1
/ N 5 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2

1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT

Fig.98. BOOM

| P/C NEWS No:YOOK3762-4

PUBLISHED: 2007/06

(A)=VI020-2 C(JP)
(B)=VI020-2 P(JP)

(©)=

0CK10-M37602 Fig.98
(D)=VI020-2 P(EX)
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172456-81100 BOOM  (GREEN:97) 1
1-1 1 172456-81101 BOOM  (GREEN:97) 1 N
(B=M/#20508)
1-2 1 172456-81102 BOOM  (GREEN:97) 1 N
(B=M/#20556)
1-3 1 172456-81103 BOOM (GREEN:97) 1 1 1 S
(B=M/#22501)
1-4 1 172456-81090 BOOM  (GREEN:97) 1 1 1 N
(A=XXX) (B=XXX) (D=XXX)
2 2 172168-72400  BUSH 45X55X40 2 2 2
3 2 172168-81410  SEAL, DUST 4 4 4
4 1 172183-81170 CLIP, TREE 5 5 5
5 1 172456-81450  PIPE ASSY, PROTECT 1 1 1
6 1 172164-81670 SPACER 2 2 2
7 1 172458-81700  GUIDE, HOSE 1 z
(B=M/#20556)
8 1 172456-81710 PIN 40X134 2 2 2
9 1 172456-81740  PIN 40X167.5 ASSY 1 1 1
10 1 172458-81750 CLAMP, PIPE 1
10-1 1 172458-81751 CLAMP, PIPE 1 1 1 N
(B=M/#20556)
11 1 172165-82580  SHIM 3 3 3
12 1 172165-82590  SHIM 3 3 3
13 1 172165-82600  SHIM 3 3 3
14 1 172146-82910 SPACER 1 1 1
15 1 172444-82990 WASHER 1 1 1
16 1 22157-120000  WASHER, 12 2 2 2
17 1 24761-050000 NIPPLE, GREASE C 2 2 2
18 1 26014-080162 BOLT, M8X 16 2 2 2
19 1  26013-120252 BOLT, M12X 25 4 4 4
20 1 26014-080202 BOLT, M8X 20 2 z

(B=M/#20556)

Remarks

(1)H=REF.NO.1,NO.1-1,NO.1-2:24.5MM,

REF.NO.1-3:30MM.

INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH
FIG.NO.44 REF.NO.1-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 IMPLEMENT 0CK10-M37602 Fig.99

i A)=V1020-2 C(IP D)=VI020-2 P(EX
Fig.99. BOOM BRACKET vioa0s pom o =
(©)= F)=
No. Lev. Parts No. Description W @ )Qt)( L ©® |
@ A (B) () D) () (F
10 1 13 1 1 172173-81700 SHIM, 50X90X0.8 1

RAVGLYUE (B=M/#25604)

SWING CYL INDER 172173-81710 SHIM, 50X90X0.5 1
172165-82520 SHIM 1 1 1 R
(B=M/#25604)

N
=

@12 15— 4 1-1 1 172165-82530  SHIM 11 1 R

n
KN
N

3 1 172456-81900 PIN 40X103 1 1 1
4 1 172458-81920 PIN 40X115 1 1 1
5 1 172456-82300 BRACKET,BOOM(GREEN97 1 1 1
6 1 172456-82330 PIN 50X264 1 1 1
7 1 172456-82340 PIN 45X98 2 2 2
8 1 172456-82360 PIN 40X124 1 1 1
9 1 172456-82400 PLATE,PIN (GREEN:97) 1 1 1
10 1 172165-82550 SHIM 2 2 2
11 1 172165-82560 SHIM 2 2 2
12 1 172165-82570 SHIM 2 2 2
13 1 172165-82580 SHIM 2 2 2
14 1 172165-82580 SHIM 1 1 1
15 1 172165-82590 SHIM 2 2 2
16 1 172165-82590 SHIM 1 1 1
17 1 172165-82600 SHIM 2 2 2
18 1 172165-82600 SHIM 1 1 1
19 1 22157-120000  WASHER, 12 3 3 3
20 1 22242-000500 RING, 50 1 1 1
21 1 26013-100202 BOLT, M10X 20 2 2 2
22 1 26013-120252 BOLT, M12X 25 3 3 3
23 1 26116-121102 BOLT, M12X110 PLATED 1 1 1
24 1 26206-141502 BOLT, M14X150 PLATED 1 1 1
25 1 26716-120002 NUT, M12 2 2 2

1 2 2 2

26716-140002 NUT, M14

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.100

1 A)=VI020-2 C(JP. D)=VIO020-2 P(EX
Fig.100. ARM EB;:VIOZO-Z PéJP; EE;: &
€)= (F)=
No. Lev. Parts No. Description Qty |
F—LIYUH A (B) () O (B ¢
ARM CYL INDER 1 1 172010-01640 SPACER 1 1
2 1 172183-81160 CLIP, TREE 4 4
3 1 172171-81270 O-RING, 61X6.0 2 2
4 1 172456-81500 ARM ASSY, 950 1 1
5 2 172171-81280 SEAL, DUST 35X45X4 4
5-1 2 172448-81610 SEAL, DUST 35X45X4 4 4 R
(B=M/#21808)
6 2  172456-81650 BUSHING 40X50X45 2 2
7 2 172165-81750 SEAL, DUST 40X50X5 2
7-1 2 172448-72650 SEAL, DUST 2 2 R

(B=M/#21808)

REFER TO Fig. 103 24761-040000 NIPPLE, GREASE B
26013-100252 BOLT, M10X 25

26013-120252 BOLT, M12X 25

8 2 172141-82270 BUSH 35 45 4 4
9 1 172164-81670 SPACER 1 1
10 1 172456-81770 PIN 40X116 ASSY 1 1
11 1 172456-81810 PIN 35X116 ASSY 1 1
12 1 172165-82580 SHIM 1 1
13 1 172165-82590 SHIM 1 1
14 1 172165-82600 SHIM 1 1
15 1 172141-84601 SHIM 1 1
19 1 22157-100000 WASHER, 10 1 1
20 1 22157-120000 WASHER, 12 1 1

1 1 1

1 1 1

1 1 1

Ry by

BUCKET CYL INDER

WNry b
BUCKET

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.101

Fig.101. ARM(LONG ARM SPEC.) (Bvioz02 PO S
©)= (F)=
No. Lev. Parts No. Description Qty |
T—L)oH AW B €© O E G

ARM CYL INDER 1 1 172010-01640 SPACER 1
2 1 172183-81160 CLIP, TREE 4
3 1 172171-81270 O-RING, 61X6.0 2
4 1 172164-81670 SPACER 1
5 1 172456-81770 PIN 40X116 ASSY 1
6 1 172456-81810 PIN 35X116 ASSY 1
7 1 172165-82580 SHIM 1
8 1 172165-82590 SHIM 1
9 1 172165-82600 SHIM 1
10 1 172456-83200 ARM ASSY 1
11 2 172171-81280 SEAL, DUST 35X45X4 4

11-1 2 172448-81610 SEAL, DUST 35X45X4 4 R
(B=M/#21808)
12 2 172456-81650 BUSHING 40X50X45 2
13 2 172165-81750 SEAL, DUST 40X50X5 2
13-1 2 172448-72650 SEAL, DUST 2 R
(B=M/#21808)
14 2 172141-82270 BUSH 35 45 4
15 1 172141-84601 SHIM 1
19 1 22157-100000 WASHER, 10 1
20 1 22157-120000 WASHER, 12 1
21 1  24761-040000 NIPPLE, GREASE B 1
22 1 26013-100252 BOLT, M10X 25 1
23 1  26013-120252 BOLT, M12X 25 1

REFER TO Fig. 103

Ny by s

BUCKET CYL INDER

Ny b
BUCKET

REFER TO Fig. 103
172456-08800

OV 7P—LFy M.
EHENO. 115 8BTS0,
LONG ARM KIT

is shown in Fig. 115.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.102

Fig.102. ARM(QUICK HITCH SPEC.) (10202 cr) (V0202 (e

(B)=V1020-2 P(JP) B)=
(©)= F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

:&M_é?;_/”;f)EJRﬁ 1 1 172010-01640 SPACER 1 1 1
2 1 172183-81160 CLIP, TREE 4 4 4
3 1 172171-81270 O-RING, 61X6.0 2 2 2
4 1 172956-81500 ARM ASSY 1 1 1
5 2 172171-81280 SEAL, DUST 35X45X4 4
5-1 2 172448-81610 SEAL, DUST 35X45X4 4 4 4 R
(B=M/#21808)
6 2 172456-81650 BUSHING 40X50X45 2 2 2
7 2 172165-81750 SEAL, DUST 40X50X5 2
7-1 2 172448-72650 SEAL, DUST 2 2 2 R
(B=M/#21808)
8 2 172141-82270 BUSH 35 45 4 4 4
@@ 9 1 172164-81670 SPACER 1 1 1
@ 10 1 172456-81770 PIN 40X116 ASSY 1 1 1
11 1 172456-81810 PIN 35X116 ASSY 1 1 1
12 1 172165-82580 SHIM 1 1 1
13 1 172165-82590 SHIM 1 1 1
Ry ks yos 14 1 172165-82600 SHIM 1 1 1
BUCKET CYLINDER 15 1 172141-84601 SHIM 1 1 1
19 1 22157-100000 WASHER, 10 1 1 1
20 1 22157-120000 WASHER, 12 1 1 1
21 1  24761-040000 NIPPLE, GREASE B 1 1 1
22 1 26013-100252 BOLT, M10X 25 1 1 1
@ 23 1  26013-120252 BOLT, M12X 25 1 1 1
N~
{q

REFER TO Fig. 103

REFER TO Fig. 104

EFER TO Fig. 103 ves ves

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.103

; A)=VI020-2 C(JP D)=VI020-2 P(EX
Fig.103. BUCKET ARM & LINK (y=vioz0-2 oOr) (D1 v0202P(EX)
©)= (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
=hig 1 1 172456-82700  ARM, BUCKET 1
PREVIOUS 11 1 172456-82710  ARM, BUCKET 11 1 s
(B=M/#22204)
2 1 172456-82710 ARM, BUCKET 1
2-1 1 172456-82701 ARM, BUCKET 1 1 1 S
(B=M/#22204)
3 1 172456-82830 PIN 35X160 ASSY 2
3-1 1 172456-82831 PIN 35X160 ASSY 2 2 2 S
(B=M/#22204)
4 1 172141-84402 BUCKET LINK 1
4-1 1 172141-84403 LINK ASSY,BUCKET(97) 1 1 1 R
(B=M/#21637)
5 2 172141-72561 BUSH (35-45-30 2 2 2
6 2 172171-81280 SEAL, DUST 35X45X4 6
6-1 2 172448-81610 SEAL, DUST 35X45X4 6 6 6 R
(B=M/#21637)
7 2 172141-82270 BUSH 35 45 2 2 2
9 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
11 1 26116-100752 BOLT, M10X 75 PLATED 2
11-1 1 26116-100652 BOLT, M10X 65 PLATED 2 2 2 S
(B=M/#22204)
12 1 26716-100002 NUT, M10 4 4 4
13 1 172171-81500 COLLAR, 35X48.6X22 2 2 2 W
(B=M/#22204)
14 1 172141-84601 SHIM 2 2 2
Ry b yos
BUCKET CYL INDER
BUCKET
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.104

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.104. QUICK HITCH -vioz0z o) (0202 PEX
€)= (F)=
No. Lev. Parts No. Description Qty |
IL?!KI ous A (B) () O (B ¢
1 1 172958-17120 COLLAR 2

1-1 1 172958-17120  COLLAR 3 3 3 K
(B=M/#21004)
2 1 172124-46200  O-RING 1 1 1
3 1 172956-83100 BRACKET A (GREEN:97) 1
31 1 172956-83101 BRACKET A (GREEN:97) 1 F
(B=M/#20945)
3-2 1 172956-83102 BRACKET A (GREEN:97) 11 1 N
(B=M/#25825)
4 1  172956-83110  BRACKET B (GREEN:97) 1
4-1 1 172956-83111  BRACKET B (GREEN:97) 1 N
(B=M/#20945)
4-2 1 172956-83112 BRACKET B (GREEN:97) 11 1 N
(B=M/#25825)
5 1 172958-83130  PIN 25X86 11 1
5-1 1 172958-83131  PIN 25X86 101 1 N
(A=MHXXXXX) (B=MHEXXXXX) (D=M/#XXXXX)
6 1 172956-83140  PIN ASSY 35X213.5 11 1
7 1 172958-83140  BOLT 3 3 3
8 1 172956-83160  PIN 35X218 11 1
9 1 172956-83200  PIN 25-38 2 2 2
10 1 172956-83220  COLLAR, 32.5X55X2.3 1
10-1 1 172956-83221  COLLAR, 32.5X55X1.2 11 1 N
(B=M/#20980)
11 1 172956-83250 GUARD ASSY 1
EvFLULH 11-1 1 172956-83251  GUARD ASSY 1 N
HITCH CYLINDER (B=M/#20945)
11-2 1 172956-83252 GUARD ASSY 101 1 F
(B=M/#21004)
12 1 172956-83280  PLATE, RUBBER 1
12-1 1 172956-83281  PLATE, RUBBER 1 1 1 S
(B=M/#21004)
13 1 172956-83290 PLATE (GREEN:97) 1
13-1 1  172956-83291  PLATE ASSY 1 S
(B=M/#21004)
14 1 172956-83310 COVER ASSY 1
‘ Z . 19 14-1 1 172958-83291  PLATE,GUADE(GREEN:97 1 1 1 N
Yo A, ; g\ 16 (B=M/#21004)
- I oY 28 %} 15 1 172956-83350  PLATE,LOCK(GREEN:97) 11 1
PREVI0US € $ 16 1 172956-83360  PIN ASSY, LOCK 1
J; LE';*E'\‘J,I oS 16-1 1 172956-83361  PINASSY, LOCK 1 1 1 S
(B=M/#20881)
19 1 172956-83380  WASHER, 8.4X14X1.5 1
19-1 1 172956-83381  WASHER, 6.4X14X1.5 101 1 S
Remarks (B=M/#20881)
1)INTERCHANGEABLE BY SIMULTANEOUS
f?I)EPLACEMENT WITH REF.NO.16-1, 20 1 172141-84601  SHIM 8 3 8
NO.19-1 & NO.29-1. 24 1 22137-080000 WASHER, 8 2
(2)INTERCHANGEABLE BY SIMULTANEOUS 24-1 1 22137-080000 WASHER, 8 3 3 3 K
REPLACEMENT WITH REF.NO.11-1. (B=M/#21004)
(3)INTERCHANGEABLE BY SIMULTANEOUS 25 1 22137-100000 WASHER, 10 2 2 2
REPLACEMENT WITH RERNO.12-1, 26 1 22157-100000 WASHER, 10 11 1

13-1.
Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT
Fig.104. QUICK HITCH

EyFLYLH
HITCH CYLINDER

154
PREVIOUS

187

PREVIOUS
12

0CK10-M37602 Fig.104

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
27 1 22242-000320 RING, 32 1 1 1
28 1 22252-000250 RING, 25 4 4 4
29 1 22273-000060 RING, E- 6 1
29-1 1 26756-060002 NUT, LOCK M6 1 1 1 S
(B=M/#20881)
30 1 24311-000400 O-RING, 1AP40.0 2 2 2
31 1 24761-020000 NIPPLE, GREASE PT1/8 4 4 4
32 1 26013-080162 BOLT, M8X 16 2 2 2
33 1 26013-100202 BOLT, M10X 20 2 2 2
34 1 26013-100252 BOLT, M10X 25 1 1 1
35 1 26116-080202 BOLT, M8X 20 PLATED 2
35-1 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3 K
(B=M/#21004)
36 1 26116-100802 BOLT, M10X 80 PLATED 1 1 1
37 1 26716-100002 NUT, M10 2 2 2

PREVIOUS

4

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.16-1,
NO.19-1 & NO.29-1.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.11-1.
(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.12-1,

13-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.105

Fig.105. BUCKET(S-TYPE) vioso Bviomns
(C)=VIO20-2 (F)=
No. Lev. Parts No. Description Qty |
HAR A (B () O () A
REPAIR PARTS 1 1 172456-82900  PIN KIT, BUCKET 2 2 2 2 2
24 2 2 172171-81500  COLLAR, 35X48.6X22 2 2 2 2 2
1A (290S) (P397 b, ATTACHINENT) 3 2 172141-64601  SHIM 2 2 2 2 2
1B (340S) (7357451 ATTACHINENT) ! 2 172141-86252-1 PIN 35-195 2 2 2 2 2
11C (3905) (759715h. ATTACHINENT) 8 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2
11D (4408) (78474vh. ATTACHIMENT) 9 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2
IEE (4908) (1% STANDARD) 10 2 26716-100002  NUT, M10 4 4 4 4 4
[ i T 11A 1 172456-82100 BUCKET ASSY 1 2
1518 13 1218 15 11A-1 1 172456-82101  BUCKET ASSY 1 R
(A=M/#21637)
prere 11B 1 172456-82170  BUCKET ASSY 1
REPAIR PARTS 11B-1 1 172456-82171  BUCKET ASSY 1 R
13 (B=M/#21637)
46 11C 1 172456-82240 BUCKET ASSY 1
4 11C-1 1 172456-82241  BUCKET ASSY 1 R
(C=M/#21637)
4“0 11D 1  172456-82420 BUCKET ASSY 1
45® 11D-1 1  172456-82421  BUCKET ASSY 1 R
. (D=M/#21637)
= 11E 1 172456-82500 BUCKET ASSY, 490S 1
11E-1 1 172456-82501  BUCKET ASSY, 490S 1 R
(E=M/#21637)
12 2 172458-82240 CUTTER, SIDE 1 1 1 1 1
13 2 172458-82260  CUTTER, SIDE 1 1 1 1 1
14 2 172458-82280 BOLT 6 6 6 6 6
15 2 172458-82290  NUT 6 6 6 6 6
17 3 172458-82230  ADAPTER 2 3 3 3 3
17-1 3 172448-82530 ADAPTER 2 3 3 3 3 N
(A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
18 2 22217-140000 WASHER, SPRING 14 6 6 6 6 6
19 2 172165-86500 TOOTH KIT, POINT 2 3 3 3 3
19-1 2 172448-82950-1 TOOTH KIT, POINT 2 3 3 3 3 R
(A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
20 3 172151-81600-4 TOOTH, POINT 2 3 3 3 3
20-1 3 172448-82570 TOOTH, POINT 2 3 3 3 3 R
2 @ (A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
0 21 3 172151-81620  PINASSY, LOCK 2 3 3 3 3
6 . 4 3743 21-1 3 172448-82960  PIN ASSY, LOCK 2 3 3 3 3 R
T\ ] (A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
3 ; 3940 % P 22 4 172151-81630 PIN 2 3 3 3 3
i 38 22-1 4 172448-82580  PIN, LOCK 2 3 3 3 3 R
: 42 34 (A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
23 4  172151-81640 LOCK,RUBBER BIN 2 3 3 3 3
P fhatsls 3y v bR 23-1 4 172448-82590 RUBBER, PIN 2 3 3 3 3 R
QUICK HITCH SPEC. FOR ANOTHER GOPORATION BUCKET (A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
24 1 772458-82230 TOOTH ASSY 2 3 3 3 3
24-1 1 772448-82530 TOOTH ASSY 2 3 3 3 3 R
Remarks (A=M/#21637) (B=M/#21637) (C=M/#21637) (D=M/#21637) (E=M/#21637)
()STANDARD SPEC. 25 1 172956-81600  PIN KIT,BUCKET(QUICK 2 2 2 2 2
(2)ATTACHMENT. 26 2 172171-81500  COLLAR, 35X48.6X22 2 2 2 2 2
(3)REPAIR KIT. 27 2 172956-83120  PIN 35-195 ASSY 2 2 2 2 2
(4)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.105

; _ (A)=VI020-2 (D)=VI020-2
F|g:|.05 BUCKET(S TYPE) (B)=VI020-2 (E)=VI1020-2
(C)=VI020-2 F)=
No. Lev. Parts No. Description Qty |
#ES A (B (©) () () (F)
REPAIR PARTS 28 2 172141-84601  SHIM 2 2 2 2 2
24 32 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2 2 2
11A (2908) (P4974vh. ATTAGHIMENT) 33 2 26716-100002  NUT, M10 4 4 4 4 4
1B (3408) (733735}, ATTAGHINENT) 34 1 172956-08120  BUCKET PIN KIT Q30 1 1 1 1 1
191G (3905) (7397 uk. ATTACHINENT) 36 1 172956-08130  BOLT KIT 10X85 1 1 1 1 1
11D (4408) (P393 h. ATTACHIMENT) 37 2  26116-100852  BOLT, M10X 85 PLATED 1 1 1 1 1
11E (490S) (2. STANDARD) 38 2 26716-100002  NUT, M10 2 2 2 2 2
T | I T 39 1 172956-08140  BOLT KIT 10X60 11 1 1 1
1518 13 12 18 15 40 2 172149-83220  COLLAR, 30X42.7X22 1 1 1 1 1
41 2 26116-100602  BOLT, M10X 60 PLATED 1 1 1 1 1
promp 42 2 26716-100002  NUT, M10 2 2 2 2 2
REPAIR PARTS 43 1 172142-86500  CUTTER KIT, SIDE 1 1 1 1 1 w
m (A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501)
46 44 2 172142-86510-4 CUTTER, SIDE 1 1 1 1 1
4 45 2 172142-86520-4 CUTTER, SIDE 1 1 1 1 1
46 2 172142-86540  BOLT M14X 30 6 6 6 6 6
YR 47 2 22217-140000 WASHER, SPRING 14 6 6 6 6 6
45 ®
2 @@
6
™ 4 {37—3
| 40 36 ;
3 ! 39
L o
- 42
34
thit®/ oy FA
9499 ey Tk
UICK HITCH SPEC FOR ANOTHER COPORATION BUCKET
Remarks
(1)STANDARD SPEC.
(2)ATTACHMENT.
(3)REPAIR KIT.
(4)QUICK HITCH SPEC. Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT
Fig.106. BUCKET(H-TYPE)

11 (H4908)
l

0CK10-M37602 Fig.106

WA
REPAIR PARTS

25

9499 ey Fitk

QUICK HITCH SPEC.

Remarks
(1)STANDARD SPEC.
(2)REPAIR KIT.
(3)QUICK HITCH SPEC.

(A)=VI020-2 (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172456-82900 PIN KIT, BUCKET 2 1
2 2 172171-81500 COLLAR, 35X48.6X22 2
3 2  172141-84601 SHIM 2
7 2 172141-86252-1 PIN 35-195 2
8 2 24761-020000 NIPPLE, GREASE PT1/8 2
9 2 26116-100652 BOLT, M10X 65 PLATED 2
10 2 26716-100002 NUT, M10 4
11 1 172456-82750 BUCKET ASSY 1
12 2 172458-82240 CUTTER, SIDE 1
13 2 172458-82260 CUTTER, SIDE 1
14 2 172458-82280 BOLT 6
15 2 172458-82290 NUT 6
18 4 172458-82230 ADAPTER 3
19 2 22217-140000 WASHER, SPRING 14 6
20 2 172165-86500 TOOTH KIT, POINT 3
21 3 172151-81600-4 TOOTH, POINT 3
22 3 172151-81620 PIN ASSY, LOCK 3
23 4  172151-81630 PIN 3
24 4  172151-81640 LOCK,RUBBER BIN 3
25 1 772458-82230 TOOTH ASSY 3 2
26 1 172956-81600 PIN KIT,BUCKET(QUICK 2 3
27 2 172171-81500 COLLAR, 35X48.6X22 2
28 2 172956-83120 PIN 35-195 ASSY 2
29 2 172141-84601 SHIM 2
33 2  26116-100652 BOLT, M10X 65 PLATED 2
34 2 26716-100002 NUT, M10 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.107

; A)=VI020-2 C(IP D)=VI020-2 P(EX
Fig.107. BUCKET PIN(QUICK HITCH SPEC.) -vioz0z o) (Orvioz02P(EX
€)= (F)=
No. Lev. Parts No. Description Qty I R
| A B () O (E) R

4 1 1 172956-81600 PIN KIT,BUCKET(QUICK 2
2 1 172171-81500 COLLAR, 35X48.6X22 2
3 1 172956-83120 PIN 35-195 ASSY 2
4 1 172141-84601 SHIM 2
8 1 26116-100652 BOLT, M10X 65 PLATED 2
9 1 26716-100002 NUT, M10 4

N7 b
BUCKET

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 |IMPLEMENT 0CK10-M37602 Fig.108

; A)=VI020-2 C(JP D)=VI020-2 P(EX
Flg .108. BLADE EB;:VIOZO-Z PéJP; EE;: ®0
©)= (F)=
No. Lev. Parts No. Description Qty |
| P/C NEWS No:YOOK3762-4 | A B () DO () (A

PUBL I SHED: 2007/06 1 1 172164-81670  SPACER 2 2 2
2 1 172456-94100 BLADE (GREEN:88) 1
2-1 1 172456-94101 BLADE ASSY(GREEN:88) 1 1 1 R

(B=M/#21637)
2-2 1 172456-94090  BLADE ASSY(GREEN:88) 11 1 N
(A=XXX) (B=XXX) (D=XXX)

3 2 172168-72240 BUSH 38X50X40 2 2 2
4 2 172168-81270 SEAL, DUST 4 4 4
5 1 172422-94210 PIN 38X 114 2 2 2
6 1 172141-94271 PIN 38-94 2 2 2
7 1 172124-94310 PLATE, LOCK 2 2 2
8 1 22157-120000 WASHER, 12 2 2 2
9 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
10 1  24761-040000 NIPPLE, GREASE B 2 2 2
11 1 26013-100252 BOLT, M10X 25 4 4 4
12 1 26013-120302 BOLT, M12X 30 2 2 2
13 1 933171-29751  SHIM SET 4 4 4

TL— KUY

BLADE CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT

Fig.109. ONE TOUCH DECEL KIT(OPTIONAL)

P/C NEWS No:Y00K3762-4
PUBL | SHED:2007/06

172456-08200
FeILFy b
DECEL KIT

IrPray FO—ILOBELRIC
TR YFTRNBREEEMT H5AD
V29 ETA4 NV —DRERRTT
LINK & WIRE PARTS IN ORDER

TO ADD ONE-TOUCH DEGEL

SYSTEM TO STANDARD SPEC.

OF ENGINE CONTROL.

0CK10-M37602 Fig.109

rig 14

VR YFTHRILET VA
E TOUCH DECEL (OPTIONAL)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=VI020-2 P(JP) E)=
€)= (F)=

No. Lev. Parts No. Description Qty |

A B (€ O (E) (F)

1 1 172456-08200 DECELERATE KIT 1 1

2 2 172456-12100 CABLE, ACCELERATOR 1 1

3 2 172164-12160 LINK B CMP 1 1

5 3 24550-014200 BUSH, 14X20 1 1

6 2 172164-12200 SHAFT ASSY 1 1

7 2 172456-12200 BASE ASSY 1 1

9 3  24550-014200 BUSH, 14X20 1 1

10 2 172175-12230 LINK A 1 1

11 2 172175-12350 SPRING, RETURN 1 1

12 2 172175-12360 CABLE, ACCELERATOR 1 1

13 2 172175-12370 PLATE 1 1

14 2 172456-14660 BRACKET 1 1

15 2 172137-16560 BAND 1 1

16 2 172460-16570 HARNESS DECEL ASSY 1 1

18 3 29420-200000 FUSE, B 20A 2 2

19 2 172460-17110 BRACKET, TIMER 1 1

20 2 172162-17180 SOLENOID 1 1

21 2 172190-17220 RELEY, TIMER 1 1

22 2 172190-45080 LEVER L CMP(DECEL 1 1

23 2 172176-47870 KNOB 1 1

24 2 1C6281-52310  PIN, SNAP 6 6 6

25 2 1A3809-56915 PIN, 6X20 1 1

26 2 119620-66820 JOINT 1 1

26-1 2  172A21-12250  JOINT 1 1 N
(A=XXX) (B=XXX)

27 2 22137-060000 WASHER, 6 7 7

28 2 22217-100000 WASHER, SPRING 10 1 1

29 2 22351-040025 PIN, SPRING 4.0X25 1 1

30 2 24311-000210 O-RING, 1AP21.0 4 4

31 2 26013-060162 BOLT, M6X 16 2 2

32 2 26013-080202 BOLT, M8X 20 2 2

33 2 26013-120252 BOLT, M12X 25 2 2

34 2 26022-060252 SCREW, M6X25 2 2

35 2  26116-100162 BOLT, M10X 16 PLATED 1 1

36 2 26587-040062 SCREW, M4X 6 1 1

37 2 26716-060002 NUT, M6 1 1

38 2 933152-09280 BAND 170 6 6

39 2 933166-17730 WASHER 1 1

40 2 933168-55770 BAND 146 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT 0CK10-M37602 Fig.110

Fig.110. 4-WAY MULTI VALVE KIT(OPTIONAL) IVios0s PoP) (o102 PED
©)= (F)=
No. Lev. Parts No. Description Qty |
Fig SFDN{IRBI?\;\#\;EY{;T? @ B © © B 6
) 1 1 172456-08510 4-WAY MULTI V.KIT 1
1-1 1 172A02-08510 MULTI KIT, 4-WAY 1 1 N

(B=M/#22501)

—H& UL T @)
Fig. 82:(')TARY VALVE
(4-WAY SPEC.)|

172456-08510
172A02-08510

A9 TAINFIINTHY b 1—]

4-WAY MULTI VALVE KIT ] 95_-_|J FO—JLEEE (JEV
Fig. ~0-§IV: A91{ )

BERENRE—2 (JIS. Y oe—8—) % CONTROL PIPING (REMOTE

I8y FCMt 2 — U ICERE ARG E CONTROL V. ~ROTARY V.

ZNNTEEBNT HADEBRTT, :4—W£ SPEC. )

CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE
FROM STANDARD OPERATION PATTERN

(JIS. YANMAR PATTERN) TO ANOTHER CORPORATION
PATTERN PROMPTLY.

!;@ ¥ bA—VEE (-3V

Fig. ~IY M-V 491 ( HEAR)
CONTROL PIPING (ROTARY V.|
~CONTROL V. :4-WAY SPEC.)|

Remarks
(1)REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT

Fig.111. 2-WAY MULTI VALVE KIT(OPTIONAL)

172458-08530
29 TARILFNRILTHY b
2-WAY MULTI VALVE KIT

BERERI—DUIS. Y oe—R4—0) %
T8y FTIMIE —VICEERAREGUIE
ANNTHZEMT 5H508BRTY,

CUTOFF VALVE PARTS, ECT. WHICH GAN CHANGE
FROM STANDARD OPERATION PATTERN

(JIS. YANMAR PATTERN) TO KOMATSU

PATTERN PROMPTLY.

8 ‘I YEIILT 911H4%)
Fig. REMOTE CONTROL VALVE
(2-WAY SPEC.)

0CK10-M37602 Fig.111

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

(A)=VI020-2 C(JP) (D)=VI1020-2 P(EX)
(B)=VI1020-2 P(JP) (E)=
€)= (F)=
No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 172458-08530 VALVE KIT, 2-WAY 1 1
2 2 172458-03550 LABEL 1 1
3 2 172458-03560 LABEL 1 1
4 2 172458-03570 LABEL 1 1
5 2 172458-08540 LEVER ASS,2W 1 1
6 3 1C6141-35370  SPRING, LOCK 1 1
7 3 172458-74470 SHAFT 1 1
8 3 172458-74480 SLEEVE 1 1
9 3 172458-74490 KNOB, LEVER 1 1
10 3 26712-080002 NUT, M8 1 1
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT 0CK10-M37602 Fig.112

; (A)=VI020-2 C(JP) (D)=VI020-2 P(EX)

Fig.112. P.T.0. KIT(OPTIONAL) (w0202 o) o
€)= (F)=

No. Lev. Parts No. Description Qty |

A B () O (E) R
1 1 172456-08700 PTO KIT 1 1
3 5 BRAEEE (PTON 5
Fig, YV GONTROL EQUIPMEN? 1-1 1 172456-08701 PTO KIT 1 1 R
(P.T.0. PEDAL) (A=MZ227222) (B=MZ2222)

3 6 BHERE (PT0)Y)
Fig. V'V GONTROL EQUIPMENT

(P.T.0. LINK)

PTOXw b 1—

P.T.0. KIT _8_8—7‘51&!?.%‘ (P10, JU-A19F)
e L ¢ 4o e Fig. HYD. OIL PIPING

EMABREBATT .

PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC.
WITH NO P.T.0. PIPING.

9] EERLE (PTO, 7-AIVH )
Fig.v I HYD.OIL PIPING
(P.T.0., ARM END)

Remarks
(1)Refer to each figure, showing
details of kit parts. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37602 OPTIONAL & KIT
Fig.113. P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)

P T Oy () 7-AMt#)
P.T.0. KIT(LONG ARM SPEC.)

P TOEREDNE 2 7= { fFLATLVELY
OV F7—LEHICEE. VIR

HI—EMR BBEBRTT
PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO LONG ARM SPEC.
WITH NO P.T.0. PIPING.

3 5 BREEE (PTOA 5" 0)
Fig. CONTROL EQUIPMENT

(P.T.0. PEDAL)

(A)=VI020-2 C(JP)

0CK10-M37602 Fig.113
(D)=VI020-2 P(EX)

3 BHERE (10057
Fig. VVCONTROL EQUIPMENT
(P.T.0. LINK

88 SHEELE (PTO, 7L-AIVF)
Fig. VUHYD. OIL PIPING
(P.T.0., FRAME END)

91 SAEERE (PT0, 7-L10F)
Fig.V | HYD.OIL PIPING
(P.T.0., ARM END)

Remarks

(1)Refer to each figure, showing

details of kit parts.

(B)=VI1020-2 P(JP) ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172456-08710 PTO KIT, LONG ARM 1
1-1 1 172456-08711 PTO KIT, LONG ARM 1 R
(B=MZzZ2222)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT

Fig.114. P.T.O. KIT(FRAME END)(OPTIONAL)

172456-08720
PTOXxw k@L-AV})
P.T.0. KIT(FRAME END)

PTOEEBDE o= { LTV
TEHELRIC, TL—LIVFETO
BE. VYIRUVANR—EMAB
WEBRTY .

PARTS IN ORDER TO ADD PIPING
LINK & COVER OF REAME END

TO STANDARD SPEC.

WITH NO P.T.0. PIPING.

3 BFEEE PTON 5 ))
Fig. VVJCONTROL EQUIPMENT
(P.T.0. PEDAL)

(A)=VI020-2 C(JP)

0CK10-M37602 Fig.114
(D)=VI020-2 P(EX)

3 BHtEE (PT0YYY)
Fig. V' VCONTROL EQUIPMENT
(P.T.0. LINK)

8 85EEE"§' (PTO, 7L-A1u}")
Fig. Y'VHYD. OIL PIPING
(P.T.0., FRAME END)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

(B)=VI020-2 P(JP) ()=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172456-08720 PTO KIT 1 1
2 2 172490-03210 LABEL, P.T.O. 1 1
3 2 172458-03240 LABEL,LOCK 1 1
4 2 172068-28490 SPRING 2 2
5 2 172068-28490 SPRING 2 2
6 2 172110-36010 COLLAR 2 2
7 2 194200-37780 NUT, M8 1 1
8 2 172734-41300 JOINT, BALL 1 1
9 2 172823-45000 ROD 54, SPOOL 1 1
10 2 172456-45170 ROD, P.T.O. 1 1
11 2 1A1040-45890 WASHER, 10X36X4.5 2 2
12 2 172458-46100 LINK ASSY, PTO 1 1
13 3 172141-41370 BUSH 2015 2 2
15 2 172458-46121 LINK ASSY, PTO 1 1
16 3 172141-41370 BUSH 2015 2 2
18 2 172458-46150 BRACKET,P.T.O. (72) 1 1
19 2 172124-46200 O-RING 4 4
20 2 172458-46230 PEDALA (GRAY:72) 1 1
21 3 172141-41360 BUSH 1415 2 2
22 3 172110-45050 BUSH 12X12 2 2
24 2 172458-46280 PEDAL B (72) 1 1
25 2 172458-46290 PLATE 1 1
26 2 172458-46350 PLATE,LOCK (GRAY:72) 1 1
27 2 172458-46371 BASE,PEDAL(BLACK:12) 1 1
29 3 172458-46380 RUBBER 1 1
30 2 172187-46400-4 BRACKET (GRAY:72) 1 1
31 2 172187-46430 SHAFT 1 1
32 2 172122-46590 ELBOW 4 4
33 2 172116-46630 KNOB, LEVER 1 1
34 2 1A6380-48870 CAP, G3/8 1 1
35 2 172137-75570 ADAPTER, PF1/2 1 1
36 2 172162-76130 ADAPTER 1 1
37 2 172422-76180 CONNECTOR, PF3/8X1/2 1 1
38 2 172456-76800 TUBE 1 1
39 2 172456-76880 PLATE (GREEN:97) 1 1
40 2 172456-78960 HOSE H208BC056 1 1
41 2 172456-78970 HOSE H206BC058 1 1
42 2 22117-080000 WASHER, 8 3 3
43 2 22137-080000 WASHER, 8 1 1
44 2 22137-080000 WASHER, 8 1 1
45 2 22217-100000 WASHER, SPRING 10 2 2
46 2 22417-160160 PIN, COTTER 1.6X16 1 1
47 2 24311-000210 O-RING, 1AP21.0 2 2
48 2 24315-000140 O-RING, 1BP14.0 2 2
49 2 24761-050000 NIPPLE, GREASE C 2 2
50 2 26013-080162 BOLT, M8X 16 1 1
51 2 26013-080162 BOLT, M8X 16 3 3
52 2 26013-080252 BOLT, M8X 25 2 2
53 2 26013-100202 BOLT, M10X 20 2 2
54 2 26013-100202 BOLT, M10X 20 2 2
55 2 26013-100252 BOLT, M10X 25 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT

Fig.114. P.T.O. KIT(FRAME END)(OPTIONAL)

172456-08720
PTOXxw k@L-AV})
P.T.0. KIT(FRAME END)

PTOEEBDE o= { LTV
TEHELRIC, TL—LIVFETO
BE. VYIRUVANR—EMAB
WEBRTY .

PARTS IN ORDER TO ADD PIPING
LINK & COVER OF REAME END

TO STANDARD SPEC.

WITH NO P.T.0. PIPING

Fig.3

BHEEE (PTON 57 ))
CONTROL EQUIPMENT
(P.T.0. PEDAL)

0CK10-M37602 Fig.114

(A)=VI020-2 C(JP) (D)=VI020-2 P(EX)
(B)=V1020-2 P(JP) )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
56 2  26051-080002 NUT, M8 7 7
57 2  26116-080254 BOLT, M8X 25 PLATED 1 1
58 2 26116-080304 BOLT, M8X 30 PLATED 1 1
59 2 26658-080002 NUT, CAP M8 1 1
60 2 26716-080002 NUT, M8 1 1
61 2  26756-080002 NUT, LOCK M8 2 2
62 2  26756-080002 NUT, LOCK M8 1 1
63 2  26756-080002 NUT, LOCK M8 1 1
64 2 933110-54100 PIN 4.75X14 1 1
65 2  26116-100202 BOLT, M10X 20 PLATED 2 2

Fig.36

BHtEE (PT0YYY)
CONTROL EQUIPMENT
(P.T.0. LINK)

Fig.88

SEEE (PT0, JU-ATs})
HYD. OIL PIPING
(P.T.0., FRAME END)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37602 OPTIONAL & KIT 0CK10-M37602 Fig.115

Fig.115. LONG ARM KIT(OPTIONAL) (10202 cr) (010202 P(EX

(B)=V1020-2 P(JP) (E)=
(©)= (F=

Lev. Parts No. Description Qty |

A ® € O E ©

z
°

90 HERE G - 1 1 172456-08800  ARM KIT, LONG 1 1
Fig. HYD. OIL PIPING (BOOM) 2 2 172010-01640  SPACER 11
3 2 172456-78510  HOSE H206BB094W 2 2
4 2 172183-81160  CLIP, TREE 4 4
5 2 172171-81270  O-RING, 61X6.0 2 2
6 2 172164-81670  SPACER 1 1
7 2 172456-81770  PIN 40X116 ASSY 1 1
8 2 172456-81810  PIN 35X116 ASSY 1 1
9 2 172165-82580  SHIM 1 1
10 2 172165-82590  SHIM 1 1
1 2 172165-82600  SHIM 1 1
12 2 172456-83200 ARMASSY 1 1
13 3  172171-81280  SEAL, DUST 35X45X4 4
13-1 3  172448-81610  SEAL, DUST 35X45X4 4 4 R
(B=M/#21808)
14 3  172456-81650  BUSHING 40X50X45 2 2
15 3 172165-81750  SEAL, DUST 40X50X5 2
15-1 3 172448-72650  SEAL, DUST 2 2 R
(B=M/#21808)
16 3 172141-82270  BUSH 3545 4 4
17 2 172141-84601  SHIM 1 1
21 2 22157-100000 WASHER, 10 1 1
22 2 22157-120000 WASHER, 12 1 1
1— 23 2 24761-040000  NIPPLE, GREASE B 11
24 2 26013-100252  BOLT, M10X 25 1 1
172456-08800 ] 0 F— LT TR 25 2 26013-100252  BOLT, M10X 25 1 1
AVIT7—LFxy k Fig. ARM(LONG ARM SPEC.)
LONG ARM KIT
Remarks
(KIT INNER PARTS ARE NOT
ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
110250-55610
119247-77100
119255-44660
119620-66820

119650-77910
119808-12520
119808-12540
119813-44510
121250-49121
121256-44600
121257-55720
121257-55731
121470-44540

124064-55510
124450-44550
124465-44950
124764-44810
124764-44920
124766-59050

129136-77200
129155-77810
129211-77920
129335-55700
129612-52100
129619-12520
171081-55910
172010-01640

172068-28490

172110-36010

=
ORNURWNNER

Parts No. Fig. No.

172110-45050 35
114

172110-76170-4 92
172113-12522 13
172116-46630 35
114

172116-75850 83
172116-76381 86
172122-14620 18
172122-37843 26
172122-37844 26
172122-46590 30
33

35

36

114

172122-55061 49
50

54

172122-70350 71
172122-73430 71
172122-73470 71
172122-73480 71
172122-79930 18
84

86

87

90

92

94

95

172123-76121 87
89

93

94

95

96

172124-17640 24
172124-46200 29
30

33

35

Ref. No.

11
22

[EY

l_\
VOUITWORNRFPFRPWNRERPRPOIWOR~OD

Parts No.
172124-46200

172124-65480
172124-94310
172125-03950
172126-11510

172126-16540

172131-76150
172137-12270
172137-16560

172137-17631
172137-46210
172137-66230
172137-69850

172137-70490
172137-70570
172137-70580
172137-72452
172137-72453
172137-73860
172137-75570

172137-76580
172141-03202

172141-03360

172141-37140

172141-41340

Fig. No.

36
104
114

51
108

5

18

20

ODOUTWNPFRPONOW

N

w
o

Parts No.
172141-41360

172141-41370

172141-50762-1
172141-50763-3
172141-50890
172141-57650
172141-70110
172141-70150
172141-70160
172141-70410
172141-70420
172141-70450
172141-71520

172141-71550

172141-71560

172141-72250

172141-72420

172141-72540
172141-72561

172141-73220

172141-73230

Ref. No.

-1
-1




Parts No. Index

Parts No.

172141-73770
172141-74430

172141-75430
172141-75440
172141-76180

172141-76220
172141-76920
172141-77260
172141-77400
172141-77800
172141-82270

172141-84402
172141-84403
172141-84601

172141-86252-1

172141-94271
172142-03302

172142-62300

Fig. No.

83
61

62

106

107
115
105
106
108

RPO~NO WN P

4

Ref. No.

4

39
118

57
118

12

12 -1

Parts No.

172142-72560
172142-73800
172142-74590
172142-74600
172142-74650
172142-74660
172142-74670

172142-76181

172142-76270

172142-76950-4

172142-77040
172142-86500

172142-86510-4
172142-86520-4

172142-86540
172143-72010

172143-72400

172146-41320
172146-61370
172146-73730
172146-82910
172147-03210

172147-70120
172147-70220
172147-76260
172147-77800
172148-70301

172148-71580
172148-72940
172148-72941
172148-73350
172148-73870
172149-13340
172149-66550
172149-83220
172151-03540

172151-03551

Parts No.

172151-45010
172151-53430
172151-74601
172151-74740
172151-77801

172151-81600-4

172151-81620

172151-81630

172151-81640

172155-81260
172156-11150

172156-65690
172156-72400
172156-84440
172157-03130

172157-03740
172157-13381
172157-45990
172157-58830
172157-76300
172162-12480
172162-14200
172162-15320
172162-17180

172162-46690
172162-70780
172162-76130
172162-76131
172162-76180

172164-03510

172164-03540

ODOWNFPONOWN PP

Parts No.
172164-03540

172164-12160
172164-12200

172164-45041
172164-45050
172164-45061
172164-45070
172164-45080
172164-45090
172164-45970
172164-54770
172164-61250

172164-62431
172164-66170

172164-66480

172164-66630
172164-66640
172164-66650
172164-66800
172164-73030
172164-73040
172164-73380

172164-73390
172164-73470
172164-73490
172164-73500
172164-73510
172164-73670
172164-73990
172164-76131

172164-76330
172164-81670

Fig. No.

Ref. No.

14
14

WOWOWWWOoOUA~AWOoOOWW

-1
-1

-1
-1




Parts No. Index

Parts No.
172165-03240

172165-13220
172165-18940
172165-45071
172165-45490

172165-45970
172165-46340
172165-47550
172165-47821
172165-47851
172165-47871
172165-47980
172165-47990
172165-53480
172165-53500

172165-62800
172165-65460

172165-71200

172165-72310
172165-74740
172165-75450
172165-75460
172165-75481
172165-78412
172165-81750

172165-81760
172165-82520
172165-82530
172165-82550
172165-82560
172165-82570
172165-82580

Fig. No.

Ref. No.

49
34
34

1
22

-1
-1

Parts No.
172165-82580

172165-82590

172165-82600

172165-86500
172168-17600
172168-65750
172168-71101
172168-71500

172168-71510

172168-71520

172168-71530

172168-71950
172168-72010
172168-72020
172168-72030
172168-72240

172168-72390

172168-72400
172168-72410

Fig. No.

99
100
101
102
115

98

99

100
101
102
115
98
99

100
101
102
115
105

Ref. No.

14
12

12

Parts No.

172168-72410
172168-73580
172168-73590
172168-73600
172168-81270

172168-81410
172171-14610
172171-54750
172171-65850
172171-72120
172171-72130

172171-81270

172171-81280

172171-81500

172173-03250

172173-11561
172173-29100
172173-37320

172173-37500-1

172173-38220

172173-38300

172173-61190-1

172173-61191
172173-72330
172173-72351

67

100
101
102
103
115
103
105

106

107

12

25
25
27

27

40
40
65
65

N

[y

Parts No.

172173-72352
172173-72461
172173-72490
172173-72512
172173-72550
172173-72560
172173-72570
172173-73510
172173-73520
172173-73570
172173-73580
172173-73590
172173-73600
172173-73690
172173-73700
172173-76101

172173-81700
172173-81710
172175-03170

172175-12230
172175-12350
172175-12360
172175-12370

172175-17120
172175-64810
172175-65641
172175-72550
172175-73700
172175-73710
172175-76640
172175-76750
172176-07330
172176-47870

172179-13210
172179-13211
172179-73130
172179-73190

172179-73220




Parts No. Index

Parts No.
172179-73250

172179-73270

172179-73280

172179-73400
172179-73430
172179-73460
172179-73510

172179-73540

172183-03250

172183-03280

172183-14250
172183-16560
172183-37510
172183-37520
172183-57620
172183-57630
172183-61360
172183-65541
172183-65560

172183-73520
172183-73560
172183-73570
172183-73660
172183-73670
172183-73780
172183-73870
172183-74820
172183-75410
172183-76200

172183-76250

Parts No.
172183-81160

172183-81170
172186-13590
172186-13810
172186-72480

172186-77100
172187-14510
172187-16560
172187-17070
172187-17080
172187-17090
172187-17100
172187-17200
172187-17220
172187-17280

172187-17290
172187-17301
172187-17320
172187-17341
172187-17350
172187-17360
172187-17371
172187-17380
172187-17470
172187-17480
172187-17540
172187-17560
172187-17570
172187-45650
172187-45651
172187-45760

172187-45870
172187-45880

172187-46400-4

172187-46430

Fig. No.

100
101
102

21
21
21
21
21

21

Ref. No.

2

RPOMNDNN

Parts No.

172187-46430
172187-61421

172187-64830
172187-64900

172187-65210
172187-75860

172187-75870

172187-75880

172187-75910
172187-75920

172187-76210
172187-76690
172190-16500
172190-17220

172190-45080

172312-17260
172312-74790
172312-77820
172421-37701
172421-37851
172421-38110

172421-38600
172421-72700
172421-72710
172421-72730
172421-72750
172421-72770
172421-73350
172421-73380
172421-73400
172421-76100
172421-78120
172421-78130
172421-78131
172422-13460

Ref. No.

Parts No.
172422-72790
172422-72791
172422-76100
172422-76130
172422-76140
172422-76180
172422-78200
172422-78210
172422-78760
172422-94210
172425-17630
172433-64510
172434-61190
172437-03241
172437-03250
172437-03300
172437-03310
172437-03321
172437-03341
172437-03351
172437-03360
172437-03371
172437-03380
172437-03390
172437-03401
172437-03411
172437-03421
172437-03431
172437-03460
172437-03470

172437-03500
172437-03510




Parts No. Index

Parts No.
172437-03510

172437-03530
172437-68310
172437-68540
172437-68690
172437-68710
172444-03170

172444-03180

172444-03190

172444-03210

172444-03240

172444-03280

172444-03290

172444-03330

172444-13210

Fig. No.

[oo]
ONNDNWNRFRPONOWNRPRPONOWNRFRPONOWNRERPONOWNRPONOWNRERONOWN PP

[y

Ref. No.

Parts No.
172444-14130

172444-14200
172444-14260
172444-14270
172444-14410
172444-14450
172444-14460
172444-14470
172444-14480
172444-14490
172444-16110
172444-54910

172444-54920

172444-64730
172444-73802
172444-73810
172444-73831
172444-73840
172444-73880
172444-76150
172444-76400
172444-78800

172444-82990
172445-03180
172445-03220
172445-03230

172445-62010

172446-75250
172447-14160
172447-74221
172447-74230

172447-74820
172447-75600
172448-54120
172448-72650

-1
-1
-1

-1
-1

Parts No.
172448-72650

172448-74710
172448-74720
172448-74730
172448-74740
172448-74750
172448-74760

172448-74770
172448-74780
172448-74790
172448-74810
172448-74820
172448-74830
172448-74860
172448-74870
172448-74880
172448-74910
172448-74920
172448-74930
172448-74950
172448-74960
172448-74970
172448-74980

172448-74990
172448-81610

Fig. No.

65
68

100
101

67

100
101
102
103

Ref.

17
16
19

7
13

7
15

Parts No.

172448-81610
172448-82530
172448-82570
172448-82580
172448-82590

172448-82950-1

172448-82960
172449-72310
172449-72311
172449-72320
172449-72321
172449-72390
172449-72410
172450-03200

172450-73330
172450-73510
172450-73550
172450-73620
172455-03340

172455-03520

172455-13610
172455-46890
172455-46900
172455-46901
172455-46940
172455-46941
172455-46950
172455-61600
172455-61720
172455-64200

172455-65230
172455-65490
172455-65590
172455-65970
172455-74240

172455-74700
172455-74701
172455-74710

Fig. No.

115
105
105
105
105

[
WORFRPNNRPNORRRPREO




Parts No. Index

Parts No.

172455-75290
172455-75300
172455-75320
172455-75330
172455-76220
172455-79770

172456-03110

172456-03111

172456-03112

172456-03120

172456-03150

172456-03170
172456-08200

172456-08510
172456-08600

172456-08700
172456-08701
172456-08710
172456-08711
172456-08720
172456-08800
172456-11310
172456-11480
172456-11490
172456-11500
172456-11510
172456-11520
172456-11590
172456-11600
172456-12100

172456-12110
172456-12111
172456-12120
172456-12160
172456-12200

PR NNER
NNN P ©©owo

[N

NP WNNNNOOWONOUIRPRPRPRERPRPRPRPRPRPRPRPRPRPORPRAOODOOODWWWNNNDNN

[EnY

[EnY

. No.

> >

-1
-1

-2
-2

Parts No.

172456-12200
172456-13100
172456-13110
172456-13120
172456-13130
172456-13140
172456-13150
172456-13300
172456-13310
172456-13320
172456-13330
172456-13340
172456-13341
172456-13350
172456-13380
172456-13381
172456-13450
172456-13451
172456-13460
172456-13470
172456-13480

172456-13500
172456-13501
172456-14150
172456-14300
172456-14330
172456-14340
172456-14341
172456-14610
172456-14630
172456-14650
172456-14660

172456-16100
172456-16101
172456-16200
172456-16210
172456-16500
172456-16501
172456-16502
172456-16520
172456-16521
172456-16522
172456-16523
172456-16524
172456-16525
172456-16530
172456-17400

172456-17401-1

Ref. No.

CO~NOOUITOUTA,WNEN

PRP~NOCDODOOOOORRERE

-1
-2

-2
-3
-4
-5

Parts No.

172456-17600
172456-17650
172456-17700
172456-37100
172456-37110
172456-37120

172456-37130

172456-37140

172456-37320
172456-37500
172456-37800
172456-37801
172456-38100
172456-38110
172456-38120
172456-38130
172456-38300
172456-38310
172456-45010
172456-45100
172456-45140
172456-45160
172456-45170

172456-45800
172456-50100
172456-50101
172456-50102
172456-50800
172456-50830
172456-53300
172456-53320
172456-53340
172456-53360
172456-53700
172456-54090
172456-54100
172456-54101
172456-57600
172456-61100
172456-61110
172456-61130
172456-61150
172456-61151
172456-61152

172456-61153-2

172456-61200

Fig. No.

24
24
24
26
26
26

26

Ref. No.

5
9
10
2
11
3
12

[ N R

-2

-1
-2

-1
-2
-3

Parts No.

172456-61260
172456-61340
172456-61400
172456-61480

172456-61490
172456-61500

172456-61690
172456-61730
172456-61800
172456-61962
172456-61963
172456-62100

172456-62170

172456-62200
172456-62210
172456-62230
172456-62300
172456-62310
172456-62320
172456-62500
172456-62510
172456-62520
172456-62800
172456-64430
172456-64431

172456-64440

172456-64550
172456-64640
172456-64650
172456-64760
172456-64800

172456-64850
172456-65150
172456-65170
172456-65171
172456-65190
172456-65300
172456-65301
172456-65440
172456-65450
172456-65460

]
[y




Parts No. Index

Parts No.

172456-65461
172456-65500
172456-65510
172456-65511

172456-65511-3

172456-65520
172456-65700
172456-65701
172456-65750
172456-65751
172456-65770
172456-65790

172456-65800

172456-65820
172456-65850
172456-65860
172456-67210
172456-67940
172456-68010
172456-68020
172456-68030
172456-68040
172456-68050
172456-68060
172456-68070
172456-68080
172456-68090
172456-68100
172456-68110
172456-68140
172456-68150
172456-68160
172456-68170
172456-68180
172456-68190
172456-68200
172456-68270
172456-68280
172456-68290
172456-68310
172456-68320
172456-68330
172456-68340
172456-68350
172456-68360
172456-68370
172456-68380

Fig. No.

52
52
52
52

QOO WOOOREF

[EnY
~

15

-1
-2

Parts No.

172456-68390
172456-68400
172456-68430
172456-68440
172456-68450
172456-68451
172456-68461
172456-68471
172456-68480
172456-68490
172456-68500
172456-68510
172456-68530
172456-68550

172456-68560
172456-68570
172456-68600
172456-68610
172456-68620
172456-68630
172456-68640
172456-68650

172456-68660
172456-68670
172456-68680
172456-68720
172456-68730
172456-68750
172456-68760
172456-68770
172456-68780

172456-68790
172456-68800

172456-68810
172456-68820
172456-68830
172456-68840
172456-68850
172456-68860
172456-68870
172456-68880
172456-68900
172456-68930

172456-68950

Ref. No.

Parts No.
172456-68950

172456-68960
172456-68970
172456-68980
172456-69010
172456-69020
172456-69030
172456-69040
172456-69050
172456-69060
172456-69070
172456-69080
172456-69090
172456-69170
172456-69180
172456-69190
172456-69200
172456-69210
172456-69220
172456-69230
172456-69240
172456-69300
172456-69310

172456-69370
172456-69380
172456-69390
172456-69410
172456-69420
172456-69430
172456-69460
172456-69550
172456-69551
172456-69560
172456-69561
172456-69570
172456-69580
172456-69630
172456-69640
172456-69650
172456-69690
172456-69720
172456-69750
172456-69760
172456-69770
172456-69780
172456-69830
172456-69840

Ref. No.

Parts No.

172456-69840
172456-69900
172456-69910

172456-69920
172456-69930
172456-69940
172456-69980
172456-69990

172456-72010

172456-72020
172456-72030
172456-72031
172456-72040
172456-72050
172456-72100
172456-72110

172456-72130

172456-72170
172456-72190

172456-72200

172456-72300
172456-72310
172456-72330
172456-72500
172456-72501
172456-72502
172456-72510

172456-72511-4

172456-72512
172456-72560
172456-72561
172456-72580
172456-72590
172456-72600
172456-72700
172456-72710
172456-72740
172456-72790
172456-72830
172456-73050
172456-73070

Ref. No.

Tl
RUOONNNUOADMNODOODONNNN

1
[y

-1
-2

-1
-2
-1
-2
-3

-3




Parts No. Index

Parts No.

172456-73100
172456-73110

172456-73120
172456-73130

172456-73140

172456-73150

172456-73160
172456-73170
172456-73180
172456-73280
172456-73290

172456-73300
172456-73310
172456-73320
172456-73330
172456-73340
172456-73350
172456-73360
172456-73370
172456-73380
172456-73390
172456-73400
172456-73410
172456-73420
172456-73430
172456-73440
172456-73450
172456-73460
172456-73490
172456-73500
172456-73510
172456-73520
172456-73540
172456-73550
172456-73560
172456-73570

Ref. No.

ol

Parts No.
172456-73580

172456-73590
172456-73600

172456-73610

172456-73650
172456-73660
172456-73670
172456-73680
172456-73690
172456-73700
172456-73710
172456-73720
172456-73730
172456-73740
172456-73750
172456-73770
172456-73790
172456-73800
172456-73810
172456-73840
172456-73850
172456-73860
172456-73870
172456-73880

172456-73890
172456-73900

Parts No.

172456-73900
172456-73910
172456-73920
172456-73930

172456-73940
172456-73950
172456-73960

172456-73970
172456-74100
172456-74110
172456-74120
172456-74130
172456-74140
172456-74150
172456-74160
172456-74170
172456-74180
172456-74190
172456-74200
172456-74230
172456-74240
172456-74250
172456-74260
172456-74270
172456-74280

172456-74290
172456-74310
172456-74320
172456-74330
172456-74350
172456-74370
172456-74380
172456-74390
172456-74400
172456-74410
172456-74420
172456-75390
172456-75430

172456-75440

172456-75450

Parts No.
172456-75460

172456-75480

172456-76100
172456-76250
172456-76260
172456-76600
172456-76601
172456-76650
172456-76651
172456-76700
172456-76800

172456-76880

172456-77050
172456-77100
172456-77110
172456-77130
172456-77140
172456-77150
172456-77160
172456-77170
172456-77180
172456-77190
172456-77200
172456-77210
172456-77220
172456-77230
172456-77240
172456-77250
172456-77270
172456-77280
172456-77290
172456-78100
172456-78101
172456-78111
172456-78120
172456-78130
172456-78140
172456-78150
172456-78160
172456-78170
172456-78180
172456-78190
172456-78200
172456-78210
172456-78220
172456-78230

Ref. No.
103




Parts No. Index

Parts No.

172456-78241
172456-78251
172456-78260
172456-78270
172456-78280
172456-78290
172456-78291
172456-78300
172456-78301
172456-78310
172456-78311
172456-78312
172456-78320
172456-78330
172456-78340
172456-78350
172456-78360
172456-78370
172456-78380
172456-78390
172456-78400
172456-78410
172456-78420
172456-78430
172456-78440
172456-78450
172456-78460
172456-78470
172456-78500
172456-78510

172456-78900
172456-78910
172456-78920
172456-78930
172456-78940
172456-78950
172456-78960

172456-78970

172456-81090
172456-81100
172456-81101
172456-81102
172456-81103
172456-81450
172456-81500
172456-81650

. No.

-1
-2

-1
-2
-3

Parts No.
172456-81650

172456-81710
172456-81740
172456-81770

172456-81810

172456-81900
172456-82100
172456-82101
172456-82170
172456-82171
172456-82240
172456-82241
172456-82300
172456-82330
172456-82340
172456-82360
172456-82400
172456-82420
172456-82421
172456-82500
172456-82501
172456-82700
172456-82701
172456-82710

172456-82750
172456-82830
172456-82831
172456-82900

172456-83200

172456-94090
172456-94100
172456-94101
172457-46800
172457-46801
172457-65100
172457-65110
172457-65120
172457-68950
172457-72050
172457-72190

Fig. No.

102
115

98

98
100
101
102
115
100
101
102
115

99
105
105
105
105
105

Ref. No.

6
14
8
9
10
5
10
b
11

11

[EnY

=
OCONNNNNNORRWWRNRLNE

N N
NN

DOoOPWPB >
=

moo
[y

E-1

-1

-3

Parts No.

172457-72190
172457-72200

172457-72230
172457-72240

172457-74190
172457-78200
172458-03130

172458-03140

172458-03160

172458-03180
172458-03181

172458-03190

172458-03200

172458-03210

172458-03220

172458-03230

172458-03231

172458-03240

OORANPFPWONPFPWONOOWNRPRPONOWNREFPONOWNRERPWNRERPWNENOWNRPONWNE

w
ON~NNNOOOTOTO1T00

-1
-1

Parts No.
172458-03240

172458-03260
172458-03270

172458-03550

172458-03560

172458-03570

172458-08530
172458-08540

172458-12100
172458-13320
172458-13390
172458-14201
172458-14202
172458-14340
172458-14370
172458-16110
172458-16300
172458-16550
172458-16560
172458-16561
172458-17100
172458-17150
172458-17161
172458-17171
172458-17250
172458-17400
172458-17410
172458-17420
172458-17450
172458-17500
172458-17551
172458-17700
172458-45180
172458-45200
172458-45230
172458-45250
172458-45400
172458-45401

172458-45402-1

172458-45500

Fig. No.

35
114
1

2
35
2
81
111

81

-1
-1

-1
-2




Parts No. Index

Parts No.

172458-45510
172458-45520
172458-45521
172458-45540
172458-45600
172458-45660
172458-45700
172458-45720
172458-45810
172458-45850
172458-45900
172458-45920
172458-45950
172458-46100

172458-46120
172458-46121

172458-46150
172458-46230
172458-46280
172458-46290
172458-46350

172458-46370
172458-46371

172458-46380

172458-46600
172458-46720

172458-46730
172458-46790
172458-46800
172458-46801
172458-46950
172458-47020
172458-47030

172458-47601

=

=

18

N
ROONNEFEPNNOOIOITORPWNPE

=

Parts No.

172458-47620
172458-47621
172458-47640
172458-47680
172458-47710
172458-50480
172458-53330
172458-53370
172458-61110
172458-61150
172458-61260
172458-61261
172458-61300
172458-61350
172458-61351
172458-61500
172458-61540
172458-61600
172458-62110
172458-62430

172458-63100
172458-63110

172458-63120
172458-63130
172458-63140
172458-63470
172458-63580
172458-63900
172458-64140

172458-64510

172458-64590

172458-64600

172458-64610

172458-65050
172458-65060
172458-65070
172458-65080

Parts No.

172458-65270
172458-65271
172458-65530
172458-65540
172458-65560
172458-65580
172458-65600
172458-65610
172458-65640
172458-67090
172458-67100
172458-67110
172458-72740
172458-73820
172458-74110
172458-74120
172458-74130

172458-74140

172458-74150

172458-74160

172458-74170

172458-74230

Parts No.

172458-74230
172458-74240

172458-74250

172458-74260

172458-74290

172458-74360

172458-74380
172458-74390
172458-74420
172458-74430
172458-74460

172458-74470
172458-74480
172458-74490

172458-74500
172458-74520
172458-74530
172458-74540
172458-74550
172458-74610
172458-74620
172458-74630




Parts No. Index

Parts No.
172458-74630

172458-74640

172458-74650

172458-74660
172458-74670
172458-74700
172458-74720

172458-74730
172458-74740
172458-74750
172458-74780
172458-76130
172458-76150
172458-76680
172458-78091
172458-78290
172458-78300
172458-78310
172458-78390
172458-78420
172458-78530
172458-78540
172458-78570

172458-78610
172458-78620
172458-78630
172458-78640
172458-78650
172458-78660
172458-78670
172458-78790
172458-81700
172458-81750
172458-81751
172458-81920
172458-82230

172458-82240

Fig. No.

79

Ref. No.

Parts No.
172458-82260

172458-82280
172458-82290
172460-03140
172460-03230
172460-03240
172460-16570
172460-17110

172460-61960
172460-72070

172460-75410
172462-03320
172463-03290
172463-03330
172469-03140
172469-03201
172469-16520
172469-16521
172469-16522
172469-16523
172469-16524
172469-45100
172469-45140
172469-66300
172469-72400
172469-72410
172472-03160
172472-03170
172472-03230
172472-03240

172472-03250
172472-03260

172472-03270
172472-03280

172472-03290

Fig. No.

105
106
105
106
105
106

=

e

[En
gooougiocoioio oo a

-1
-1
-1
-1
-2

-1

-3
-4
-1
-1

Parts No.

172472-03300
172472-45660
172472-45900
172487-13300
172487-13450
172487-13460
172487-13500
172487-14520
172487-45600
172487-45900
172487-65520
172487-74200
172487-76200
172487-76410
172487-78260
172490-03200

172490-03210

172490-61920
172490-61950
172496-03200
172519-04180

172519-04290

172519-63240

172519-76130
172524-03271

NP O~NOWNRFRPONOOWNE

BN

o)
NP

-1
-1
-1
-1

Parts No.
172524-03271

172524-17330
172638-73330
172644-76161
172648-16600
172650-73450

172725-16160
172730-05250

172730-75141

172734-14620
172734-41300

172734-65270
172823-45000

172823-45940
172956-08100
172956-08120
172956-08130
172956-08140
172956-72500
172956-72501
172956-72510
172956-72511
172956-72530
172956-72531
172956-72560
172956-72800
172956-72810
172956-72830
172956-72860
172956-72880

172956-72890
172956-72900
172956-72910
172956-72980
172956-73100
172956-73110
172956-73120
172956-73121
172956-76100

Ref. No.

N A

[EnY

16 -1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
172956-78100 92 14 172958-03220 4 10 172A02-08510 110 1-1 1A1380-62160 51 26 -1
172956-78110 92 15 9 3 172A21-12250 14 26 -1 1A3809-56915 14 25
172956-78120 92 1-2 172958-03230 4 12 109 26 -1 109 25
172956-81500 102 4 9 4 172A21-68870 55 33 1A6240-37360 71 2
172956-81600 105 25 172958-03300 4 14 172A21-69030 58 5 1A6380-48870 88 11

106 26 9 5 172A21-69870 56 22 B-1 114 34
107 1 11 8 172A21-69890 56 22 A1 1C6141-35370 81 33
172956-81900 92 10 -1 172958-03310 4 13 172A23-14100 18 10 -1 111 6
172956-83100 104 3 11 3 172A23-37750 26 23 A 1C6281-52310 13 7
172956-83101 104 3-1 172958-05100 11 9 172A23-72800-1 69 25 -2 14 24
172956-83102 104 3 -2 172958-05110 11 10 172A46-64200 48 1A 109 24
172956-83110 104 4 10 -1 49 1A 1D4070-23580 28 11
172956-83111 104 4 -1 172958-07330 11 5 50 1A 29 1
172956-83112 104 4 -2 172958-17100 21 55 172A46-64500 48 1C 1E3030-78370 11 11
172956-83120 105 27 172958-17120 104 1 49 1C 1E6140-73420 25 5-1
106 28 1-1 50 1C 22117-040000 30 10
107 3 172958-17130 21 80 172A46-64520 48 1B 22117-080000 30 26
172956-83140 104 6 172958-64500 21 57 49 1B 33 31
172956-83160 104 8 172958-72950 70 20 50 1B 36 12
172956-83200 104 9 172958-72960 70 21 172A46-75500 83 30 -1 114 42
172956-83220 104 10 172958-72981 70 22 -1 172A77-17500 21 86 22117-100000 84 8
172956-83221 104 10 -1 172958-72982 70 22 -2 172A79-12150 13 1A 22137-060000 13 9
172956-83250 104 11 172958-76130 92 2 182900-16530 82 2 14 27
172956-83251 104 11 -1 172958-78120 92 17 182900-22300 82 3 16 29
172956-83252 104 11 -2 172958-78160 92 1 182900-77190 82 5 18 33
172956-83280 104 12 172958-78200 92 1-1 182900-77200 82 6 21 54
172956-83281 104 12 -1 17 -1 182900-77210 82 7 109 27
172956-83290 104 13 172958-81900 92 10 182900-77220 82 8 22137-080000 12 19
172956-83291 104 13 -1 172958-83130 104 5 182900-77230 82 9 19 7
172956-83310 104 14 172958-83131 104 5-1 182900-77240 82 10 29 19
172956-83350 104 15 172958-83140 104 7 182900-77250 82 11 20
172956-83360 104 16 172958-83291 104 14 -1 194145-04810 15 13 30 21
172956-83361 104 16 -1 172964-03370 1 28 51 1 35 23
172956-83380 104 19 2 27 2 24
172956-83381 104 19 -1 3 27 194151-57100 21 36 51 34 -1
172957-78111 92 16 6 12 194200-37780 33 26 52 27
172957-78150 90 8 -1 7 12 36 1 104 24
172958-03100 4 15 8 12 114 7 24 -1
9 1 172964-03481 1 29 194440-51620 20 10 114 43
172958-03110 4 2 2 28 194464-52190 21 59 44
172958-03120 4 3 3 28 28 15 22137-100000 12 14
172958-03130 4 4 6 13 194680-51670 19 22 16 36
172958-03140 4 5 7 18 194940-24350 39 7 36 -1
9 2 8 18 1A1040-43900 34 2 17 28
172958-03160 4 6 172989-64450 50 36 1A1040-45890 33 8 36
5 7 172989-64451 50 36 -1 35 4 19 15
172958-03170 4 16 172989-73150 61 84 -1 36 5 20 21
172958-03180 4 7 62 19 -1 114 11 23 4
172958-03190 4 8 172989-73160 61 83 -1 1A1040-56900 13 8 24 18
172958-03200 4 9 62 18 -1 1A1380-59480 20 26 33 24




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No

22137-100000 33 24 -1 22157-120000 115 22 22252-000720 26 8 23418-060000 18 29
40 15 22217-050000 20 12 17 23871-005000 69 23

41 17 22217-060000 41 16 22272-000060 31 13 70 23

17 -1 22217-080000 18 34 22272-000070 29 22 23871-010000 72 8

42 15 19 19 22273-000060 104 29 23871-020000 73 13

43 20 20 22312-060120 61 30 23871-040000 91 7

20 -1 48 21 62 48 24101-060024 71 81

45 9 22 22351-030032 28 16 24101-060044 71 82

46 7 49 32 32 4 24101-062054 25 8

20 36 22351-035040 29 23 24101-062074 26 9

48 19 50 26 22351-040025 14 29 18

20 27 109 29 24190-100001 82 12

49 23 22217-100000 12 15 22351-050010 80 20 24311-000060 74 11

39 14 28 81 8 75 28

50 22 15 8 22351-050032 28 17 76 24

23 24 19 32 5 24311-000090 61 52

51 24 33 10 22351-060040 29 24 119

25 35 25 22417-160160 30 27 62 70

52 28 36 13 32 12 119

29 63 33 33 32 24311-000120 75 10

104 25 34 36 14 76 10

22137-120000 20 11 64 33 114 46 77 24
43 19 34 22417-200200 29 25 78 27

46 8 68 27 51 27 79 20

49 24 109 28 28 24311-000160 16 4

35 114 45 52 31 61 96

50 24 22217-120000 20 22 22417-250200 33 25 129

25 40 13 25 -1 62 31

39 54 11 22417-320200 41 11 114

22137-140000 83 33 60 3 22877-500120 24 20 24311-000180 61 53
22157-060000 19 16 22217-140000 83 31 23000-013000 17 15 -1 120
22157-080000 51 26 105 18 87 31 62 71
34 47 32 120

22157-100000 42 16 106 19 93 8 74 33
43 13 22217-160000 38 17 23000-041000 16 30 -1 75 27

45 10 27 23000-060000 12 16 76 25

46 9 59 5 23001-016000 87 33 77 30

52 30 60 4 34 78 34

30 -1 22242-000200 61 15 42 24311-000210 14 30

100 19 62 15 23001-022000 24 21 28 18

101 19 22242-000250 29 21 23001-035000 87 35 32 6

102 19 22242-000300 26 7 23001-041000 16 30 -2 33 11

104 26 16 23001-060000 84 19 34 8

115 21 22242-000320 104 27 23001-070000 84 20 35 26

22157-120000 98 16 22242-000451 73 12 23010-014000 17 15 109 30
99 19 22242-000500 99 20 23010-038000 16 30 114 47

100 20 22252-000250 104 28 23080-013000 17 29 -1 24311-000280 82 13

101 20 22252-000280 37 3 30 24311-000340 29 26

102 20 7 23393-020000 89 10 24311-000380 83 22

108 8 22252-000520 25 7 23393-040000 87 2 -1 24311-000400 104 30




Parts No. Index

Parts No.

24311-000750
24311-240100
24315-000060

24315-000080

24315-000090
24315-000100
24315-000110

Fig. No.

73
18
61

62

75

76
77

78
79
85
86

87

89

92
93

94

Parts No.
24315-000110

24315-000120
24315-000140

24315-000180

24315-000200

24315-000300
24321-000400
24321-000450

Fig. No.

95

96

71
26
61

62

Ref. No.

BN

Parts No.
24321-000450

24321-000600
24321-000700
24321-000900

24321-001050
24341-000300
24550-014200

24550-025150

24550-030300
24550-035300

24550-040300

24761-020000

24761-040000

24761-050000

Fig. No.

62

Parts No.
24761-050000

26013-060102

26013-060122

26013-060162

26013-060202

26013-080162

26013-080202




Parts No. Index

Parts No.
26013-080202

26013-080252

26013-080502
26013-080602
26013-100162

26013-100202

Fig. No.

50
83
109

45

46

48

49

50

52

53

. No.

Parts No.
26013-100202

26013-100252

26013-100302

26013-100352

Parts No.
26013-100352

26013-100402

26013-120202
26013-120252

26013-120302

26013-120352
26013-120402

26013-120502

26013-120552
26013-120602

26014-080162
26014-080202

26014-080252
26014-100252
26022-050102

26022-050122
26022-060252

26022-080162
26051-080002

Parts No.
26051-080002

26076-120402
26076-160402
26106-080552
26106-100122
26106-100162

26106-100202
26106-100352

26116-060122
26116-080162

26116-080202

26116-080254

26116-080304

26116-080702
26116-100162

26116-100202

26116-100404
26116-100602
26116-100604
26116-100652




Parts No. Index

Parts No.
26116-100652

26116-100752
26116-100802
26116-100852
26116-120162
26116-120252
26116-121102
26116-140352
26116-160452

26116-160602
26116-160652
26206-141502
26346-100002
26347-080002
26347-100002
26366-080002
26367-100002
26450-040102

26450-050102

26450-050122

26450-050182

26450-060122

26450-060202

26450-060352
26450-080202
26450-080302

26450-080352
26450-080402

Fig. No.

106

Parts No.

26450-080652
26450-100252

26450-120402
26557-050122
26587-040062
26587-040122
26658-080002
26712-080002
26716-040002

26716-050002
26716-060002

26716-080002

26716-100002

26716-120002
26716-140002
26756-060002
26756-080002

Ref. No.

28
77
95

Parts No.

26757-050002
26776-140002
26776-180002

29420-050000
29420-150000
29420-200000

29420-300000
41851-000110
772448-82530
772456-03100
772456-03101
772456-03110
772456-03200
772456-03201
772456-14110
772456-14111
772456-37100
772456-37110
772456-37300
772456-37301
772456-64210
772456-64211

772456-64212

772456-64213

772456-64214

772456-75090
772456-75091

772456-75092-1

772458-82230
772469-03140
772956-03100
772958-03100
933110-00301

933110-54100

933111-01600

933111-01800

[EnY

N N
ORRPRRPRORRPFPEPADMWODDDIEADRNDMDWWORRRREERERE

-1
-1

-2
-1

-2

-4
-3

-1
-2

-1
-1

Parts No.

933111-26600
933125-59600
933126-38600
933135-14600

933147-03400
933152-02710
933152-09280
933166-17730

933168-14170

933168-55770

933170-01490
933171-13691
933171-15801
933171-29751
953KM0-00220

953KMO0-10894




	Reference Materials
	Contents
	1.LABEL(CABIN)(JP)
	2.LABEL(CANOPY)(JP)
	3.LABEL(ROPS CANOPY)(JP)
	4.LABEL(QUICK HITCH)(JP)
	5.LABEL(CANOPY)(EX)
	6.SAFETY LABEL(CABIN)(JP)
	7.SAFETY LABEL(CANOPY)(JP)
	8.SAFETY LABEL(ROPS CANOPY)(JP)
	9.SAFETY LABEL(QUICK HITCH)(JP)
	10.SAFETY LABEL(CANOPY)(EX)
	11.ACCESSORY
	12.SUCTION PIPE & EXHAUST PIPE
	13.ACCELERATOR
	14.ONE TOUCH DECEL(OPTIONAL)
	15.ENGINE MOUNT
	16.RADIATOR & MOUNT
	17.FUEL TANK
	18.FUEL LINE
	53.DUCT
	19.BATTERY
	20.ELECTRIC PART(WIRING)
	21.ELECTRIC PART(EQUIPMENT)
	22.WORK LAMP
	24.HEATER
	25.SPROCKET & ROLLER
	26.IDLER & ADJUST
	27.CRAWLER
	28.CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
	29.CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
	30.CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
	31.CONTROL EQUIPMENT(OPERATION LEVER)
	32.CONTROL EQUIPMENT(BLADE LEVER)
	33.CONTROL EQUIPMENT(SWING PEDAL)
	34.CONTROL EQUIPMENT(LOW-HIGH PEDAL)
	35.CONTROL EQUIPMENT(P.T.O. PEDAL)
	36.CONTROL EQUIPMENT(P.T.O. LINK)
	37.CONTROL VALVE PLATE
	38.TURNING FRAME
	39.TRACK FRAME & TURNING BEARING
	40.COVER(FRAME)
	41.COVER(AROUND CONTROL)
	42.COVER(CABIN SPEC.)
	43.COVER(CANOPY & ROPS CANOPY SPEC.)
	44.COVER(BOOM)
	45.STEP(CABIN SPEC.)
	46.STEP(CANOPY & ROPS CANOPY SPEC.)
	47.INSTRUMENT PANEL
	48.SEAT & SEAT MOUNT(CABIN SPEC.)
	49.SEAT & SEAT MOUNT(CANOPY SPEC.)
	50.SEAT & SEAT MOUNT(ROPS CANOPY SPEC.)
	51.BONNET(1)
	52.BONNET(2)
	54.CABIN(ACCESSORY)
	55.CABIN(BODY:1)
	56.CABIN(BODY:2)
	57.CABIN(SIDE DOOR)
	58.CABIN(FRONT GLASS)
	23.CANOPY LAMP
	59.CANOPY
	60.CANOPY(ROPS)
	61.HYD.OIL PUMP & JOINT
	62.HYD.OIL PUMP& JOINT(QUICK HITCH SPEC.)
	63.BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.)
	64.BOOM CYLINDER(CANOPY SPEC.)
	65.ARM CYLINDER
	66.BUCKET CYLINDER
	67.BUCKET CYLINDER(QUICK HITCH SPEC.)
	68.SWING CYLINDER
	69.BLADE CYLINDER
	70.HITCH CYLINDER
	71.TRAVEL MOTOR
	72.TURNING MOTOR
	73.SWIVEL JOINT
	74.CONTROL VALVE(BUCKET & BOOM 1)
	75.CONTROL VALVE(BOOM 2 & TRAVEL:RIGHT)
	76.CONTROL VALVE(P PORT & TRAVEL:LEFT)
	77.CONTROL VALVE(SWING & ARM)
	78.CONTROL VALVE(P.T.O. & T/P PORT)
	79.CONTROL VALVE(TURNING & BLADE)
	80.REMOTE CONTROL VALVE
	81.REMOTE CONTROL VALVE(2-WAY SPEC.)
	82.ROTARY VALVE(4-WAY SPEC.)
	83.HYD.OIL TANK
	84.HYD.OIL PIPING(TANK-PUMP-VALVE)
	85.HYD.OIL PIPING(PUMP,VALVE-TURNING MOTOR)
	86.HYD.OIL PIPING(VALVE-SWIVEL,SWING)
	87.HYD.OIL PIPING(RETURN)
	88.HYD.OIL PIPING(P.T.O.,FRAME END)
	89.HYD.OIL PIPING(TRACK FRAME)
	90.HYD.OIL PIPING(BOOM)
	91.HYD.OIL PIPING(P.T.O.,ARM END)
	92.HYD.OIL PIPING(QUICK HITCH)
	93.CONTROL PIPING(PUMP-VALVE-RETURN)
	94.CONTROL PIPING(REMOTE CONTROL VALVE-CONTROL VALVE:STANDARD,2-WAY SPEC.)
	95.CONTROL PIPING(REMOTE CONTROL VALVE-ROTARY VALVE:4-WAY SPEC.)
	96.CONTROL PIPING(ROTARY VALVE-CONTROL VALVE:4-WAY SPEC.)
	97.GREASING
	98.BOOM
	99.BOOM BRACKET
	100.ARM
	101.ARM(LONG ARM SPEC.)
	102.ARM(QUICK HITCH SPEC.)
	103.BUCKET ARM & LINK
	104.QUICK HITCH
	105.BUCKET(S-TYPE)
	106.BUCKET(H-TYPE)
	107.BUCKET PIN(QUICK HITCH SPEC.)
	108.BLADE
	109.ONE TOUCH DECEL KIT(OPTIONAL)
	110.4-WAY MULTI VALVE KIT(OPTIONAL)
	111.2-WAY MULTI VALVE KIT(OPTIONAL)
	112.P.T.O. KIT(OPTIONAL)
	113.P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)
	114.P.T.O. KIT(FRAME END)(OPTIONAL)
	115.LONG ARM KIT(OPTIONAL)
	Parts No. Index

